<

Alan C. Lloyd, Ph.D.

California Regional Water Quality Control Board

Agency Secretary

Colorado River Basin Region

73-720 Fred Waring Drive, Suite 100, Palm Desert, CA 92260
Phone (760) 346-7491¢ Fax (760) 341-6820
http://www.waterboards.ca.gov

ORDER NO. R7-2005-0083
NPDES NO. CA0104493

Arnold Schwarzenegger
Governor

The following Discharger is authorized to discharge in accordance with the conditions set forth in this Order:

Discharger

City of Coachella and the Coachella Sanitary District

Name of Facility

Coachella Sanitary District Wastewater Treatment Plant, Coachella

Facility Address

87-075 Avenue 54

Coachella, CA 92236

Riverside County

The Discharger is authorized to discharge from the following discharge points as set forth below:

Discharge Effluent Discharge Point Discharge Point -
Point Description Latitude Longitude Receiving Water
Treated e 7@’ on” 9 na’ 24” Coachella Valley
001 Wastewater 33%,39',20"N 116%, 08, 31" W Storm Water Channel

This Order was adopted by the Regional Water Board on:

June 29, 2005

This Order shall become effective on:

June 29, 2005

This Order shall expire on:

June 29, 2010

The U.S. Environmental Protection Agency (U.S. EPA) and the Regional Water Board have classified this
discharge as a major discharge.

The Discharger shall file a Report of Waste Discharge in accordance with Title 23, California Code of
Regulations, not later than 180 days in advance of the Order expiration date as application for issuance of
new waste discharge requirements.

IT IS HEREBY ORDERED, that Order No. 00-032 is rescinded upon the effective date of this Order except for
enforcement purposes, and, in order to meet the provisions contained in Division 7 of the California Water Code
(CWC) and regulations adopted thereunder, and the provisions of the federal Clean Water Act (CWA), and
regulations and guidelines adopted thereunder, the Discharger shall comply with the requirements in this Order.

I, Robert E. Perdue, Executive Officer, do hereby certify the following is a full, true, and correct copy of an Order
adopted by the California Regional Water Quality Control Board, Colorado River Basin Region, on June 29, 2005.

Wlt~Ta 4.

Robert E. PerdLYe,vExecutive Officer

Order R7-2005-0083 1




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
REGION 7, COLORADO RIVER BASIN REGION

ORDER NO. R7-2005-0083
NPDES NO. CA0104493

TABLE OF CONTENTS

I FaCility INFOrMALION ..o st sttt s st st st e s sae s e s en e an s e s reesbessbesarensrensesneesessanaseenes 3
I. FINQINGS ..ottt et es s et e s e s e e e se et e e R e e se seaebe b esbesbeatsrtsat et ean seentsstsn srennan 3
. Discharge ProhibIlIONS ...ttt e ss e e st et 6
IV.  Effluent Limitations and Discharge SpecifiCatioNs .........c.cvveiiiiiriciiiinirinctivisnccieeteiercssee et essseeeeseeeneesenee 8
A. Effluent Limitations — DiSCharge POINt 0071 ......ccicviviieiiiiiiiiiec et ieie s seeeses e sssesesoeesseseesseassessessnsesns 8
B. Land Discharge Specifications — Not Applicable ..............cccovmrvriccicicnserrercrecere e s s 13
C. Reclamation Specifications — Not AppliCable ..........c.coe et es e es e eresreeres 13
V.  Receiving Water LIMItAtIONS.........cceciriiniiiesce ettt ettt e e et ae et s ern s s et eeeeeen e e eaensee e 14
A, Surface Water LIMILALIONS .......cccvviiirerienrcirencr et sen e ne e ssbesae s e ssbeessesabesasssanesressessassnesseenon 14
B.  Groundwater LIMItAtoNS ......ccocciiiiiicicinresrce e nresssnin st sbe e sse bt ea s s e st st e 15
VL PrOVISIONS ..ottt ettt rese st e s e s e s e s b e s bt e s bn e sba e e st essssseansae sateesamt e et saassssseensessaseesesseses sarensen 16
A, StANAArd PrOVISIONS .....civvivierrinirireireeceestreesinsssesessstsesssesasass et bessassssossessnssssessnssssesnsessesseesassseeneenes 16
B. Monitoring and Reporting Program ReqUIrEMENtS ..........cccceeieeieeecieieeee ettt e ee e 17
C.  SPECIAI PIOVISIONS.......oceiiiitciiiii ittt et s s esaesbe st sar st e s e sste st esbssbessessessesesentantesasseesessssnseonas 17
1. RREOPENET PrOVISIONS ...coitviuiirirrririniceiesiessisteseerers s sassessseetessesssessesssssssssassasssnsesaesosssesenasensessereesssnssns 17
2. Special Studies, Technical Reports and Additional Monitoring Requirements...............ccocoovevvveene. 18
3. Best Management Practices and Pollution Prevention ... venerennnenneeceseseses e 21
4. COMPlIANCE SCREAUIES. .........coceeeererrerte et et e sas sttt en e eae st et seeereneenemese et eeens 21
5. Construction, Operation and Maintenance SpecifiCationsS ............c.cieeeirimiceisenerieeseissieseeresesssseenes 22
6. Special Provisions for Municipal Facilities (POTWS ONlY).......couiviviieeeieieieerceeseesessssessressesssseses 24
7. Other SPecial ProViSIONS ..........cccioicrierriie sttt re e ettt er e st ss s st eaese st s e e se e e s 26
VII. Compliance DeterMiNAtioN...........cuiiiiimeiniineiiines e ese e et sens s ssscssssssesessss s sessssesesssssesesssssssensennenns 27
A.  Average Monthly Effluent LImIation (AMEL). .......c.couiieiiniririirerceirvresressesssensessssessesssessessesassssnsnns 27
B. Average Weekly Effluent Limitation (AWEL). ..........ccovveiieieiecrinecrerceeceeeceese et sse st s eneseeseseeserensenens 27
C.  Maximum Daily Effluent Limitation (MDEL). .....cccoeievvivninnimieisieneseseiieseseeseesesresessesessnsnssessesessenesses 27
D. Instantaneous Minimum Effluent LImitation. ............coovvieireineeriiereeemieiieeeeee et se s ee st 28
E. Instantaneous Maximum Effluent LIMItation. .........c.ccecvvviieieneiiiiceieecriceiceee e i e eesenenenessenssseneseens 28
F.  Water Quality-Based Effluent LIMIHatiONS. ......ccceovvririveiiiiiieieeciie sttt reee st enesssseeeseneeseseseons 28
AHACHIMBNT A — DEfiNIIONS......co ettt et s er e e seeee s ot e s seesreaeeaseeeeasesseentesnrssens A-1
Attachment B — TOPOGraphiC MaPD .......iucivceiiirrcirisriisteeiees e srsssesssassbestsssssessesessosss seseesesesseseeseanesseseresseses B-1
AHAChMENt C — FIOW SCHEMALIC........c..cuiviiiiicrit it e eee e eae st e s s s s a e ese e neseeenenes e essnsessmsens C-1
Attachment D — Federal Standard PrOVISIONS. ......cccc.cvievieeerieieisnicentissesiesessessesessesessssssseessessaessssssssessesssssssesesses D-1
Attachment E — Monitoring and Reporting Program (MRP) .........cooeiciimeiiieieceecneresseestesvereoseensessesssssssessessnseens E-1
ARAChMENT F = FACE SN ...ttt ettt e e e e s es s enee e tesensenen F-1
Attachment G — List Of Priority POIHURANTS ..........cocociieiiniinicimniesie s ceesraeen e cercss v snssne st st s e e sresnensenessnesesnsen G-1
Attachment H — Summary of Water Quality-Based Effluent Limitations Calculations ........c..ecvevvrevrsereessesssnssnnns H-1

Order R7-2005-0083 2




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

. FACILITY INFORMATION

The following Discharger is authorized to discharge in accordance with the conditions set forth in this Order:

Discharger City of Coachella and the Coachella Sanitary District

Name of Facility Coachella Sanitary District Wastewater Treatment Plant, Coachella
87-075 Avenue 54

Facility Address Coachella, CA 92236

Riverside County

Facility Contact, Title, and Jerry Jimenez, Superintendent, (760) 391-5008

Phone Eldon Lee, Director of Public Works, (760) 398-5744
Mailing Address 1515 Sixth Street, Coachella, CA 92236
Type of Facility POTW

Facility Design Flow

expansion

2.4 Million Gallons per Day (MGD), and up to 4.5 MGD following

II. FINDINGS

The California Regional Water Quality Control Board, Colorado River Basin Region (hereinafter Regional

Water Board), finds:

A. Background. Coachella Sanitary District submitted a Report of Waste Discharge, dated December 28,

2004, and applied for a National Pollutant Discharge Elimination System (NPDES) permit renewal to
discharge up to 2.4 miilion gallons per day (MGD) of treated wastewater from the wastewater treatment
plant, and expanding to 4.5 MGD during the permit term. The application was deemed complete on
February 2, 2005.

Facility Description. The Discharger owns and operates the wastewater treatment plant. The current
total design capacity of the wastewater treatment plant is 2.4 MGD; and, the Discharger plans to expand
the treatment plant capacity to 4.5 MGD during this permit term. The current wastewater treatment plant
consists of a wet well, bar screen and comminuter, two parallel activated sludge treatment systems, an
oxidation pond treatment system, and chlorination and dechlorination systems. The planned expansion
will increase plant capacity through the addition of an oxidation ditch treatment system. Wastewater is
discharged from Discharge 001 (see table on cover) to the Coachelia Valley Storm Water Channel, a
water of the United States. Attachment B is a topographic map of the area around the facility.
Attachment C is a wastewater flow schematic of the facility. Attachment B and C are hereby incorporated
into this Order.

Legal Authorities. This Order is issued pursuant to section 402 of the Federal Clean Water Act (CWA)

' and implementing regulations adopted by the U.S. Environmental Protection Agency (USEPA) and

Chapter 5.5, Division 7 of the California Water Code (CWC). It shall serve as a NPDES permit for point
source discharges from this facility to surface waters. This Order also serves as Waste Discharge
Requirements (WDRs) pursuant to Article 4, Chapter 4 of the CWC for discharges that are not subject to
regulation under CWA section 402.

. Background and Rationale for Requirements. The Regional Water Board developed the requirements

in this Order based on information submitted as part of the application, through monitoring and reporting

programs, and through special studies. Attachments A through G, which contain background information
and rationale for Order requirements, are hereby incorporated into this Order and, thus, constitute part of
the Findings for this Order.

Limitations and Discharge - Requirements 3




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

E. California Environmental Quality Act (CEQA). This action to adopt an NPDES permit is exempt from
the provisions of the California Environmental Quality Act (Public Resources Code Section 21100, et
seq.) in accordance with Section 13389 of the CWC.

F. Technology-based Effluent Limitations. The Code of Federal Regulations (CFR) at 40 CFR §
122.44(a) requires that permits include applicable technology-based limitations and standards. This Order
includes technology-based effluent limitations based on Secondary Treatment Standards at 40 CFR Part
133, equivalent to secondary treatment standards for POTWs and protection of the beneficial uses of the
receiving waters. The Regional Board has considered the factors listed in CWC § 13241 in establishing
these requirements. A detailed discussion of the technology-based effluent limitations development is
included in the Fact Sheet (Attachment F).

G. Water Quality-based Effluent Limitations. Section 122.44(d) of 40 CFR requires that permits include
water quality-based effluent limitations (WQBELSs) to attain and maintain applicable numeric and narrative
water quality criteria to protect the beneficial uses of the receiving water. Where numeric water quality
objectives have not been established, 40 CFR §122.44(d) specifies that WQBELs may be established
using USEPA criteria guidance under CWA section 304(a), proposed State criteria or a State policy
interpreting narrative criteria supplemented with other relevant information, or an indicator parameter.

The 2002 USEPA 303(d) List classifies Coachella Valley Storm Water Channel impaired by pathogens.
No TMDL has been developed to date.

H. No More Stringent than Federal Law. This Order contains restrictions on individual pollutants that are
no more stringent than required by the federal Clean Water Act. Individual pollutant restrictions consist of
technology-based restrictions and water quality-based effluent limitations. The technology-based effluent
limitations are discussed in detail in the Fact Sheet (Attachment F). Restrictions on technology-based
effluent limits are specified in federal regulations as stated in Findings F. Technology-based Effluent
Limitations. and detailed in the Fact Sheet, and the permit's technology-based pollutant restrictions are no
more stringent than required by the Clean Water Act. Water quality-based effluent limitations have been
scientifically derived to implement water quality objectives that protect beneficial uses. Both the beneficial
uses and the water quality objectives have been approved pursuant to federal law and are the applicable
federal water quality standards. To the extent that toxic poliutant water quality-based effluent limitations
were derived from the California Toxics Rule, the California Toxics Rule is the applicable standard
pursuant to 40 C.F.R. 131.38. The scientific procedures for calculating the individual water quality-based
effluent limitations are based on the CTR-SIP, which was approved by USEPA on May 1, 2001. All
beneficial uses and water quality objectives contained in the Basin Plan were approved under state law
and submitted to and approved by USEPA prior to May 30, 2000. Any water quality objectives and
beneficial uses submitted to USEPA prior to May 30, 2000, but not approved by USEPA before that date,
are nonetheless "applicable water quality standards for purposes of the [Clean Water] Act" pursuant to 40
C.F.R. 131.21(c)(1). Collectively, this Order's restrictions on individual pollutants are no more stringent
than required to implement the technology-based requirements of the Clean Water Act and the applicable
water quality standards for purposes of the Clean Water Act.

I Water Quality Control Plans. The Regional Water Board adopted a Water Quality Control Plan for the
Colorado River Basin (hereinafter Basin Plan) that designates beneficial uses, establishes water quality
objectives, and contains implementation programs and policies to achieve those objectives for all waters
addressed through the plan. In addition, State Water Resources Control Board (State Water Board)
Resolution No. 88-63 requires that, with certain exceptions, the Regional Water Board assign the
municipal and domestic supply use to water bodies that do not have beneficial uses listed in the Basin
Plan. Beneficial uses applicable to Coachella Valley Storm Water Channel are as follows:

Limitations and Discharge - Requirements 4




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

Discharge Point | Receiving Water Name Beneficial Use(s)

001

Coachella Valley Storm Existing:

Water Channel’ Freshwater replenishment (FRESH), Water Contact
Recreation (REC 1)%, non-contact water recreation (REC-
2)°, warm freshwater habitat (WARM); wildlife habitat
(WILD), Preservation of Rare, Threatened or
Endangered Species (RARE)®.

Requirements of this Order specifically implement the applicable Water Quality Control Plans.

National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA adopted the NTR on December
22, 1992, which was amended on May 4, 1995 and November 9, 1999, and the CTR on May 18, 2000,
which was amended on February 13, 2001. These rules include water quality criteria for priority pollutants
and are applicable to this discharge.

State Implementation Policy. On March 2, 2000, State Water Board adopted the Policy for
Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and Estuaries of
California (State Implementation Policy or SIP). The SIP became effective on April 28, 2000, with respect
to the priority pollutant criteria promulgated for California by the USEPA through the NTR and to the
priority pollutant objectives established by the Regional Water Boards in their basin plans, with the
exception of the provision on alternate test procedures for individual discharges that have been approved
by USEPA Regional Administrator. The alternate test procedures provision was effective on May 22,
2000. The SIP became effective on May 18, 2000. The SIP includes procedures for determining the need
for and calculating WQBELs and requires dischargers to submit data sufficient to do so.

Alaska Rule. On March 30, 2000, U.S. EPA revised its regulation that specifies when new and revised
State and Tribal water quality standards (WQS) become effective for Clean Water Act (CWA) purposes
(40 CFR 131.21, 65 FR 24641, April 27, 2000). Under U.S. EPA's new regulation (also known as the
Alaska rule), new and revised standards submitted to U.S. EPA after May 30, 2000, must be approved
before being used for CWA purposes. The final rule also provides that standards already in effect and
submitted to U.S. EPA by May 30, 2000, may be used for CWA purposes, whether or not approved by
EPA.

Compliance Schedules and Interim Requirements. Section 2.1 of the SIP provides that, based on a
discharger's request and demonstration that it is infeasible for an existing discharger to achieve
immediate compliance with an effluent limitation derived from a CTR criterion, compliance schedules may
be allowed in an NPDES permit. Unless an exception has been granted under Section 5.3 of the SIP, a
compliance schedule may not exceed 5 years from the date that the permit is issued or reissued, NOr
may it extend beyond 10 years from the effective date of the SIP (or May 18, 2010) to establish and
comply with CTR criterion-based effluent limitations. Where a compliance schedule for a final effluent
limitation exceeds 1 year, the Order must include interim numeric limitations for that constituent or
parameter. Where allowed by the Colorado River Basin Plan, compliance schedules and interim effluent
limitations or discharge specifications may also be granted to allow time to implement a new or revised
water quality objective. This Order does include compliance schedules and interim effluent limitations and
discharge specifications. A detailed discussion of the basis for the compliance schedule(s) and interim
effluent limitation(s) and discharge specifications is included in the Fact Sheet (Attachment F).

' Section of perennial flow from approximately Indio to the Salton Sea

2 Unauthorized Use.

® Rare, endangered, or threatened wildlife exists in or utilizes some of these waterway(s). If the RARE beneficial use may be affected by a
water quality control decision, responsibility for substantiation of the existence of rare, endangered, or threatened species on a case-by-
case basis is upon the California Department of Fish and Game on its own initiative and/or at the request of the Regional Board; and such
substantiation must be provided within a reasonable time frame as approved by the Regional Board.

Limitations and Discharge - Requirements 5



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

N.

Antidegradation Policy. Section 131.12 of 40 CFR requires that State water quality standards include an
antidegradation policy consistent with the federal policy. The State Water Board established California’s
antidegradation policy in State Water Board Resolution 68-16, which incorporates the requirements of the
federal antidegradation policy. Resolution 68-16 requires that existing quality of waters be maintained
unless degradation is justified based on specific findings. As discussed in detail in the Fact Sheet
(Attachment F) the permitted discharge is consistent with the antidegradation provision of 40 CFR
§131.12 and State Water Board Resolution 68-16.

Anti-Backsliding Requirements. Sections 402(0)(2) and 303(d)(4) of the CWA and federal regulations
at 40 CFR § 122.44(l) prohibit backsliding in NPDES permits. These anti-backsliding provisions require
effluent limitations in a reissued permit to be as stringent as those in the previous permit, with some
exceptions where limitations may be relaxed. All effluent limitations in this Order are at least as stringent
as the effluent limitations in the previous Order.

Monitoring and Reporting. Section 122.48 of 40 CFR requires that all NPDES permits specify
requirements for recording and reporting monitoring results. Sections 13267 and 13383 of the CWC
authorize the Regional Water Boards to require technical and monitoring reports. The Monitoring and
Reporting Program establishes monitoring and reporting requirements to implement federal and State
requirements. This Monitoring and Reporting Program is provided in Attachment E.

Standard and Special Provisions. Standard Provisions, which in accordance with 40 CFR §§122.41and
122.42, apply to all NPDES discharges and must be included in every NPDES permit, are provided in
Attachment D. The Regional Water Board has also included in this Order special provisions applicable to
the Discharger. A rationale for the special provisions contained in this Order is provided in the attached
Fact Sheet (Attachment F).

Notification of Interested Parties. The Regional Water Board has notified the Discharger and interested
agencies and persons of its intent to prescribe Waste Discharge Requirements for the discharge and has
provided them with an opportunity to submit their written comments and recommendations. Details of
notification are provided in the Fact Sheet {Attachment F) of this Order.

Consideration of Public Comment. The Regional Water Board, in a public meeting, heard and
considered all comments pertaining to the discharge. Details of the Public Hearing are provided in the
Fact Sheet (Attachment F) of this Order.

Ill. Discharge Prohibitions

A. Upon the commencement of discharges from the oxidation ditch treatment system there shall be no
further discharges from the oxidation pond treatment system to the Coachella Valley Storm Water
Channel.

B. Bypass, overflow, discharge or spill of untreated or partially treated waste is prohibited.

C. The discharge of waste to land not owned or controlled by the Discharger is prohibited.

D. Discharge of treated wastewater at a location or in a manner different from that described in Finding No.
I1.B, above, is prohibited. This prohibition does not limit flexibility in discharging different percentages of
treated wastewater.

E. The bypass or overflow of untreated wastewater or wastes to Coachella Valley Storm Water Channel is
prohibited, except as allowed in the Standard Provisions for National Pollutant Discharge Elimination
System Permit (hereinafter Standard Provisions), included as Attachment D.

F. The Discharger shall not accept waste in excess of the design treatment capacity of the disposal system.
Following expansion, the discharger shall not accept waste in excess of the expanded design treatment
capacity of the disposal system.

Limitations and Discharge - Requirements 6




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104483

G. The discharge shall not cause degradation of any water supply.

H The treatment or disposal of wastes from the facility shall not cause pollution or nuisance as defined in
Section 13050(1) and 13050(m) of Division 7 of the California Water Code.

Limitations and Discharge - Requirements 7




COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA01014493

8yl ‘Wa)sAs Jusiieal} Yolp UCIEPIXO PajonIisuod sy} woly sabieyosip JO JUaWaduawiwod pue (82 D°IA 00
uoIsinold) pleog [euoiBay ayi Aq uoneoyiad uodn Buipus pue Goog ‘62 aunp buiuuibag pouad aui Buung o

‘Jusoiad Gg UBy] SS8] 8Q J0U |[eys SpIjos papuadsns |elo} pue 9,02 Aep-S a0g
10 [eAowal Juddlad Ajyuow abelone ay] :WSISAS Juswieal] abpn|S psieAnoy — [eAoway Jusdiad I

welsis
- - - - Sl anwn Juawyeas) ebpnis
palBAIdY ‘MO|4
wnuwixew wnwiumpn Ajeq Ap1aam Kquonw
snoauejuelsu] | Sshoauejuelsu| wnuwixep obeiony obeiony suun Jajetueled
suonejwiq Judn|y3

:(3 waswyoryy) weiboid Buipoday pue Bulojuop payoepe
8y} U1 paquosap se gL00-N uoneso Buuojuo 1e painseaw aoueldwod yim ‘L o0 Julod abireyosiq
1e suonewl| Juanye Buimojjo} syl yum aoueidwod ueluiew [feys walsAs Juawieal} abpnis pajeaioe
8Y] WoJj Jajemalsem pejeal) Aiepuodas Jo ab1eyosip syl G00e ‘62 aunr Buiuuibaq pouad ay) buung -q

‘Jusolad g9 UBY] SSB| 8q JOU |[BYS SPII0S papuadsns B0} pue 9,02 Aep-G 049 O [eAowsal
Jusosad Ajyuow abelane ay] :Wo)SAS Jusweal] puod uonepixQ — [eAOWSY juediad I

] walsAg Juawyeas |
” ” - ~ 60 asw PUOA UOHEPIXQ ‘MOL4
wnuwixew wnwiupn Aiea Aptoam Alqiuopw
snoauejueisu| | snoauejuelsu] wnwixepw abelony abelany syun 1ajaweled
suonenw juaniy3a

3
waswyoeny) weiboid Buipoday pue Buuoyuo paydoene ayl ul paquosep Sse Y L00-N uoiredso Buuonuo
1e painsesw aoueljdwod yum ‘100 Juiod obieyosiqg 1e suonejuwn) Juanye Buimolio} syl yum asueldwod
ulBlUIBW [[eYS Wa}SAS Juawieal} puod UOBPIXO Y} WD) Jajemalsem pajeal} Arepuooss Jo abieyosip
3y} ‘wa)sAs Justuleal} YoUp UOIBPIXO PajonIisuod ay} woly sabieyosip JO Juswaduswwod pue (e L O'|A
uoISIACLd) pJeog jeuoiBay ayi Aq uoneoiuad uodn Buipus pue 500z ‘62 aunp Buiuuibaq pouad sy) Buung e

100 Julod abieyosiqg ~ suonepwi uany3 feuld L

L0O0 Julod abieyasiq — suoneywi uaniy3a v

Limitations and Discharge Requirements

SNOILYDId103dS 3OHVHOSIA ANV SNOLLV.LINIT LN3NT443 “Al




COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA01014493

'6002 ‘62 aunr

ybnouyl G002 ‘62 dunr woy siqesjidde aie 2 y" Al UOHOSS Ul ysi|gelse suoiieywl] Wilel 841 "6002 ‘62 dunr Jsye sjqedjdde ase suojeywiy |

suonenwiI uaniy3

- - 000000 - 22000000 Aepysq
apixod3 Jojyoeids
- - 220000 - 110000 /67  BPIXOT OIHOBICEH
- -- #20000°0 - 210000°0 Aepysq ‘
- - 2100’0 - 650000 /67 100y
- - ¥20000°0 - 2100000 Aepysq) ‘
-- - 21000 - 650000 /61 300y
- - ¥20 - zLo Aep/sq) , Slefeyd(Kxayikyi3
- - zl - 6'S 6 -2)sid
- - 10 - 600 Aep/sqj
epiueAn 99l
- - m.w - M”..v l—\a\\ 1 U. O H—
- - 6l - S6°0 Aep/sqj
oul
- - 56 - r /61 oz
- - 910 - 80°0 Aep/sq)
wniusi|a
- - z'8 - L'y /6 s
- - 2000 - 1000 Aepysq
Anoie
-- - 2010 - 1S0°0 /61 W
- - 21’0 - 900 Aepysq
leddo
- - 8L'S - 662 /6 , °
0r0 - — - 020 Aep/sq|
aulo Eenpiso
=00 — — — 100 /6w 1olyD |enpisey
06 09 - - - SHun pJepuels Hd
- - or0‘0s - - Aep/sq|
SpIjo DA|0SSI |elo
— — 0052 — — Sy pIOS panajossiq [ejoL
- - - 1p0°L 02.L Aepysq spljog
- - - 25 g /6w papuedsng [Bl0L
— — -— ¢ e OoON
Lv0'L 02 p/sql ® Aep-G puBlLeq
- - - 25 og /6w uabAxQ [eoiwayoolg
wnwixen wnwiuin Ajieq Apjoom Aliuony
snoauejueIsu] snosuejueisu] wnuwixepn Oma._w>< Omm._m>< sHun Jojauieled

(3 wewyoeny) weiboid buiuoday
pue Buuojiuopy payodele ayl ul paquasap Se O L00- uoneoo Buloyuop 1e painsesw aoue|duwod yim
‘100 I04 8beyosiq 1e suonewi) Juanjye Buimojjo) aul yim aoueldwod UlBlUleW |[eys SWaISAS Juswieal)
puod uonepixo pue abpnis pajealloe ay} Wolj Jajemalsem pajeal) Arepuooas Jo abieyosip paulquiod

Limitations and Discharge Requirements



COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA01014493

10

- - <0 -~ Lo Aepysq|
Jaddo
- - 8L'S - 66'2 /611 g o
5.0 - - - 8E'0 Aep/sq
auLo enpisa
200 - - - 100 Sy Lojyd [enpisay
06 09 - -- - sjun piepuels Hd
- - G28'e6 - = Kepysal Spljog paajossiq [elo)
- - 0052 - - /6w . .
- - - 689'1 9zL'l Aepysq| " splios
= _ - St 0c q/B6w papuadsng [elo]
- - -— ¢ ¢ OoON
689° 9Lt Aep/sq| ® Aep-G puewaq
- - - S i3 /6w uabAxQ [eanuayoolg
wnuwixew wnwiui Anreg Apdoom Alquon
snoauejuejsu| | shoauejuejsu] wnwixep abeiany abesany spun Jasweled
suonejwi Jusn|yy

(3 wswyoeny) weibo.id buinoday pue Buuoyuo payoene ay) ul paquosep
se O 1.00- uoiteso] Buuoyuop 1e painsesw aoueldwod yum ‘|00 Julod abieyosiq 1e suoielwl) Juenjys
Buimojjoy syl yum aoueldwod urejurew jleys sayodup uonepixo pue wajlsAs Juswiesl} abpn|s pajeajoe
8y} wouj Jayemalsem pajeal} Aiepuodas jo abieyosip paulquiod ay) welsAs Juswieal) Yyoyp uolepixo
ay} wouy sableyosip JO JUBWadOUBWIWOD pue (B2 D°|A UOISInOId) pieog [euoibay au) Aq uoneoyiuso uodn e

‘Juaalad Gg uey) SS9 @ JoU [|BYyS SpIjos papuadsns [ejo} pue D,02 Aep-§ qod
10 [eAowal Juadlad Ajyjuow abelane ay| :WoISAG juswieal] yoig uolepixO — [eAoWdy usdiad I

. Wo)SAg juawyesl |
” ” ” ” ¢ asw 4oNQ UOHEPIXO ‘MOI
wnuwixepn wnwijuin Apea Apeom Aywuop
snoaueueISuU| | ShoauejueIsu| wnwixew abeiany abeiony syun Jolpweled
suonejwiI Jusniy3

(3 wawyoepy) weiboid buipodsy

pue BuLIONUO PaydoBlE Yl Ul Paquosap se L00-IN uoneso Bulionuop 1e painsesw aoueldwod yim

‘LOO U104 8B1eyosiq Je suonelwi| Juanjyd BuiMmo||0) 8Y} YiM aouel|dwod ulelulew [leys walsAs juswieal}

YOlp UONEPIXO U} WOl J6)jemalsem pajeal) Arepuodss jo abieyosip ayl WaisAs Juawieal) yolp uolepixo
ay) wouy sabieyosip Jo JUBLIBOUSWWOD pue (B'L D’|A UOISINOId) pleog [euoibay au) Ag uoneoiiued uodn “p

Limitations and Discharge Requirements



COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA01014493

‘pieog reuoibay ay) Aq payioads spoyiaw ajeudoidde 1ayjo 10 uoieinp areudosdde
J0 sAesseolq 10 ‘solewoue Yymolb ‘Aiisusp uonejndod ‘AlisioAlp sa10ads Jo sasAjeur ‘swsiuebio Jo}eoipul
JO asn AqQ paulwia)ep oq |IM aA113[qo siyl yum asuendwon 9yl onenbe snousbipui Jo ‘fewiue ‘ued
‘uewny u; sasuodsal |eoibojoisAyd jeluawuiap aonpoisd Yyoiym 10 ‘0} JIX0) 84e YoIym SuoieIuaduod ul
SOOUBISUNS JIX0] JO 981} paulelulew aq |[eys si1a1em Iy (3J uswyoeny) weiboid buinoday pue Buuoyuop
3y} JO J'A U0N08S Ul paulap se ‘iatem Buiniaoal ayy ul AJI0IX0) J1UOIYD JO 8INOB AUB asned juan|yd

weld Juswieal ay) |[eys Jou juanjys jueld Juswieal) ay} ul AJIOIXO0} J1UOIYD JO 8)Ndk OU 8q |jeys alayl Yy

"(SAL) spios panjossIp [ejo} Jo /6w 0p0‘g jo abeiene
[enuue UB PaadXa JoU [[eys [auuey) Jajepn wiolS Adj[eA ejjleyoeo) ayi 0} pabieyosip juanjyje Jajemalsepy b

"ssapjiiiw 001 Jad NdWW 00t paadxe ajdwes

Aue |[eys Jou (yjuow sepusied oy} buunp sejdwes aAl} Uey] SSa| 10U JO WNWIUIW B UO paseq) Siajjijjiw

001 19d NdIN 921 10 (NdIN) JequinN ajgeqold 1So jo ueaw Boj e Jo ss90xa uj uoliesjusdouod (1109 "3J) 1109
BIYOMBYIST B 9ARY 10U ||BYS [BuuBy)) JoJeM WIOIS AS|[EA Blleyoeo) o] pebleyosip juanjye 1sjemaisep )

"6002 ‘62 8unp
ybnoiy 5002 ‘62 dunr woyy 8|qeoldde aJe 2 y Al UOROSS Ui Ysiqelss suogeliu) wuslu 8yl 6002 ‘62 aunr Jaye sjqeoldde ase suoeyw |
- - £800000°0 - 1+00000°0 Aepysq|
apixodg Jojyoeyde
- - 220000 - 11000°0 /610  SPIXOCT 10IOBICeH
- - #¥0000°0 - 2200000 Aep/sq .
- - 811000 - 65000°0 /61 : f
- - #¥0000°0 -- 2200000 Aep/sq| .
- - 811000 - 650000 /61 3007y
-- - 144" - AA) Aep/sq| , drereyyd(ifxayifyig
- - 8'LL - 6 /6 -2)sig
- - 2e0 - 910 Aep/sq
apluein 991
- - 58 - ey /61 , OpHIETO 89
- - /G°€ - 8L’} Aep/sq|
oul
-- - ¥L'g6 -- e VA 4 /6 B
- = 1£0 - 510 Aepysqj
wniuajo
-- - 12’8 - 60 /61 1U9I9S
- - $00°0 - 2000 Kepysq)
Anose
-- -- 2010 - 1S0°0 /61 W
wnwiep wnuiup Aeqg Apjaam Appuopy
snoauejueisu} | shoauejuelsu] wnuiIXew obelony obesany syun Jajsweled
suonejwi Juaniy3

11

Limitations and Discharge Requirements




‘oW §° Jo Aioedes ubisep [e)o) B uo paseq ale

Sjw) paseq-ssew ay) ‘600z ‘62 aunr uo Buipue pue we)sAs Juawieal) puod UOREPIXO
ay) woyy sabreyosip jo Jusweouswwoo ayj uodn BuiuuiBaq pouad eyl Buung

‘aosn

2 Jo Aioedeo ubisep [ej0} B UO paseq ale SWiI| PeSeq-SSew ayl ‘p g D’IA UoISiAOLd

U1 payloads sjuswaiinbal uonesyad Yyim asuepiodde ui WalsAs juswyeal) puod

UONEPIX0 BY} WO.} 2ouswwoo sabireyosip jnun 00z ‘62 aunr woJj pouad ay) Buung

¥000°0 ¥000°0 z Aep/sal
20000 2000°0 , Rep/sq) apIxod3 Jojyoeiden
100 100 yor
80000 80000 _ Rep/sq
¥000°0 $000°0 , Rep/sq) 1aa-v'v
200 200 /67
10000 10000 = Aep/sql
500000 ¥50000°0  fepsq aqgat'y
22000 /3000 M\g
vr'0 2E0 ep/sql
20 710 “Fep/sal reretiitd A_Qm,.__mﬁw
8Ll G'g Nl :
6v'0 6v'0 = kep/sq|
92’0 920 , Aeprsq| apiuels) aaid
€l €l /07
9'G 9'G 2 fep/sq
€ £ , Repysai ouiz
oSt 05t /67
Sr'0 S¥'0 _ Aep/sq
v20 ¥20 , Rep/sql Jaddo)
zi ] /67
Aleg wnwixewy | Ajyiuop abesoay suun —
suopenwT eniy3

‘uoisinoid siy; ui
peresipul pouad awi sy} Buunp siaewered swes au} Joj paijoads suolenwl) Juanjye [eul Buipuodsaliod
a1 Jo nay| ui Aidde jjeys suonenwi| uanye wusul asay| (3 Juswyoeny) weiboid Buruodey
pue Bulioluopw payoene ayl ul pagquasap se LO0-IN uoneoo Buuonuopy 1e painseaw aouel|dwod
UlIM ‘100 Julod 8bueyosiq 1e suonelwi| Buimojo) eyl yum aoueljdwod urejuiew |[eys Jolemalsem
pajeal) Jo abieyosip 8yl ‘6002 ‘6g aunr uo Buipus pue 00z ‘6g aunr Buuuibaq pouad syl Buung ‘e

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

COACHELLA SANITARY DISTRICT
ORDER NO. R7-2005-0083
NPDES NO. CA01014493

suonENWIT WeN|YT WL g

12

Limitations and Discharge Requirements




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA01014493

B. Land Discharge Specifications — Not Applicable
C. Reclamation Specifications — Not Applicable

Limitations and Discharge Requirements

13




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104483

V. RECEIVING WATER LIMITATIONS
A. Surface Water Limitations

1. Receiving water limitations are based on water quality objectives contained in the
Basin Plan and are a required part of this Order. The discharge shall not cause the
following in the Coachella Valley Storm Water Channel:

a. Depress the concentration of dissolved oxygen to fall below 5.0 mg/L. When
dissolved oxygen in the receiving water is already below 5.0 mg/L, the discharge
shall not cause any further depression.

b. The presence of oil, grease, floating material (liquids, solids, foam and scum) or
suspended material in amounts that create a nuisance or adversely affect
beneficial uses.

c. Result in the deposition of pesticides or combination of pesticides detectable in
concentrations that adversely affect beneficial uses.

d. Discoloration in the receiving water that adversely affects beneficial uses.

e. Waters shall not contain biostimulatory substances in concentrations that
promote aquatic growths to the extent that such growths cause nuisance or
adversely affect beneficial uses.

f. Increase turbidity that results in adversely affecting beneficial uses.

g. The normal ambient pH to fall below 6.0 or exceed 9.0 units.

h. The natural receiving water temperature of surface waters shall not be altered by
discharges of wastewater unless it can be demonstrated to the satisfaction of the
Regional Water Board that such alteration in temperature does not adversely
affect beneficial uses.

i. Result in the deposition of material that causes nuisance or adversely affects
beneficial uses.

j.  No individual chemical or combination of chemicals shall be present in
concentrations that adversely affect beneficial uses.

k. Toxic pollutants to be present in the water column, sediments or biota in
concentrations that adversely affect beneficial uses or that produce detrimental
physiological responses in human, plant, animal, or aquatic life.

I. Taste or odor-producing substances that adversely affect beneficial uses.

Limitations and Discharge Requirements 14




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

2. This discharge shall not cause a violation of any applicable water quality standard
for receiving waters adopted by the Regional Board or the State Water Resources
Control Board as required by the Federal Clean Water Act and regulations adopted
thereunder. If more stringent applicable water quality standards are promulgated or
approved pursuant to Section 303 of the Federal Water Pollution Control Act or
amendments thereto, the Regional Board will revise and modify this Permit in
accordance with such more stringent standards.

B. Groundwater Limitations
The discharge shall not cause the underlying groundwater to be degraded, to exceed

water quality objectives, unreasonably affect beneficial uses, or cause a condition of
pollution or nuisance.

Limitations and Discharge Requirements 15



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

VL. PROVISIONS

A. Standard Provisions

1. Federal Standard Provisions. The Discharger shall comply with all Standard
Provisions included in Attachment D of this Order.

2. Regional Water Board Standard Provisions. The Discharger shall comply with the
following provisions:

a.

The Coachella Sanitary District Wastewater Treatment Plant shall be protected
from any washout or erosion of wastes or covering material, and from any
inundation, which could occur as a result of floods having a predicted frequency
of once in 100 years.

The Discharger shall comply with all conditions of this Board Order.
Noncompliance constitutes a violation of the Federal Clean Water Act and Porter-
Cologne Water Quality Control Act, and is grounds for enforcement action; for
Permit termination, revocation and reissuance, or modification of waste
discharge requirements; or denial of a Permit renewal application.

The Discharger shall ensure that all site-operating personnel are familiar with the
content of this Board Order, and shall maintain a copy of this Board Order at the
site.

The Discharger's wastewater treatment plant shall be supervised and operated by
persons possessing certification of appropriate grade pursuant to Section 3680,
Chapter 4, Division 4, Title 23 of the California Code of Regulations. The
Discharger shall ensure that all operating personnel are familiar with the contents
of this Board Order.

The Discharger shall report any noncompliance that may endanger human health
or the environment. The Discharger shall immediately report orally information of
the noncompliance as soon as (1) the Discharger has knowledge of the discharge,
(2) notification is possible, and (3) notification can be provided without substantially
impeding cleanup or other emergency measures, to the Regional Board office and
the Office of Emergency Services. During non-business hours, the Discharger
shall leave a message on the Regional Board office voice recorder. A written
report shall also be provided within five (5) business days of the time the
Discharger becomes aware of the incident. The written report shall contain a
description of the noncompliance and its cause, the period of noncompliance, the
anticipated time to achieve full compliance, and the steps taken or planned, to
reduce, eliminate, and prevent recurrence of the noncompliance. The Discharger
shall report all intentional or unintentional spills in excess of one thousand (1,000)
gallons occurring within the facility or collection system to the Regional Board
office in accordance with the above time limits.

Limitations and Discharge Requirements 16



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

f.

The Discharger shall provide a report to the Regional Board upon determining that
the treatment plant's monthly average flow rate for any month exceeds 80 percent
of the design treatment capacity specified in Finding No. |I.B above. The report
should indicate what steps, if any the Discharger intends to take to provide for the
expected wastewater treatment capacity necessary when the plant reaches design
capacity.

Prior to any change in ownership or management of this operation, the Discharger
shall transmit a copy of this Board Order to the succeeding owner/operator, and
forward a copy of the transmittal letter to the Regional Board.

Prior to any modifications in this facility, which would result in material change in
the quality or, quantity of wastewater treated or discharged, or any material change
in the location of discharge, the Discharger shall report all pertinent information in
writing to the Regional Board and obtain revised requirements before any
modifications are implemented.

Adequate measures shall be taken to assure that flood or surface drainage waters
do not erode or otherwise render portions of the discharge facilities inoperable.

This Board Order does not authorize violation of any federal, state, or local laws
or regulations.

B. Monitoring and Reporting Program Requirements

The Discharger shall comply with the Monitoring and Reporting Program, and future
revisions thereto, in Attachment E of this Order.

C. Special Provisions

1. Reopener Provisions

a. The Discharger shall submit data sufficient to determine if a water quality—based

effluent limitation is required in the discharge permit as required under the SIP. It
is the Discharger’s responsibility to provide all information requested by the
Regional Board for use in the analysis. The permit shall be reopened to establish
water quality-based effluent limitations, if necessary.

The permit shall be reopened and modified or revoked and reissued as a resuit
of the detection of a reportable priority pollutant identified by special conditions'
monitoring data, included in this permit. These special conditions in the permit
may be, but are not limited to, fish tissue sampling, whole effluent toxicity tests,
monitoring requirements on internal waste stream(s), and monitoring for
surrogate parameters. Additional requirements may be included in the permit as
a result of the special condition monitoring data.

Limitations and Discharge Requirements 17



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

c. This Board Order may be modified, rescinded and reissued, for cause. The filing
of a request by the Discharger for a Board Order modification, rescission and
reissuance, or a notification of planned changes or anticipated noncompliance
does not stay any Board Order condition. Causes for modification include the
promulgation of new regulations, modification of land application plans, or
modification in sludge use or disposal practices, or adoption of new regulations by
the State Board or the Regional Board, including revisions to the Basin Plan.

d. This Order may be reopened and the Whole Effluent Toxicity (WET) Testing
Requirements contained in the Attachment E, Monitoring and Reporting
Program, Section V modified to address changes to USEPA or State Water
Board policies or guidance regarding the testing or reporting requirements for
WET testing.

e. TMDLs for pathogens are to be developed by the Regional Water Board. The
permit may be reopened and modified in the future to include appropriate
requirements necessary to fully implement the approved TMDL if needed.

f. The Clean Water Act requires the Regional Water Board to modity, or terminate
and reissue, the NPDES permit if a Discharger must implement a pretreatment
program. Public notice and comment period is mandatory.

2. Special Studies, Technical Reports and Additional Monitoring Requirements

a. Toxicity Identification Evaluations or Toxicity Reduction Evaluations. The
Discharger shall submit to the Regional Board a toxicity reduction evaluation
(TRE) workplan (1-2 pages) within 90 days of the effective date of this permit.
This plan shall describe the steps the permittee intends to follow in the event that
toxicity is detected, and should include at a minimum:

i. A description of the investigation and evaluation techniques that will be
used to identify potential causes/sources of toxicity, effluent variability, and
treatment system efficiency;

ii. A description of the facility’s method of maximizing in-house treatment
efficiency and good housekeeping practices, and a list of all chemicals
used in operation of the facility;

iii. If a toxicity identification evaluation (TIE) is necessary, who will conduct it
(i.e., in-house or outside consultant).

b. Translator Study. In addition, should the Discharger request to use a translator
for metals and selenium different than the U.S. EPA conversion factor, it shall
complete a translator study within two years from the date of the issuance of this
permit as stated in the SIP. In the event a translator study is not completed
within the specified time, the U.S. EPA conversion factor-based effluent limitation
as specified in the CTR shall be effective as a default limitation.

Limitations and Discharge Requirements 18



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

C. Pollutant Minimization Study. In accordance with Section 2.4.5 of the SIP the
Discharger shall conduct a Pollutant Minimization Program as specified in
Special Provision VI.C.4.c of this Order when there is evidence that the priority
pollutant is present in the effluent above an effluent limitation and either:

1) A sample result is reported as DNQ and the effluent limitation is less than
reported ML,; or ,

2) A sample is reported as ND and the effluent limitation is less than the
MDL.

Evidence that a priority pollutant may be present includes, but is not limited to,
sample results reported as DNQ, when the effluent limitation is less than the
MDL, sample results from analytical methods more sensitive than those methods
included in this Order in accordance with the SIP, presence of whole effluent
toxicity, health advisories for fish consumptions, and results of benthic or aquatic
organism tissue sampling.

d. Antidegradation Analysis and Engineering Report for Proposed Plant
Expansion.
All proposed changes to the facility that will result in the increase in flows, facility
changes, and/or change in the nature and character of the discharge, must be
reviewed and approved by the Executive Officer, prior to the start of construction
of changes to the treatment facility. The Discharger shall submit a technical
report that provides an analysis and justification to support the proposed plant
expansion and improvement project. At a minimum, the report will evaluate
treatment capacity, address mass increases of pollutants discharged, and
propose additional units as necessary to enable adequate treatment. The report
shall include time schedules for the ongoing and planned projects and address
project status. The report shall also include documentation that any proposed
increases in discharges will not violate the State Board'’s antidegradation policy.
This analysis is necessary before the Board will consider approving any
adjustment in effluent limitations.

e. Operations Plan for Proposed Plant Expansion. At least 30 days in advance
of the operation of the new oxidation ditch treatment system the Discharger shall
submit an Operations Plan in accordance with Section 13385(j)(1)(D) of the
CWC. The Operations Plan will describe the actions the Discharger will take
during the period of adjusting or testing, including steps to prevent violations and
identifies the shortest reasonable time required for the period of adjusting and
testing, not to exceed 90 days. Upon written acceptance of the Operations Plan
by the Executive Officer, Sections 13385(h) and 13385(i) of the CWC do not
apply, in accordance with Section 13385(j)(1) of the CWC, if a violation is caused
by the operation or a new or reconstructed wastewater treatment unit during a
defined period of adjusting or testing, not to exceed 90 days.

Limitations and Discharge Requirements 19



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

f. Total Dissolved Solids Study. The Discharger shall perform a study to
evaluate whether a 400 mg/L incremental increase in salinity above the source
water is practical and if not, what incremental increase is practical for their
discharge. This report shall be submitted to the Regional Board's Executive
Officer prior to the filing date for re-application. The following items describe the
purpose and description of the minimum requirements for the report:

1) The permitting authority may permit a discharge in excess of the 400 mg/L
incremental increase at the time of issuance or reissuance of a NPDES
discharge permit, upon satisfactory demonstration by the permittee that it is
not practicable to attain the 400 mg/L limit.

2) Demonstration by the applicant must include information on the following
factors relating to the potential discharge:

(a) Description of the municipal entity and facilities.

(b) Description of the quantity and salinity of domestic water sources
contributing to discharge.

(c) Description of significant salt sources of the municipal wastewater
collection system, and identification of entities responsible for each
source, if available.

(d) Description of water rights, including diversions and consumptive use
quantities.

(e) Description of the wastewater discharge, receiving waters, quantity, salt
load, and salinity.

(f) Alternative plans for minimizing salt contribution from the municipal
discharge. Alternative plans should include:

(1) Description of system salt sources and alternative means of control;
and

(2) Cost of alternative plans in dollars per ton, of salt removed from
discharge

(g) Such other information pertinent to demonstration of non-practicability as
the permitting authority may deem necessary.

3) In determining what permit conditions shall be required, the permit issuing
authority shall consider the following criteria including, but not limited to:

(a) The practicability of achieving the 400 mg/L incremental increase.

Limitations and Discharge Requirements 20



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

(b) Where the 400 mg/L incremental increase is not determined to be
practicable, the discharger shall provide the following:

(1) The impact of the proposed salt input of each alternative on the
beneficial uses of the surface water in terms of tons per year and
concentration;

(2) Costs per ton of salt removed from discharge of each alternative plan;
(3) Capability of minimizing the salt discharge;
(4) A proposed value for the practical incremental increase; and
(5) A justification for the proposed practical incremental increased value.
3. Best Management Practices and Pollution Prevention
a. Best Management Practices Plan — Not Applicable
b. Stormwater — Not Applicable
4. Compliance Schedules

a. Compliance Plan. The Discharger shall implement its compliance plan provided
with its Infeasibility Report submitted on February 10, 2005 that identified the
measures that will be taken to reduce the concentrations of copper, zinc, free
cyanide, bis(2-ethylhexyl)phthalate, 4,4’-DDT, 4,4’-DDE, and heptachlor epoxide
in their discharge to achieve compliance with the permit limitations specified in
Effluent Limitations, IV.A.1.c. and IV.A.1.e of this Order.

b. Compliance Plan Annual Reports. The Discharger shall submit annual
progress reports to describe the progress of studies and or actions undertaken to
reduce copper, zinc, cyanide, bis(2-ethylhexyl)phthalate, 4,4’-DDT, 4,4'-DDE,
and heptachlor epoxide in the effluent, and to achieve compliance with the
limitations in this Order by the deadline specified in Effluent Limitations, IV.A.2.
The Regional Board shall receive the first annual progress report at the same
time the annual summary report is due, as required in Attachment E, Reporting
Requirements, Section X.D.2.

c. Pollutant Minimization Program. When required to develop a Poliutant
Minimization Program (PMP) in accordance with Special Provision VI.C.2.c of
this Order, the Discharger shall develop a PMP in accordance with Section
2.4.5.1 of the SIP as described below:

The goal of the PMP shall be to reduce all potential sources of a priority
pollutant(s) through pollutant minimization (control) strategies, including pollution
prevention measures as appropriate, to maintain the effluent concentration at or
below the water quality based effluent limitations specified in Sections IV.A.1.c,

Limitations and Discharge Requirements 21



COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

IV.A.2.a and IV.A.2.b of this Order. The PMP shall include, but not be limited to,

the

following actions and submittals acceptable to the Regional Board:

An annual review and semi-annual monitoring of potential sources of the
reportable priority pollutant(s), which may include fish tissue monitoring and
other bio-uptake sampling;

Quarterly monitoring for the reportable priority pollutant(s) in the influent to
the wastewater treatment system;

Implementation of appropriate cost-effective control measures consistent with
the control strategy;

. An annual status report that shall be sent to the Regional Board at the same

time the annual summary report is submitted in accordance with Attachment
E, Reporting Requirements, Section X.D.2, and include:

- All PMP monitoring results for the previous year

- A list of potential sources of copper, zinc, free cyanide, bis(2-
ethylhexyl)phthalate, 4,4’-DDT, 4,4’-DDE, and heptachlor epoxide

- A summary of all actions undertaken pursuant to the control strategy

- A description of actions to be taken in the following year.

5. Construction, Operation and Maintenance Specifications

a. Oxidation Ponds

iv.

The dissolved oxygen content in the upper zone (one foot) of the oxidation
pond shall not be less than 1.0 mg/L.

A minimum depth of freeboard of two (2) feet shall be maintained at all times
in all oxidation ponds.

Oxidation pond shall be managed to control breeding of mosquitoes, in
particular:

1) An erosion control program should assure that small coves and
irregularities are not created around the perimeter of the water surface;

2) Weeds shall be minimized through control of water depth, harvesting, or
herbicides.

3) Dead algae, vegetation, and debris shall not accumulate on the water
surface.

The oxidation pond shall be maintained so they will be kept in aerobic
conditions.

Limitations and Discharge Requirements 22



COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104483

V.

vi.

vi.

Vil.

On-site wastes, including windblown spray from recycled water application,
shall be strictly confined to the lands specifically designated for the disposal
operation, and on-site irrigation practices shall be managed so there is no
runoff of effluent from irrigated areas.

Ponds shall have sufficient capacity to accommodate allowable wastewater
flow, design seasonal precipitation, ancillary inflow, and infiltration during the
non-irrigation season. Design seasonal precipitation shall be based on total
annual precipitation using a return period of 100 years, distributed monthly in
accordance with historical rainfall patterns.

The Discharger shall, at all times, properly operate and maintain all systems
and components of collection, treatment and control which are installed or used
by the Discharger to achieve compliance with the conditions of this Board
Order. Proper operation and maintenance includes effective performance,
adequate process controls and appropriate quality assurance procedures. This
provision requires the operation of backup or auxiliary facilities or similar
systems when necessary to achieve compliance with the conditions of this
Board Order. All systems both in service and reserved, shall be inspected and
maintained on a regular basis. Records shall be kept of the inspection results
and maintenance performed and made available to the Regional Board upon
demand.

1) Facilities shall be available to keep the plant in operation in the event of
commercial power failure.

Public contact with undisinfected water or wastewater shall be precluded
through such means as fences, signs, and other acceptable alternatives.

b. Facility and Treatment Operation

The Discharger shall, at all times, properly operate and maintain all systems
and components of collection, treatment and control which are installed or used
by the Discharger to achieve compliance with the conditions of this Board
Order. Proper operation and maintenance includes effective performance,
adequate process controls and appropriate quality assurance procedures. This
provision requires the operation of backup or auxiliary facilities or similar
systems when necessary to achieve compliance with the conditions of this
Board Order. All systems both in service and reserved, shall be inspected and
maintained on a regular basis. Records shall be kept of the inspection results
and maintenance performed and made available to the Regional Board upon
demand.

Temporary power shall be provided to maintain the plant in operation in the
event of commercial power failure.

Limitations and Discharge Requirements 23



COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104483

c. Spill Response Plan

The Discharger shall review its current Spill Response Plan (SRP) developed
under previous Order 00-032 and revise if needed within 60 days after the
effective date of this Order. Revised plans shall be submitted for Regional
Board staff review. Thereafter, the plan shall be updated annually, and shall
be available for staff review during Regional Board inspections. The
Discharger shall ensure that all operating personnel are familiar with the
contents of the SRP. A copy of the SRP shall be maintained at the site and
shall be accessible to all operating personnel.

d. Adequate measures shall be taken to assure that unauthorized persons are
effectively excluded from contact with the wastewater disposal facilities.

6. Special Provisions for Municipal Facilities (POTWs Only)

a. Sludge Disposal Requirements

The Discharger shall provide a plan as to the method, treatment, handling and
disposal of sludge that is consistent with all State and Federal laws and
regulations and obtain prior written approval from the Regional Board
specifying location and method of disposal, before disposing of treated or
untreated sludge, or similar solid waste materials using an alternative method.

i. The Discharger shall maintain a permanent log of all solids hauled away from

the treatment facility for use/disposal elsewhere and shall provide a summary
of the volume, type (screenings, grit, raw sludge, digested sludge), use
(agricultural, composting, etc.), and the destination in accordance with the
Monitoring and Reporting Program of this Board Order. The sludge that is
stockpiled at the treatment facility shall be sampled and analyzed for those
constituents listed in the sludge monitoring section of the Monitoring and
Reporting Program of this Board Order and as required by Title 40, Code of
Federal Regulations, Part 503. The results of the analyses should be submitted
to the Regional Board as part of the Monitoring and Reporting Program.

All sludge generated at the wastewater treatment plant will be disposed,
treated, or applied to land in accordance with Federal Regulations 40 CFR
503.

Collected screenings, sludge, and other solids removed from liquid wastes
shall be disposed of in a manner that is consistent with State Water
Resources Control Board and Integrated Waste Management Board's joint
regulations (Title 27) of the California Code of Regulations and approved by
the Regional Board’s Executive Officer.

Limitations and Discharge Requirements 24



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NOQ. R7-2005-0083

NPDES NO. CA0104493

v. The Discharger shall obtain prior written approval from the Regional Board
specifying location and method of disposal before disposing of Class B or
lesser quality sludge, or similar solid waste materials. In addition, the
Discharger shall provide the results of any sludge analyses as specified by
the Regional Board's Executive Officer.

b. Pretreatment Program

i. The Discharger reports that there are no known industrial wastes subject to
regulation under the NPDES Pretreatment Program being discharged to the
wastewater treatment plant; however, the Discharger is currently conducting
surveys of industrial facilities in their service area. Upon completion of the
surveys, the Discharger shall submit the study to the Regional Board for
evaluation of pretreatment requirements.

ii. Inthe event that there are industrial wastes subject to regulation under the
NPDES Pretreatment Program being discharged to the wastewater treatment
plant or the Regional Board or its Executive Officer determines that
circumstances warrant pretreatment requirements in order to prevent
Interference [40 CFR 403.3(j)] with the wastewater treatment facility or Pass
Through [40 CFR 403.3(n)], then:

1) The Discharger shall notify the Regional Board within 30 days after there
are discharges that trigger the pretreatment requirements.

2) The Discharger shall submit a revised Report of Waste Discharge and the
pretreatment program for the Regional Board’s review and approval as
soon as possible but not more than one year after Discharger’s notification
to Regional Board of pretreatment requirements.

3) The Discharger shall enforce the federal categorical pretreatment standards
on all Categorical Industrial Users (ClUs).

4) The Discharger shall notify the CIU of its discharge effluent limits. The
limits must be as stringent as the pretreatment standards contained in the
applicable federal category (40 CFR Part 400 — 699). The Discharger may
develop more stringent, technology-based local limit if it can show cause.

5) The Discharger shall notify the RWQCB if the CIU violates its discharge
effluent limits.

iii. The Discharger shall provide the Regional Board with an annual report
describing the pretreatment program activities over the previous 12-month
period. The report shall be transmitted to the Regional Board office no later
than January 15 of each year and include:

Limitations and Discharge Requirements 25



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

1) A summary of actions taken by the Discharger, which ensures industrial-
user compliance;

2) An updated list of industrial users (by SIC categories) which were issued
permits, and/or enforcement orders, and a status of compliance for each
user; and

3) The name and address of each user that received a revised discharge limit.

iv. The Regional Board retains the right to take legal action against an industrial
user and/or the Discharger where a user fails to meet the approved applicable
pretreatment standards.

d. Combined Sewer Overflows (CSOs) — Not Applicable
e. Sanitary Sewer Overflows/Collection Systems — Not Applicable
7. Other Special Provisions

a. The Discharger shall provide written certification that the expansion through
addition of the oxidation ditch treatment system has been completed and the total
design capacity of the wastewater treatment plant has increased to 4.5 MGD.
Upon written acceptance of the certification by the Regional Water Board's
Executive Officer, the alternate effluent limitations for the treatment plant
treatment system shall be effective.

b. The Discharger is the responsible party for the waste discharge requirements
and the monitoring and reporting program for the facility. The Discharger shall
comply with all conditions of these waste discharge requirements. Violations
may result in enforcement actions including Regional Board Orders or court
orders, requiring corrective action or imposing civil monetary liability, or in
modification or revocation of these waste discharge requirements by the
Regional Water Board.

c. This discharge shall not cause a violation of any applicable water quality
standard for receiving waters adopted by the Regional board or the State Water
Resources Control Board as required by the Federal Clean Water Act and
regulations adopted thereunder. If more stringent applicable water quality
standards are promulgated or approved pursuant to Section 303 of the Federal
Water Pollution Control Act or amendments thereto, the Regional Water Board
will revise and modify this Board Order in accordance with such more stringent
standards.

d. The Discharger may be required to submit technical reports as directed by the
Regional Board’s Executive Officer.

Limitations and Discharge Reqguirements 26




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

e. The Discharger shall exclude from the wastewater treatment plant any liquid or
solid waste that could adversely affect the plant operation or effluent quality. The
excluded liquid or solid waste shall be disposed of in accordance with applicable
regulations.

f. Unless otherwise approved by the Regional Board’s Executive Officer, all
analyses shall be conducted at a laboratory certified for such analyses by the
State Department of Health Services. All analyses shall be conducted in
accordance with the latest edition of “Guidelines Establishing Test Procedures for
Analysis of Pollutants”, promulgated by the USEPA.

VIl. Compliance Determination

Compliance with the effluent limitations contained in Section |V of this Order will be
determined as specified below:

A. Average Monthly Effluent Limitation (AMEL).
If the average of daily discharges over a calendar month exceeds the AMEL for a given
parameter, an alleged violation will be flagged and the Discharger will be considered out
of compliance for each day of that month for that parameter (e.g., resulting in 31 days of
non-compliance in a 31-day month). The average of daily discharges over the calendar
month that exceeds the AMEL for a parameter will be considered out of compliance for
that month only. If only a single sample is taken during the calendar month and the
analytical result for that sample exceeds the AMEL, the Discharger will be considered
out of compliance for that calendar month. For any one calendar month during which no
sample (daily discharge) is taken, no compliance determination can be made for that
calendar month.

B. Average Weekly Effluent Limitation (AWEL).
If the average of daily discharges over a calendar week exceeds the AWEL for a given
parameter, an alleged violation will be flagged and the Discharger will be considered out
of compliance for each day of that week for that parameter, resulting in 7 days of non-
compliance. The average of daily discharges over the calendar week that exceeds the
AWEL for a parameter will be considered out of compliance for that week only. If only a
single sample is taken during the calendar week and the analytical result for that sample
exceeds the AWEL, the Discharger will be considered out of compliance for that
calendar week. For any one calendar week during which no sample (daily discharge) is
taken, no compliance determination can be made for that calendar week.

C. Maximum Daily Effluent Limitation (MDEL).
If a daily discharge exceeds the MDEL for a given parameter, an alleged violation will
be flagged and the Discharger will be considered out of compliance for that parameter
for that 1 day only within the reporting period. For any 1 day during which no sample is
taken, no compliance determination can be made for that day.

Limitations and Discharge Requirements 27



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

D. Instantaneous Minimum Effluent Limitation.
If the analytical result of a single grab sample is lower than the instantaneous minimum
effluent limitation for a parameter, a violation will be flagged and the Discharger will be
considered out of compliance for that parameter for that single sample. Non-compliance
for each sample will be considered separately (e.g., the results of two grab samples
taken within a calendar day that both are lower than the instantaneous minimum effluent
limitation would result in two instances of non-compliance with the instantaneous
minimum effluent limitation).

E. Instantaneous Maximum Effluent Limitation.
If the analytical result of a single grab sample is higher than the instantaneous
maximum effluent limitation for a parameter, a violation will be flagged and the
Discharger will be considered out of compliance for that parameter for that single
sample. Non-compliance for each sample will be considered separately (e.g., the results
of two grab samples taken within a calendar day that both exceed the instantaneous
maximum effluent limitation would result in two instances of non-compliance with the
instantaneous maximum effluent limitation).

F. Water Quality-Based Effluent Limitations.

1. In accordance with Section 2.4.5 of the SIP, compliance with water quality-based
effluent limitations shall be determined as follows:

a. Dischargers shall be deemed out of compliance with an effluent limitation if the
concentration of the priority pollutant in the monitoring sample is greater than the
effluent limitation and greater than or equal to the reported Minimum Level (ML).

b. When determining compliance with an average monthly effluent limitation and
more than one sample result is available in a month, the Discharger shall
compute the arithmetic mean unless the data set contains one or more reported
determinations of DNQ or ND. In those cases, the Discharger shall compute the
median in place of the arithmetic mean in accordance with the following
procedure:

1) The data set shall be ranked from low to high, reported ND determinations
lowest, DNQ determinations next, followed by quantified values (if any). The
order of the individual ND or DNQ determinations is unimportant.

2) The median value of the data set shall be determined. If the data set has an
odd number of data points, then the median is the middle value. If the data
set has an even number of data points, then the median is the average of the
two values around the middle unless one or both of the points are ND or
DNQ, in which case the median value shall be the lower of the two data
points where DNQ is lower than a value and ND is lower than DNQ.

Limitations and Discharge Requirements 28



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

If a sample result, or the arithmetic mean or median of multiple sample results, is
below the reported ML, and there is evidence that the priority pollutant is present
in the effluent above an effluent limitation and the Discharger conducts a PMP,
the Discharger shall not be deemed out of compliance.

Limitations and Discharge Requirements 29



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

ATTACHMENT A — DEFINITIONS
20°C BODs: Biochemical oxygen demand 5-day at 20°C.

Annual Average: calculated as the sum of all average monthly discharges calculated during
a calendar year divided by the number of monthly average discharges calculated during that
year.

Average Monthly Effluent Limitation (AMEL): the highest allowable average of daily
discharges over a calendar month, calculated as the sum of all daily discharges measured
during a calendar month divided by the number of daily discharges measured during that
month.

Average Weekly Effluent Limitation (AWEL): the highest allowable average of daily
discharges over a calendar week (Sunday through Saturday), calculated as the sum of all daily
discharges measured during a calendar week divided by the number of daily discharges
measured during that week.

Daily Discharge: Daily Discharge is defined as either: (1) the total mass of the constituent
discharged over the calendar day (12:00 am through 11:59 pm) or any 24-hour period that
reasonably represents a calendar day for purposes of sampling (as specified in the permit), for
a constituent with limitations expressed in units of mass or; (2) the unweighted arithmetic mean
measurement of the constituent over the day for a constituent with limitations expressed in
other units of measurement (e.g., concentration).

The daily discharge may be determined by the analytical results of a composite sample taken
over the course of one day (a calendar day or other 24-hour period defined as a day) or by the
arithmetic mean of analytical results from one or more grab samples taken over the course of
the day.

For composite sampling, if 1 day is defined as a 24-hour period other than a calendar day, the
analytical result for the 24-hour period will be considered as the result for the calendar day in
which the 24-hour period ends.

Instantaneous Maximum Effluent Limitation: the highest allowable value for any single grab
sample or aliquot (i.e., each grab sample or aliquot is independently compared to the
instantaneous maximum limitation).

Instantaneous Minimum Effluent Limitation: the lowest allowable value for any single grab
sample or aliquot (i.e., each grab sample or aliquot is independently compared to the
instantaneous minimum limitation).

Log Mean of Most Probable Number (MPN): the geometric mean of E. coli bacteria data
(measured as MPN per 100 milliliters), based on a minimum of not less than five samples
during the calendar month. The geometric mean is equal to the antilog of the average of log-
transformed data.

Attachment A A-1



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083
NPDES NO. CA0104493

Maximum Daily Effluent Limitation (MDEL): the highest allowable daily discharge of a
pollutant.

mg/L: milligrams per Liter.
ug/L: micrograms per Liter.

MGD Million gallons per day.

Attachment A A-2



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

'ATTACHMENT B - TOPOGRAPHIC MAP

Attachment B B-1




COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA0104493

ATTACHMENT C - FLOW SCHEMATIC

C-1

Attachment C



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

ATTACHMENT D - FEDERAL STANDARD PROVISIONS
. STANDARD PROVISIONS - PERMIT COMPLIANCE

A. Duty to Comply

1. The Discharger must comply with all of the conditions of this Order. Any
noncompliance constitutes a violation of the Clean Water Act (CWA) and the
California Water Code (CWC) and is grounds for enforcement action, for permit
termination, revocation and reissuance, or denial of a permit renewal application [40
CFR §122.41(a)).

2. The Discharger shall comply with effluent standards or prohibitions established
under Section 307(a) of the Clean Water Act for toxic pollutants and with standards
for sewage sludge use or disposal established under Section 405(d) of the CWA
within the time provided in the regulations that establish these standards or
prohibitions, even if this Order has not been modified to incorporate the requirement
[40 CFR §122.41(a)(1)].

B. Need to Halt or Reduce Activity Not a Defense

It shall not be a defense for a Discharger in an enforcement action that it would have
been necessary to halt or reduce the permitted activity in order to maintain compliance
with the conditions of this Order [40 CFR §122.41(c)].

C. Duty to Mitigate

The Discharger shall take all reasonable steps to minimize or prevent any discharge or
sludge use or disposal in violation of this Order that has a reasonable likelihood of
adversely affecting human health or the environment [40 CFR §122.41(d)).

D. Proper Operation and Maintenance

The Discharger shall at all times properly operate and maintain all facilities and systems
of treatment and control (and related appurtenances) which are installed or used by the
Discharger to achieve compliance with the conditions of this Order. Proper operation
and maintenance also includes adequate laboratory controls and appropriate quality
assurance procedures. This provision requires the operation of backup or auxiliary
facilities or similar systems that are installed by a Discharger only when necessary to
achieve compliance with the conditions of this Order [40 CFR §122.41(e)).

E. Property Rights

1. This Order does not convey any property rights of any sort or any exclusive
privileges [40 CFR §122.41(g)].

Attachment D D-1



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

2. The issuance of this Order does not authorize any injury to persons or property or

invasion of other private rights, or any infringement of State or local law or
regulations [40 CFR §122.5(c)].

F. Inspection and Entry

The Discharger shall allow the Regional Water Quality Control Board (RWQCB), State
Water Resources Control Board (SWRCB), United States Environmental Protection
Agency (USEPA), and/or their authorized representatives (including an authorized
contractor acting as their representative), upon the presentation of credentials and other
documents, as may be required by law, to [40 CFR §122.41(i)] [CWC 13383(c)):

1.

Enter upon the Discharger's premises where a regulated facility or activity is located
or conducted, or where records are kept under the conditions of this Order [40 CFR
§122.41(i)(1));

2. Have access to and copy, at reasonable times, any records that must be kept under
the conditions of this Order [40 CFR §122.41(i)(2)];

3. Inspect and photograph, at reasonable times, any facilities, equipment (including
monitoring and control equipment), practices, or operations regulated or required
under this Order [40 CFR §122.41(i)(3));

4. Sample or monitor, at reasonable times, for the purposes of assuring Order
compliance or as otherwise authorized by the CWA or the CWC, any substances or
parameters at any location [40 CFR §122.41(i)(4)).

G. Bypass

1.

Definitions

a. “Bypass” means the intentional diversion of waste streams from any portion of a
treatment facility [40 CFR §122.41(m)(1)(i)].

b. “Severe property damage” means substantial physical damage to property,
damage to the treatment facilities, which causes them to become inoperable, or
substantial and permanent loss of natural resources that can reasonably be
expected to occur in the absence of a bypass. Severe property damage does not
mean economic loss caused by delays in production [40 CFR §122.41(m)(1)(ii)].

2. Bypass not exceeding limitations — The Discharger may allow any bypass to occur

which does not cause exceedances of effluent limitations, but only if it is for essential
maintenance to assure efficient operation. These bypasses are not subject to the
provisions listed in Standard Provisions — Permit Compliance 1.G.3 and |.G.5 below
[40 CFR §122.41(m)(2)}.

Attachment D D-2



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

3. Prohibition of bypass — Bypass is prohibited, and the Regional Water Board may
take enforcement action against a Discharger for bypass, unless [40 CFR
§122.41(m)(4)(i)):

a.

Bypass was unavoidable to prevent loss of life, personal injury, or severe
property damage [40 CFR §122.41(m)(4)(A)];

There were no feasible alternatives to the bypass, such as the use of auxiliary
treatment facilities, retention of untreated wastes, or maintenance during normal
periods of equipment downtime. This condition is not satisfied if adequate
back-up equipment should have been installed in the exercise of reasonable
engineering judgment to prevent a bypass that occurred during normal periods of
equipment downtime or preventive maintenance [40 CFR §122.41(m)(4)(B)]; and

The Discharger submitted notice to the Regional Water Board as required under
Standard Provision — Permit Compliance |1.G.5 below [40 CFR §122.41(m)(4)(C)].

4. The Regional Water Board may approve an anticipated bypass, after considering its
adverse effects, if the Regional Water Board determines that it will meet the three
conditions listed in Standard Provisions — Permit Compliance 1.G.3 above [40 CFR
§122.41(m)(4)(ii)).

5. Notice

a.

H. Upset

Anticipated bypass. If the Discharger knows in advance of the need for a bypass,
it shall submit a notice, if possible at least 10 days before the date of the bypass
[40 CFR §122.41(m)(3)(i)].

Unanticipated bypass. The Discharger shall submit notice of an unanticipated
bypass as required in Standard Provisions - Reporting V.E below [40 CFR
§122.41(m)(3)(ii)].

Upset means an exceptional incident in which there is unintentional and temporary
noncompliance with technology based permit effluent limitations because of factors
beyond the reasonable control of the permittee. An upset does not include
noncompliance to the extent caused by operational error, improperly designed
treatment facilities, inadequate treatment facilities, lack of preventive maintenance, or
careless or improper operation [40 CFR §122.41(n)(1)).

1. Effect of an upset. An upset constitutes an affirmative defense to an action brought
for noncompliance with such technology based permit effluent limitations if the
requirements of paragraph H.2 of this section are met. No determination made
during administrative review of claims that noncompliance was caused by upset, and
before an action for noncompliance, is final administrative action subject to judicial
review [40 CFR §122.41(n)(2)].

Attachment D

D-3




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

2. Conditions necessary for a demonstration of upset. A Discharger who wishes to
establish the affirmative defense of upset shall demonstrate, through properly
signed, contemporaneous operating logs or other relevant evidence that [40 CFR
§122.41(n)(3)):

a. An upset occurred and that the Discharger can identify the cause(s) of the upset
[40 CFR §122.41(n)(3)(i);

b. The permitted facility was, at the time, being properly operated [40 CFR
§122.41(n)(3)(i)};

c. The Discharger submitted notice of the upset as required in Standard Provisions
— Reporting V.E.2.b [40 CFR §122.41(n)(3)(iii)]; and

d. The Discharger complied with any remedial measures required under
Standard Provisions — Permit Compliance 1.C above [40 CFR §122.41(n)(3)(iv)].

3. Burden of proof. In any enforcement proceeding, the Discharger seeking to establish
the occurrence of an upset has the burden of proof [40 CFR §122.41(n)(4)).

Il. STANDARD PROVISIONS — PERMIT ACTION
A. General

This Order may be modified, revoked and reissued, or terminated for cause. The filing
of a request by the Discharger for modification, revocation and reissuance, or
termination, or a notification of planned changes or anticipated noncompliance does not
stay any Order condition [40 CFR §122.41(f)).

B. Duty to Reapply

If the Discharger wishes to continue an activity regulated by this Order after the
expiration date of this Order, the Discharger must apply for and obtain a new permit [40
CFR §122.41(b)].

C. Transfers

This Order is not transferable to any person except after notice to the Regional Water
Board. The Regional Water Board may require modification or revocation and
reissuance of the Order to change the name of the Discharger and incorporate such
other requirements as may be necessary under the CWA and the CWC [40 CFR
§122.41(1)(3)] [40 CFR §122.61].

Attachment D D-4




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

ill. STANDARD PROVISIONS - MONITORING

A. Samples and measurements taken for the purpose of monitoring shall be representative
of the monitored activity [40 CFR §122.41(j)(1)].

B. Monitoring results must be conducted according to test procedures under 40 CFR Part
136 or, in the case of sludge use or disposal, approved under 40 CFR Part 136 unless
otherwise specified in 40 CFR Part 503 unless other test procedures have been
specified in this Order [40 CFR §122.41(j)(4)) [40 CFR §122.44(i)(1)(iv)].

IV. STANDARD PROVISIONS - RECORDS

A. Except for records of monitoring information required by this Order related to the
Discharger's sewage sludge use and disposal activities, which shall be retained for a
period of at least five years (or longer as required by 40 CFR Part 503), the Discharger
shall retain records of all monitoring information, including all calibration and
maintenance records and all original strip chart recordings for continuous monitoring
instrumentation, copies of all reports required by this Order, and records of all data used
to complete the application for this Order, for a period of at least three (3) years from the
date of the sample, measurement, report or application. This period may be extended
by request of the Regional Water Board Executive Officer at any time [40 CFR
§122.413)(2)].

B. Records of monitoring information shall include:

1. The date, exact place, and time of sampling or measurements [40 CFR

§122.41()(3)(1));

2. The individual(s) who performed the sampling or measurements [40 CFR

§122.41()(3)(ii));
3. The date(s) analyses were performed [40 CFR §122.41(j)(3)(iii)};
4. The individual(s) who performed the analyses [40 CFR §122.41(j)(3)(iv)];
5. The analytical techniques or methods used [40 CFR §122.41(j)(3)(v)); and
6. The results of such analyses [40 CFR §122.41(j)(3)(vi)].

C. Claims of confidentiality for the following information will be denied [40 CFR
§122.7(b)):

1. The name and address of any permit applicant or Discharger [40 CFR §122.7(b)(1)];
and

2. Permit applications and attachments, permits and effluent data [40 CFR
§122.7(b)(2)}:

Attachment D D-5



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

V. STANDARD PROVISIONS - REPORTING

A. Duty to Provide Information

The Discharger shall furnish to the Regional Water Board, SWRCB, or USEPA within a
reasonable time, any information which the Regional Water Board, SWRCB, or USEPA
may request to determine whether cause exists for modifying, revoking and reissuing, or
terminating this Order or to determine compliance with this Order. Upon request, the
Discharger shall also furnish to the Regional Water Board, SWRCB, or USEPA copies
of records required to be kept by this Order [40 CFR §122.41(h)] [CWC 13267)].

B. Signatory and Certification Requirements

1. All applications, reports, or information submitted to the Regional Water Board,
SWRCB, and/or USEPA shall be signed and certified in accordance with paragraph
(2.) and (3.) of this provision [40 CFR §122.41(k)).

2. All permit applications shall be signed as follows:

a.

Attachment D

For a corporation: By a responsible corporate officer. For the purpose of this
section, a responsible corporate officer means: (i) A president, secretary,
treasurer, or vice-president of the corporation in charge of a principal business
function, or any other person who performs similar policy- or decision-making
functions for the corporation, or (ii) the manager of one or more manufacturing,
production, or operating facilities, provided, the manager is authorized to make
management decisions which govern the operation of the regulated facility
including having the explicit or implicit duty of making major capital investment
recommendations, and initiating and directing other comprehensive measures to
assure long term environmental compliance with environmental laws and
regulations; the manager can ensure that the necessary systems are established
or actions taken to gather complete and accurate information for permit
application requirements; and where authority to sign documents has been
assigned or delegated to the manager in accordance with corporate procedures
[40 CFR §122.22(a)(1));

For a partnership or sole proprietorship: by a general partner or the proprietor,
respectively [40 CFR §122.22(a)(2)]; ot

For a municipality, State, federal, or other public agency: by either a principal
executive officer or ranking elected official. For purposes of this provision, a
principal executive officer of a federal agency includes: (i) the chief executive
officer of the agency, or (ii) a senior executive officer having responsibility for the
overall operations of a principal geographic unit of the agency (e.g., Regional
Administrators of USEPA) [40 CFR §122.22(a)(3)).

D-6



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

3. All reports required by this Order and other information requested by the Regional
Water Board, SWRCB, or USEPA shall be signed by a person described in
paragraph (b) of this provision, or by a duly authorized representative of that person.
A person is a duly authorized representative only if:

a. The authorization is made in writing by a person described in paragraph (2.) of
this provision [40 CFR §122.22(b)(1)];

b. The authorization specified either an individual or a position having responsibility
for the overall operation of the regulated facility or activity such as the position of
plant manager, operator of a well or a well field, superintendent, position of
equivalent responsibility, or an individual or position having overall responsibility
for environmental matters for the company (a duly authorized representative may
thus be either a named individual or any individual occupying a named position)
[40 CFR §122.22(b)(2)]; and

c. The written authorization is submitted to the Regional Water Board, SWRCB, or
USEPA [40 CFR §122.22(b)(3)).

4. If an authorization under paragraph (3.) of this provision is no longer accurate
because a different individual or position has responsibility for the overall operation
of the facility, a new authorization satisfying the requirements of paragraph (3.) of
this provision must be submitted to the Regional Water Board, SWRCB or USEPA
prior to or together with any reports, information, or applications, to be signed by an
authorized representative [40 CFR §122.22(c)).

5. Any person signing a document under paragraph (2.) or (3.) of this provision shall
make the following certification:

“I certity under penalty of law that this document and all attachments were prepared
under my direction or supervision in accordance with a system designed to assure
that qualified personnel properly gather and evaluate the information submitted.
Based on my inquiry of the person or persons who manage the system or those
persons directly responsible for gathering the information, the information submitted
is, to the best of my knowledge and belief, true, accurate, and complete. | am aware
that there are significant penalties for submitting false information, including the
possibility of fine and imprisonment for knowing violations” [40 CFR §122.22(d)).

C. Monitoring Reports

1. Monitoring results shall be reported at the intervals specified in the Monitoring and
Reporting Program in this Order [40 CFR §122.41(1)(4)).

2. Monitoring results must be reported on a Discharge Monitoring Report (DMR) form

or forms provided or specified by the Regional Water Board or SWRCB for reporting
results of monitoring of sludge use or disposal practices [40 CFR §122.41(1)(4)(i)].

Attachment D D-7



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

3. If the Discharger monitors any pollutant more frequently than required by this Order
using test procedures approved under 40 CFR Part 136 or, in the case of sludge use
or disposal, approved under 40 CFR Part 136 unless otherwise specified in 40 CFR
Part 503, or as specified in this Order, the results of this monitoring shall be included
in the calculation and reporting of the data submitted in the DMR or sludge reporting
form specified by the Regional Water Board [40 CFR §122.41(1)(4)(ii)].

4. Calculations for all limitations, which require averaging of measurements, shall
utilize an arithmetic mean unless otherwise specified in this Order [40 CFR

§122.41(1)(4)(iii)).
D. Compliance Schedules

Reports of compliance or noncompliance with, or any progress reports on, interim and
final requirements contained in any compliance schedule of this Order, shall be
submitted no later than 14 days following each schedule date [40 CFR §122.41(1)(5)).

E. Twenty-Four Hour Reporting

1. The Discharger shall report any noncompliance that may endanger health or the
environment. Any information shall be provided orally within 24 hours from the time
the Discharger becomes aware of the circumstances. A written submission shall also
be provided within five (5) days of the time the Discharger becomes aware of the
circumstances. The written submission shall contain a description of the
noncompliance and its cause; the period of noncompliance, including exact dates
and times, and if the noncompliance has not been corrected, the anticipated time it
is expected to continue; and steps taken or planned to reduce, eliminate, and
prevent reoccurrence of the noncompliance [40 CFR §122.41(1)(6)(i)].

2. The following shall be included as information that must be reported within 24 hours
under this paragraph [40 CFR §122.41(1)(6)(ii)):

a. Any unanticipated bypass that exceeds any effluent limitation in this Order [40
CFR §122.41(1)(6)(ii)(A)).

b. Any upset that exceeds any effluent limitation in this Order [40 CFR
§122.41(1)(6)(ii)(B)].

c. Violation of a maximum daily discharge limitation for any of the pollutants listed in
this Order to be reported within 24 hours [40 CFR §122.41(1)(6)(ii)(C)).

3. The Regional Water Board may waive the above-required written report under this

provision on a case-by-case basis if an oral report has been received within 24
hours [40 CFR §122.41(1)(6)(iii)].

Attachment D D-8



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

F. Planned Changes

The Discharger shall give notice to the Regional Water Board as soon as possible of
any planned physical alterations or additions to the permitted facility. Notice is required
under this provision only when [40 CFR §122.41(1)(1)]:

1.

The alteration or addition to a permitted facility may meet one of the criteria for
determining whether a facility is a new source in 40 CFR §122.29(b) [40 CFR
§122.41())(1)(i); or

The alteration or addition could significantly change the nature or increase the
quantity of pollutants discharged. This natification applies to pollutants which are
subject neither to effluent limitations in this Order nor to notification requirements
under 40 CFR Part 122.42(a)(1) (see Additional Provisions—Notification

Levels VII.LA.1) [40 CFR §122.41(1)(1)(ii)).

The alteration or addition results in a significant change in the Discharger's sludge
use or disposal practices, and such alteration, addition, or change may justify the
application of permit conditions that are different from or absent in the existing
permit, including notification of additional use or disposal sites not reported during
the permit application process or not reported pursuant to an approved land
application plan [40 CFR §122.41(1)(1)iii)].

G. Anticipated Noncompliance

The Discharger shall give advance notice to the Regional Water Board or SWRCB of
any planned changes in the permitted facility or activity that may result in
noncompliance with General Order requirements [40 CFR §122.41(1)(2)].

H. Other Noncompliance

The Discharger shall report all instances of noncompliance not reported under Standard
Provisions — Reporting E.3, E.4, and E.5 at the time monitoring reports are submitted.
The reports shall contain the information listed in Standard Provision — Reporting V.E
[40 CFR §122.41(1)(7)].

I. Other Information

When the Discharger becomes aware that it failed to submit any relevant facts in a
permit application, or submitted incorrect information in a permit application or in any
report to the Regional Water Board, SWRCB, or USEPA, the Discharger shall promptly
submit such facts or information [40 CFR §122.41(1)(8)].

VI. STANDARD PROVISIONS - ENFORCEMENT

A. The CWA provides that any person who violates section 301, 302, 306, 307, 308, 318
or 405 of the Act, or any permit condition or limitation implementing any such sections in

Attachment D D-9




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

a permit issued under section 402, or any requirement imposed in a pretreatment
program approved under sections 402(a)(3) or 402(b)(8) of the Act, is subject to a civil
penalty not to exceed $25,000 per day for each violation. The CWA provides that any
person who negligently violates sections 301, 302, 306, 307, 308, 318, or 405 of the
Act, or any condition or limitation implementing any of such sections in a permit issued
under section 402 of the Act, or any requirement imposed in a pretreatment program
approved under section 402(a)(3) or 402(b)(8) of the Act, is subject to criminal penalties
of $2,500 to $25,000 per day of violation, or imprisonment of not more than one (1)
year, or both. In the case of a second or subsequent conviction for a negligent violation,
a person shall be subject to criminal penalties of not more than $50,000 per day of
violation, or by imprisonment of not more than two (2) years, or both. Any person who
knowingly violates such sections, or such conditions or limitations is subject to criminal
penalties of $5,000 to $50,000 per day of violation, or imprisonment for not more than
three (3) years, or both. In the case of a second or subsequent conviction for a knowing
violation, a person shall be subject to criminal penalties of not more than $100,000 per
day of violation, or imprisonment of not more than six (6) years, or both. Any person
who knowingly violates section 301, 302, 303, 306, 307, 308, 318 or 405 of the Act, or
any permit condition or limitation implementing any of such sections in a permit issued
under section 402 of the Act, and who knows at that time that he thereby places another
person in imminent danger of death or serious bodily injury, shall, upon conviction, be
subject to a fine of not more than $250,000 or imprisonment of not more than 15 years,
or both. In the case of a second or subsequent conviction for a knowing endangerment
violation, a person shall be subject to a fine of not more than $500,000 or by
imprisonment of not more than 30 years, or both. An organization, as defined in section
309(c)(3)(B)(iii) of the Clean Water Act, shall, upon conviction of violating the imminent
danger provision, be subject to a fine of not more than $1,000,000 and can be fined up
to $2,000,000 for second or subsequent convictions [40 CFR §122.41(a)(2)} [CWC
13385 and 13387).

B. Any person may be assessed an administrative penalty by the Regional Water Board
for violating section 301, 302, 306, 307, 308, 318 or 405 of this Act, or any permit
condition or limitation implementing any of such sections in a permit issued under
section 402 of this Act. Administrative penalties for Class | violations are not to exceed
$10,000 per violation, with the maximum amount of any Class | penalty assessed not to
exceed $25,000. Penalties for Class Il violations are not to exceed $10,000 per day for
each day during which the violation continues, with the maximum amount of any Class I
penalty not to exceed $125,000 [40 CFR §122.41(a)(3)].

C. The CWA provides that any person who falsifies, tampers with, or knowingly renders
inaccurate any monitoring device or method required to be maintained under this permit
shall, upon conviction, be punished by a fine of not more than $10,000, or by
imprisonment for not more than 2 years, or both. If a conviction of a person is for a
violation committed after a first conviction of such person under this paragraph,
punishment is a fine of not more than $20,000 per day of violation, or by imprisonment
of not more than 4 years, or both [40 CFR §122.41(j)(5)].

Attachment D D-10




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

D. The CWA provides that any person who knowingly makes any false statement,
representation, or certification in any record or other document submitted or required to
be maintained under this Order, including monitoring reports or reports of compliance or
noncompliance shall, upon conviction, be punished by a fine of not more than $10,000
per violation, or by imprisonment for not more than six months per violation, or by both
[40 CFR §122.41(k)(2)].

Vil. ADDITIONAL PROVISIONS - NOTIFICATION LEVELS

A. Non-Municipal Facilities

Existing manufacturing, commercial, mining, and silvicultural dischargers shall notify the
Regional Water Board as soon as they know or have reason to believe [40 CFR
§122.42(a)):

1. That any activity has occurred or will occur that would result in the discharge, on a
routine or frequent basis, of any toxic pollutant that is not limited in this Order, if that
discharge will exceed the highest of the following "notification levels" [40 CFR
§122.42(a)(1)):

a.

b.

100 micrograms per liter (ug/L) [40 CFR §122.42(a)(1)(i)};

200 pg/L for acrolein and acrylonitrile; 500 pg/L for 2,4-dinitrophenol and
2-methyl-4,6-dinitrophenol; and 1 milligram per liter (mg/L) for antimony [40 CFR
§122.42(a)(1)(ii));

Five (5) times the maximum concentration value reported for that pollutant in the
Report of Waste Discharge [40 CFR §122.42(a)(1)(iii)]; or

The level established by the Regional Water Board in accordance with 40 CFR
§122.44(f) [40 CFR §122.42(a)(1)(iv)).

2. That any activity has occurred or will occur that would result in the discharge, on a
non-routine or infrequent basis, of any toxic pollutant that is not limited in this Order,
if that discharge will exceed the highest of the following “notification levels" [40 CFR
§122.42(a)(2)I:

a.

b.

Attachment D

500 micrograms per liter (ug/L) [40 CFR §122.42(a)(2)(i)};
1 milligram per liter (mg/L) for antimony [40 CFR §122.42(a)(2)(ii)];

Ten (10) times the maximum concentration value reported for that pollutant in the
Report of Waste Discharge [40 CFR §122.42(a)(2)(iii)]; or

The level established by the Regional Water Board in accordance with 40 CFR
§122.44(f) [40 CFR §122.42(a)(2)(iv)].




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

B. Publicly-Owned Treatment Works (POTWSs)

All POTWs shall provide adequate notice to the Regional Water Board of the following
[40 CFR §122.42(b)]:

1. Any new introduction of pollutants into the POTW from an indirect discharger that
would be subject to Sections 301 or 306 of the CWA if it were directly discharging
those pollutants [40 CFR §122.42(b)(1)]; and

2. Any substantial change in the volume or character of pollutants being introduced into
that POTW by a source introducing pollutants into the POTW at the time of adoption
of the Order [40 CFR §122.42(b)(2)].

Adequate notice shall include information on the quality and quantity of effluent

introduced into the POTW as well as any anticipated impact of the change on the
quantity or quality of effluent to be discharged from the POTW [40 CFR §122.42(b)(3)].

Attachment D D-12




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

Attachment E — Monitoring and Reporting Program - Table of Contents

Attachment E — Monitoring and Reporting Program (MRP) ..........oeoviiiiciinneceeeeeseesrereesseesneaes 2
I.  General MONItoriNg PrOVISIONS .......cccviiieiiriniirereeerinneseriereseresessessesessesessessssessenssssssssssossssssnsssens 2
1. MONItOrNG LOCALIONS.......ccooiiiiirtetiiectct ettt et e s sas et r e sr e e e e ses s ebs s bt onens 4
[ll.  Influent Monitoring REQUIFEMENES. ...ttt e ees 4
A. Monitoring Location M=INF ...........ccciire et es ettt ene e 4
IV. Effluent Monitoring ReqUIFEMENTS ..........ccvririiinnictrnenerneccrsenrese e s ere et s sessesens 5
A. Monitoring LOCAtIoON M-00TA ...ttt asre s et esse e s e se s bt et ebssnssesre s 5
B. Monitoring Location M-001B.........cccocveiiiiiiceiinteneiinciecsesseieessesssssiesesse s esesssnenes 5
C. Monitoring Location M-001C..........ccccoiiiiniciiceiieniseesseerassessssssssssssssssesenissssssssesens 5
D. Monitoring Location M-001D ..ottt sre e snanasanns 6
V. Whole Effluent Toxicity Testing Requirements.............cococoivveeineeereieee e, 7
A. Monitoring BEQUIFEMENTS .......c.ccoiviircieei sttt r sttt ebe e 7
B.  QUAIILY ASSUFANCE.........c..ciciriiiiiiitirie ettt r et st e seseeasse s s sesaerassssessesesaese e s tesennasones 8
C. Accelerated Monitoring BeqQUIrEMENTS .....c.c..occeviverineinicireinesteesee e erssse e esesessens 9
D. Conducting Toxicity Identification Evaluations and Toxicity Reduction Evaluations .... 9
E. Definition Of TOXICIY .......ccoeivminiiiniiiniriiiirsreeteresesisseenssssnsseessesessssesssseseressssesensenns 11
Fo REPOIING ..ottt sttt s s et b et b e asen s benenin 11
VI. Land Discharge Monitoring Requirements — Not APPLICABLE .................ccocovevveevenennne. 11
A. Monitoring Location - Not Applicable.............oeeeioeiiieeeeeeeeeee e 11
VIl. Reclamation Monitoring Requirements — not applicable ..., 11
A. Monitoring LOCation R-007 ........cccuiiiiiierinnintieresieriniereeiseeensenssssessssesesessssesessasssssons 12
B. Monitoring LOCation R-002.............ccccomimiiiininininnierereerereeseeereseesessssesesessssssesessssessssssones 12
C. Visual Monitoring Upstream and Downstream Receiving Water Sampling Points..... 13
IX. Other Monitoring REqQUIrEMENTS.........ccoceiierrietrrieinsanineneiersssssesnseseseessssseresseesesssssasssssssssonss 13
A, Water SUPPIY MONITOTING ...cccoiiiiiriicirrr st se e seeesese e aer s s s e bansssssas s e e 13
B. Monitoring Location S-001 Sludge MONItONNG.........c.ccevieieieeeceeeeeeeereee e 13
X.  Reporting REQUITEMENLS .........coviiiireriireier ettt enaes et ettt ea s eas et en e 14
A. General Monitoring and Reporting Requirements.............cooeiemeineceieecieccieeeceereene 14
B. Self Monitoring Reports (SIMBRS)........cceeievveireerieceeeseesrsreessssetsseestsesessessossesssssessasns 14
C. Discharge Monitoring Repors (DMRS) .........cceuveerieererieriisecesesessesessesesecssesseeseessessssens 15
D. OFher REPOIS......c.ciciieiiiiiercctttr e sev et seas st s s ss s sreser b ebesesensone e sensasesssensssseosesensonas 16
Attachment E 1




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

ATTACHMENT E - MONITORING AND REPORTING PROGRAM (MRP)

The Code of Federal Regulations (CFR) at 40 CFR §122.48 requires that all NPDES permits
specify monitoring and reporting requirements. CWC sections 13267 and 13383 also authorize
the Regional Water Quality Control Board (RWQCB) to require technical and monitoring
reports. This MRP establishes monitoring and reporting requirements, which implement the
federal and California regulations.

. GENERAL MONITORING PROVISIONS

A. Samples and measurements taken as required herein shall be representative of the
volume and nature of the monitored discharge. All samples shall be taken at the
monitoring locations specified below and, unless otherwise specified, before the
monitored flow joins or is diluted by any other waste stream, body of water, or
substance. Monitoring locations shall not be changed without notification to and the
approval of this Regional Board.

B. Appropriate flow measurement devices and methods consistent with accepted scientific
practices shall be selected and used to ensure the accuracy and reliability of
measurements of the volume of monitored discharges. The devices shall be installed,
calibrated and maintained to ensure that the accuracy of the measurements is
consistent with the accepted capability of that type of device. Devices selected shall be
capable of measuring flows with a maximum deviation of less than +10 percent from
true discharge rates throughout the range of expected discharge volumes. Guidance in
selection, installation, calibration and operation of acceptable flow measurement
devices can be obtained from the following references:

1. "A Guide to Methods and Standards for the Measurement of Water Flow," U.S.
Department of Commerce, National Bureau of Standards, NBS Special Publication
421, May 1975, 96 pp. (Available from the U.S. Government Printing Office,
Washington, D.C. 20402. Order by SD Catalog No. C13.10: 421.)

2. "Water Measurement Manual," U.S. Department of Interior, Bureau of Reclamation,
Second Edition, Revised Reprint, 1974, 327 pp. (Available from the U.S.
Government Printing Office, Washington D.C. 20402. Order by Catalog No.
172.19/2:W29/2, Stock No. S/N 24003-0027.)

3. "Flow Measurement in Open Channels and Closed Conduits," U.S. Department of
Commerce, National Bureau of Standards, NBS Special Publication 484, October
1977, 982 pp. (Available in paper copy or microfiche from National Technical
Information Services (NTIS) Springfield, VA 22151. Order by NTIS No. PB-273
535/58T.)

4. "NPDES Compliance Sampling Manual," U.S. Environmental Protection Agency,
Office of Water Enforcement, Publication MCD-51, 1977, 140 pp. (Available from the
General Services Administration (8FFS), Centralized Mailing Lists Services, Building
41, Denver Federal Center, CO 80225.)

Attachment E 2




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

C. Unless otherwise approved by the Regional Board's Executive Officer, all analyses shall
be conducted at a laboratory certified for such analyses by the State Department of
Health Services. All analyses shall be conducted in accordance with the latest edition of
"Guidelines Establishing Test Procedures for Analysis of Pollutants®, promulgated by
the United States Environmental Protection Agency.

D. All monitoring instruments and devices used by the Discharger to fulfill the prescribed
monitoring program shall be properly maintained and calibrated as necessary to ensure
their continued accuracy. All flow measurement devices shall be calibrated at least once
per year to ensure continued accuracy of the devices.

E. Monitoring results, including noncompliance, shall be reported at intervals and in a
manner specified in this Monitoring and Reporting Program.

F. The Discharger shall comply with the following:

1. Samples and measurements taken for the purpose of monitoring shall be
representative of the monitored activity.

2. The Discharger shall retain records of all monitoring information, including all
calibration and maintenance records and all original strip chart recordings for
continuous monitoring instrumentation, copies of all reports required by this Board
Order, and records of all data used to complete the application for this Board Order,
for a period of at least 5 years from the date of the sample, measurement, report or
application.

3. Records of monitoring information shall include:

The date, exact place, and time of sampling or measurements.
The individual(s) who performed the sampling or measurements.
The date(s) analyses were performed.

The individual(s) who performed the analyses

The analytical techniques or methods used; an

The results of such analyses.

~oQooOow

G. The collection, preservation and holding times of all samples shall be in accordance with
United States Environmental Protection Agency (USEPA) approved procedures. Unless
otherwise approved by the Regional Board's Executive Officer, all analyses shall be
conducted by a laboratory certified by the State Department of Health Services. All
analyses shall be conducted in accordance with the latest edition of the “Guidelines
Establishing Test Procedures for Analysis of Pollutants” (40 CFR Part 136), promulgated
by the USEPA.

Attachment E 3




COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

II. MONITORING LOCATIONS

The Discharger shall establish the following monitoring locations to demonstrate
compliance with the effluent limitations, discharge specifications, and other requirements in

this Order:

Discharge Point
Name

Monitoring
Location Name

Monitoring Location Description (include Latitude and Longitude
when available)

M-INF

Wastewater influent to the treatment facilities

001 M-001A Wastewater effluent from the oxidation pond treatment facilities
001 M-001B Wastewater effluent from the activated sludge treatment facilities
Representative sample from the total combined effluent wastewater
001 M-001C flow prior to discharge from Discharge Point 001; 33 2, 39", 20" N
Latitude and 116 2, 08’, 31” W Longitude
001 M-001D Wastewater effluent from the oxidation ditch treatment facilities
A Receiving water monitoring location not to exceed 200 feet upstream
-001 . :
from the point of discharge.
Receiving water monitoring location not to exceed 200 feet downstream
R-002 of the discharge pipe outlet at a point where the plume would be
expected.
- S-001 Sludge removed for disposal

In the event of flooding such that the normal receiving water monitoring locations are submerged or inaccessible, alternative
receiving water monitoring locations shall be the bridge at Avenue 52 for R-001 and the bridge at Avenue 56 for R-002

Monitoring Location M-001C is the location at which a representative sample of the
combined effluent wastewater flow (i.e., following recombination of waste streams) prior to
discharge from Discharge Point 001 can be obtained. This location shall serve as the point
of compliance for effluent limitations established in Sections I[V.A.1.c and IV.A.1.e of the
Order and as the sampling point for water quality-based effluent limitations established in
Sections IV.A.1.c through IV.A.1.g of the Order. During the period beginning June 29, 2005
and ending upon certification by the Regional Board (Provision VI.C.2.d) and
commencement of discharges from the oxidation ditch treatment system, the monitoring
location for the recombined waste streams represent discharges from the oxidation pond
and activated sludge treatment systems. Upon completion of construction of the oxidation
ditch treatment system is complete, the monitoring location for the recombined waste
streams represent discharges from the oxidation ditch and activated sludge treatment
systems (i.e., the oxidation pond treatment system will be taken off-line).

INFLUENT MONITORING REQUIREMENTS

A. Monitoring Location M-INF

1. The Discharger shall monitor influent to the facility at M-INF as follows:

Parameter Units Sample Type Minimum Sampling Required Analytical
Frequency Test Method
20°C CBOD; mg/L | 24-Hr. Composite 1x/Week !
Suspended Solids mg/L 24-Hr. Composite 1x/Week !

Attachment E




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

' Pollutants shall be analyzed using the analytical methods described in 40 CFR sections 136; for priority pollutants the methods mus
meet the lowest minimum levels (MLs) specified in Attachment 4 of the SIP, where no methods are specified for a given pollutant, bt
methods approved by this Regional Board or the State Board.

IV. EFFLUENT MONITORING REQUIREMENTS

A. Monitoring Location M-001A

1. During the period beginning June 29, 2005 and ending upon certification by the
Regional Board (Provision VI.C.2.d) and commencement of discharges from the
oxidation ditch treatment system, the Discharger shall monitor the effluent from the
oxidation pond treatment system at M-001A as follows:

Parameter Units Sample Type Minimum Sampling Required Analytical Test
Frequency Method
Daily Effluent MGD Flow Meter Reading 1x/Day --
Discharge
20°C CBODs mg/L 24-Hr. Composite 1x/Week !
Suspended Solids mg/L 24-Hr. Composite 2x/Week !

Pollutants shall be analyzed using the analytical methods described in 40 CFR section 136; for priority pollutants the
methods must meet the lowest minimum levels (MLs) specified in Attachment 4 of the SIP, where no methods are
specified for a given pollutant, by methods approved by this Regional Water Board or the State Water Board.

B. Monitoring Location M-001B

1. During the period beginning June 29, 2005, the Discharger shall monitor the effluent
from the activated sludge treatment system at M-001B as follows:

Parameter Units Sample Type Minimum Sampling Required Analytical Test
Frequency Method
Daily Effluent MGD Flow Meter Reading 1x/Day -
Discharge
20°C CBOD; mg/L 24-Hr. Composite 1x/Week !
Suspended Solids mg/L 24-Hr. Composite 2x/Week !

Pollutants shall be analyzed using the analytical methods described in 40 CFR section 136; for priority pollutants the
methods must meet the lowest minimum levels (MLs) specified in Attachment 4 of the SIP, where no methods are
specified for a given pollutant, by methods approved by this Regional Water Board or the State Water Board.

C. Monitoring Location M-001C

1. The Discharger shall monitor the combined effluent from the treatment systems (i.e.,
prior to completion of the oxidation ditches, from the activated sludge and oxidation
pond, and upon completion of the oxidation ditches, from the activated sludge and

oxidation ditches) at M-001C as follows:

Parameter Units Sample Type Minimum Sampling Required Analytical Test
Frequency Method
20°C CBODs mg/L 24-Hr. Composite 1x/Week !
Suspended Solids mg/L 24-Hr. Composite 2x/Week !
pH pH units Grab 1x/Day * !
Attachment E 5




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

Parameter Units Sample Type Minimum Sampling Required Analytical Test
Frequency Metahod
. r

Escherlgr:)lieil)Colu (E h{l%rgl)r‘izl/ Grab ox/Week
Chlorine Residual mg/L Continuous 1x/Day * !
Nitrates ?l\:j)Nltrogen mg/L 24-Hr. Composite 1x/Month 1
Nitrites as N mg/L 24-Hr. Composite 1x/Month !
Ammonia Ir:lhtrogen as mg/L 24-Hr. Composite 2x/Month 1
Total Nitrogen as N mg/L 24-Hr. Composite 1x/Month !
1

Togﬁlozggifr:@)as mg/L 24-Hr. Composite 1x/Month
Ortho-Phosphate as P mg/L 24-Hr. Composite 1x/Month !
Total Dissolved Solids mg/L 24-Hr. Composite 1x/Month !
Oil and Grease mg/L Grab 1x/Year !
Sulfates mg/L 24-Hr. Composite 1x/Quarter !
Chloride mg/L 24-Hr. Composite 1x/Quarter !
Temperature °F Grab 1x/Day !
Hardness (as CaCOs) | mg/L Grab 1x/Quarter !
Copper * ug/L Grab 1x/Month !
Mercury ug/L Grab 2x/Year !
Selenium ug/L Grab ox/Year !
Free Cyanide ug/L Grab 2x/Year !
Bis(2- !

Ethylhexyl)Phthalate | ~9'- Grab 1x/Month
4,4-DDT ug/L Grab 2x/Year !
4,4-DDE ug/L Grab 2x/Year !
Heptachlor Epoxide ug/L Grab 2x/Year !
Priority Pollutants ° ug/L Grab 1x/Year !

Pollutants shall be analyzed using the analytical methods described in 40 CFR section 136; for priority poliutants the methods mu
meet the lowest minimum levels (MLs) specified in Attachment 4 of the SIP, where no methods are specified for a given pollutant,
methods approved by this Regional Water Board or the State Water Board.

The Discharger shall collect five samples per week.

% The discharger may monitor for E. coli using analytical methods, Standard Method 9221.F or 9223, (APHA. 1998, 1995, 1992. St
Methods for the Examination of Water and Wastewater. American Public Health Association, 20th, 19th and 18th Editions. Amer.
Publ. Hith. Assoc., Washington, D.C.).

Total recoverable.

Priority Pollutants as defined by the California Toxics Rule (CTR) defined in Finding H.I of the Limitations and Discharge Requiren
of this Order, and included as Attachment G.

D. Monitoring Location M-001D
1. Upon certification by the Regional Board (Provision VI.C.2.d) and commencement of

discharges from the oxidation ditch treatment system the Discharger shall monitor
the effluent from the oxidation ditch treatment system at M-001D as follows:

Attachment E 6




COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083
NPDES NO. CA0104493

Parameter Units Sample Type Minimum Sampling Required Analytical Test
Frequency Method
Daily Effluent MGD Flow Meter Reading 1x/Day --
Discharge
20°C CBODs mg/L 24-Hr. Composite 1x/Week !
Suspended Solids mg/L 24-Hr. Composite 2x/Week !

" Pollutants shall be analyzed using the analytical methods described in 40 CFR section 136; for priority pollutants the
methods must meet the lowest minimum levels (MLs) specified in Attachment 4 of the SIP, where no methods are
specified for a given pollutant, by methods approved by this Regional Water Board or the State Water Board.

V. WHOLE EFFLUENT TOXICITY TESTING REQUIREMENTS

A. Monitoring Requirements

1. Bioassays shall be performed to evaluate the toxicity of the discharged wastewater
in accordance with the following procedures unless otherwise specified by the
Regional Board’s Executive Officer or his designee:

a. Bioassays shall be conducted on a sensitive fish species and an invertebrate
species as approved by the Regional Board’s Executive Officer. Pimephales
promelas (fathead minnow) and Ceriodaphnia dubia (water flea) are suggested
test species that may be utilized. The bioassays shall be conducted in
accordance with the protocol given in EPA/821-R-02-013 - Short Term Methods
for Estimating the Chronic Toxicity of Effluent and Receiving Waters to

Freshwater Organisms, 4" Edition, and EPA/821-R-02-012 — Methods for

Measuring the Acute Toxicity of Effluents and Receiving Waters for Freshwater

and Marine Organisms, 5" Edition. or subsequent editions.

2. The Discharger shall conduct chronic and acute toxicity testing on the final effluent
discharged to Coachella Valley Storm Water Channel at monitoring point M-001C as

follows:
. Minimum Sampling
Test Units Sample Type Frequency
Chronic Toxicity | TU 24-hr Composite 1x/Quarter
Acute Toxicity ' [TU,® | 24-hr. composite 1x/Quarter

T Acute Bioassay results can be calculated from chronic bioassay test for Pimephales promelas
Discharger can provide Pass/Fail when using a t-test

3. Both test species given below shall be used to measure chronic and acute toxicity:

Test Duration

(Pimephales promelas)

Growth

. 1
Species Effect (days) Reference
EPA/821-R-02-013
Fathead Minnow Larval Survival and 7 (Chronic)

EPA/821-R-02-012

(Acute)

Attachment E




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

EPA/821-R-02-013
Water Flea Survival and 7 (Chronic)
(Ceriodaphnia dubia) Reproduction EPA/821-R-02-012
(Acute)

4,

1 Additional references listed in Section V.A.4
2 Acute Bioassay results can be calculated from chronic bioassay tests.

Toxicity Test References for Conducting Toxicity Tests

a. Methods for Measuring the Acute Toxicity of Effluents and Receiving Waters to
Freshwater and Marine Organisms, Fifth Edition, EPA/821-R-02-012, October,
2002 or subsequent editions.

b. Short Term Methods for Estimating the Chronic Toxicity of Effluents and
Receiving Water for Freshwater Organisms, Fourth Edition, EPA/821-R-02-013,
October, 2002 or subsequent editions.

B. Quality Assurance

1.

Dilution and control waters may be obtained from an unaffected area of receiving
waters. Synthetic (standard) dilution is an option and may be used if the above
source is suspected to have toxicity greater than 1.0 TU,

A series of at least five dilutions and a control shall be tested for chronic toxicity
testing and may be used for acute toxicity testing. The series shall include the
following concentrations: 12.5, 25, 50, 75, and 100 percent effluent.

For the acute toxicity testing using a t-test, two dilutions shall be used, i.e., 100
percent effluent and a control (when a t-test is used instead of an LC50).

If organisms are not cultured in-house, concurrent testing with a referenced toxicant
shall be conducted. Where organisms are cultured in-house, monthly reference

toxicant testing is sufficient. Reference toxicant tests also shall be conducted using
the same test conditions as the effluent toxicity tests (e.g., same test duration, etc.).

If either the reference toxicant test or effluent test does not meet all test acceptability
criteria (TAC) as specified in the toxicity test references, then the permittee must re-
sample and retest within 15 working days or as soon as possible. The restesting
period begins when the Discharger receives the test results that indicate retesting is
needed and ends when the discharger collects the first sample required to complete
the retest.

The reference toxicant and effluent tests must meet the upper and lower bounds on
test sensitivity as determined by calculating the percent minimum significant
difference (PSMD) for each test result. The test sensitivity bound is specified for
each test method in the respective methods manuals.

Attachment E 8




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

C. Accelerated Monitoring Requirements

The Discharger shall implement an accelerated monitoring frequency consisting of
performing three toxicity tests in a nine-week period beginning from the date the
Discharger receives the results indicating an initial exceedance of the chronic or acute
toxicity triggers described below:

Any chronic toxicity test that exceeds 2 chronic toxicity units (TU,) or a three (3)-sample
'median’ (consecutive samples) that exceeds 1 TU; shall trigger an accelerated
monitoring frequency. In addition, any acute toxicity test results showing high toxicity
shall trigger an accelerated monitoring frequency. High acute toxicity is defined as
follows:

a.Less than 80% survival when acute toxicity is calculated from results of the chronic
toxicity test (only for Pimephales promelas), or

b. Less than 90% survival when acute toxicity is calculated from the results of the
acute toxicity test, or

c. Results of acute toxicity t-test for 100 percent effluent concentration that is
reported as failed.

Accelerated monitoring frequency shall consist of performing three (3) toxicity tests in a
nine (9)-week period beginning from the date the Discharger receives the results
indicating an initial exceedance of the chronic or acute toxicity triggers. The scope of
accelerated monitoring shall be limited to the species and analytical method that failed
the test.

If implementation of the generic TRE workplan indicates the source of the exceedance
of the toxicity trigger (for instance, a temporary plant upset), then only one additional
test is necessary. If exceedance of the toxicity trigger is detected in this test, the
discharger will continue with accelerated monitoring requirements or implement the
Toxicity Identification and Toxicity Reduction Evaluations.

If none of the three tests indicated exceedance of the toxicity trigger, then the permittee
may return to the normal bioassay testing frequency.

D. Conducting Toxicity Identification Evaluations and Toxicity Reduction
Evaluations

1. A Toxicity Identification Evaluation (TIE) shall be triggered if testing from the
accelerated monitoring frequency indicates any of the following:

! 3-Sample median is defined as follows: The middle value of 3 consecutive samples arranged from the low value to the high value.

Attachment E 9



COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083
NPDES NO. CA0104493

a.

Two of the three accelerated chronic toxicity tests are reported as failed tests
meeting any of the conditions specified in Attachment E, Section V.C; or

Two of the three acute toxicity tests are reported as failed tests meeting any of
the conditions specified in Attachment E, Section V.C.

The TIE shall be initiated within 15 days following failure of the second
accelerated monitoring test.

If a TIE is triggered prior to the completion of the accelerated testing, the
accelerated testing schedule may be terminated, or used as necessary in
performing the TIE.

2. The TIE shall be conducted to identify and evaluate toxicity in accordance with
procedures recommended by the United States Environmental Protection Agency
(USEPA) which include the following:

a.

Toxicity Identification Evaluation: Characterization of Chronically Toxic Effluents,
Phase |, (USEPA, 1992a);

Methods for Aquatic Toxicity Identification Evaluations: Phase | Toxicity
Characterization Procedures, Second Edition (USEPA, 1991a);

Methods for Aquatic Toxicity Identification Evaluations: Phase Il Toxicity
Identification Procedures for Sampling Exhibiting Acute and Chronic TOXICIty
(USEPA, 1993a);

Methods for Aquatic Toxicity Identification Evaluations: Phase IIl Toxicity
Confirmation Procedures for Samples Exhibiting Acute and Chronic Toxicity
(USEPA, 1993b);

3. As part of the TIE investigation, the Discharger shall be required to implement its
Toxicity Reduction Evaluation (TRE) workplan. The Discharger shall take all
reasonable steps to control toxicity once the source of the toxicity is identified. A
failure to conduct required toxicity tests or a TRE within a designated period shalll
result in the establishment of numerical effluent limitations for chronic toxicity in a

permit or appropriate enforcement action. Recommended guidance in conducting a
TRE include the following:

a.

b.

Attachment E

Toxicity Reduction Evaluation Guidance for Municipal Wastewater Treatment
Plants, August 1999, EPA/833B-99/002;

Clarifications Regarding Toxicity Reduction and Identification Evaluations in the

National Pollutant Discharge Elimination System Program dated March 27, 2001,
USEPA Office of Wastewater Management, Office of Regulatory Enforcement.

10



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

E. Definition of Toxicity

1. Chronic toxicity measures sublethal effect (e.g., reduced growth, reproduction) to
experimental test organisms exposed to an effluent or ambient waters compared to
that of the control organisms.

2. Chronic toxicity shall be measured in TU,, where TU; = 100/NOEC. The no
observed effect concentration (NOEC) is the highest concentration of toxicant to
which organisms are exposed in a chronic test that causes no observable adverse
effect on the test organisms (e.g., the highest concentration of toxicant to which the
values for the observed responses are not statistically significantly different from the
controls).

3. Acute toxicity is a measure of primarily lethal effects that occur over a ninety-six (96)
hour period. Acute toxicity for Pimephales promelas can be calculated from the
results of the chronic toxicity test for Pimephales promelas and reported along with
the results of each chronic test. Acute toxicity for Ceriodaphnia dubia cannot be
calculated from the results of the chronic toxicity test for Ceriodaphnia dubia
because the test design is not amenable to calculation of a lethal concentration
(LC50) value as needed for the acute requirement.

4. Acute toxicity shall be measured in Tua, where Tu, = 100/LC50 or as pass/fail using
a t-test. LC50 is the toxicant concentration that would cause death in 50 percent of
the test organisms.

F. Reporting

1. The Discharger shall submit the analysis and results of the toxicity test, including
any accelerated testing in toxicity units with the discharge monitoring reports for the
month in which the last test is conducted.

2. Ifa Toxicity Identification Evaluation (TIE) is conducted the Discharger shall submit
the results of the TIE with the discharge monitoring reports for the month in which
the final report is completed.

3. If the Toxicity Reduction Evaluation (TRE) Workplan has been initiated, the
Discharger shall report on the progress of the actions being taken and include this
information with each monthly monitoring report.

VI. LAND DISCHARGE MONITORING REQUIREMENTS — NOT APPLICABLE
A. Monitoring Location - Not Applicable

VIl. RECLAMATION MONITORING REQUIREMENTS - NOT APPLICABLE

Attachment E 11



COACHELLA SANITARY DISTRICT :
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

Vill. RECEIVING WATER MONITORING REQUIREMENTS - SURFACE WATER AND
GROUNDWATER

A. Monitoring Location R-001
1. The Discharger shall monitor the Coachella Valley Storm Water Channel at R-001

as follows. In the event that no receiving water is present at R-001, no receiving
water monitoring data is required for station R-001:

Parameter Units Sample Minimum Sampling Required Analytical
Type Frequency Test Method

Temperature °F Grab 1x/Month !
Chlorine Residual mg/L Grab 1x/Month !
Dissolved Oxygen mg/L Grab 1x/Month !
Nitrates mg/L Grab 1x/Month !
Ammonia mg/L Grab 1x/Month !
Total Nitrogen mg/L Grab 1x/Month !
Total Phosphate mg/L Grab 1x/Month !
pH pH units Grab 1x/Month !
Hardness (as CaCO;) | mg/L Grab 1x/Month !

! Pollutants shall be analyzed using the analytical methods described in 40 CFR sections 136; for priority pollutants the methods
must meet the lowest minimum levels (MLs) specified in Attachment 4 of the SIP, where no methods are specified for a given pollut:
by methods approved by this Regional Board or the State Board.

B. Monitoring Location R-002

1. The Discharger shall monitor Coachella Valley Storm Water Channel at R-002 as

follows:
Parameter Units Sample Minimum Sampling Required Analytical
Type Frequency Test Method
Temperature °F Grab 1x/Month !
Chlorine Residual mg/L Grab 1x/Month !
Dissolved Oxygen mg/L Grab 1x/Month !
Nitrates mg/L Grab 1x/Month !
Ammonia mg/L Grab 1x/Month !
Total Nitrogen mg/L Grab 1x/Month !
Total Phosphate mg/L Grab 1x/Month !
pH pH units Grab 1x/Month !
Hardness (as CaCOs) | mg/L Grab 1x/Month !

' Pollutants shall be analyzed using the analytical methods described in 40 CFR sections 136; for priority pollutants the methods

must meet the lowest minimum levels (MLs) specified in Attachment 4 of the SIP, where no methods are specified for a given pollut:
by methods approved by this Regional Board or the State Board.

Attachment E 12

[ E———



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

C. Visual Monitoring Upstream and Downstream Receiving Water Sampling Points

1. In conducting the receiving water sampling, a log shall be kept of the receiving water
conditions at Stations R-001 and R-002. In the event that no receiving water is
present at station R-001, no receiving water monitoring data is required for station R-
001. Notes on receiving water conditions shall be summarized in the monitoring
report. Attention shall be given to the presence or absence of:

Floating or suspended matter

Discoloration

Aquatic life (including plants, fish, shellfish, birds)
Visible film, sheen or coating

Fungi, slime, or objectionable growths

Potential nuisance conditions

~®eQo0UTw

IX. OTHER MONITORING REQUIREMENTS
A. Water Supply Monitoring
The Discharger is required to obtain or acquire quarterly source water data for total

dissolved solids, either through monitoring or obtaining the data from the drinking water
purveyor.

B. Monitoring Location S-001 Sludge Monitoring

1. Sludge that is generated at the treatment facility shall be sampled and analyzed for
the following prior to disposal:

Minimum .
Parameter Units [Sample Type  Sampling Reqh:lx ";f‘d (‘:‘est
Frequency etho
Arsenic mg/kg Grab 1x/Year !
Cadmium mg/kg Grab 1x/Year !
Copper mg/kg Grab 1x/Year !
Lead mg/kg Grab 1x/Year !
Mercury mg/kg Grab 1x/Year !
Molybdenum mg/kg Grab 1x/Year !
Nickel mg/kg Grab 1x/Year !
Selenium mg/kg Grab 1x/Year !
Zinc mg/kg Grab 1x/Year !
Fecal Coliform | MPN/gram Grab 1x/Year !

' Pollutants shall be analyzed using the analytical methods described in 40 CFR Part 503,

Attachment E 13



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083
NPDES NO. CA0104493

X. REPORTING REQUIREMENTS

A. General Monitoring and Reporting Requirements

1. The Discharger shall comply with all Standard Provisions (Attachment D) related to

monitoring, reporting, and recordkeeping.

. The Discharger shall report the results of acute and chronic toxicity testing, TRE and
TIE as required in the previous section entitled, “Effluent Toxicity Testing”.

. The results of any analysis take, more frequently than required at the locations
specified in this Monitoring and Reporting Program shall be reported to the Regional
Board.

B. Self Monitoring Reports (SMRs)

1. At any time during the term of this permit, the State or Regional Water Board may

notify the Discharger to electronically submit self-monitoring reports. Until such
notification is given, the Discharger shall submit self-monitoring reports in
accordance with the requirements described below.

. The Discharger shall submit monthly, quarterly, and annual Self Monitoring Reports
including the results of all required monitoring using USEPA-approved test methods
or other test methods specified in this Order. Monthly reports shall be due on the 1°
day of the second month following the end of each calendar month; Quarterly
reports shall be due on May 1, August 1, November 1, and February 1 following
each calendar quarter; Annual reports shall be due on February 1 following each
calendar year.

. Monitoring periods and reporting for all required monitoring shall be completed
according to the following schedule:

Sampling Monitoring Period Begins On... Monitoring Period SMR Due Date
Frequency
Continuous June 30, 2005 All First day of second
calendar month
following month of
sampling
X/ day June 30, 2005 (Midnight through 11:59 PM) or | First day of second
any 24-hour period that calendar month
reasonably represents a calendar | following month of
day for purposes of sampling. sampling
X/ week “Sunday following June 30, 2005 Sunday through Saturday First day of second
calendar month
following month of
sampling
X/ month July 1 following June 30, 2005 1" day of calendar month through | First day of second
last day of calendar month calendar month
following month of
sampling

Attachment E

14




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

X/ quarter July 1 following June 30, 2005 January 1 through March 31 May 1
April 1 through June 30 August 1
July 1 through September 30 November 1
October 1 through December 31 | February 1
X/ year January 1 following June 30, 2005 ' January 1 through December 31 | February 1

1 On February 1, 2006, the Discharger will report the data collected for the period between June 29, 2005 and January 1, 2006.

4,

The Discharger shall report with each sample result the applicable Minimum Level
(ML) and the current Method Detection Limit (MDL), as determined by the procedure
in 40 CFR Part 136.

The Discharger shall arrange all reported data in a tabular format. The data shall be
summarized to clearly illustrate whether the facility is operating in compliance with
interim and/or final effluent limitations.

The Discharger shall attach a cover letter to the SMR. The information contained in
the cover letter shall clearly identify violations of the WDRs; discuss corrective
actions taken or planned; and the proposed time schedule for corrective actions.
Identified violations must include a description of the requirement that was violated
and a description of the violation.

SMRs must be submitted to the Regional Water Board, signed and certified as
required by the standard provisions (Attachment D), to the address listed below:

Submit monitoring reports to:

California Regional Water Quality Control Board
Colorado River Basin Region

73-720 Fred Waring, Suite 100

Palm Desert, CA 92260

C. Discharge Monitoring Reports (DMRs)

1.

As described in Section X.B.1 above, at any time during the term of this permit, the
State or Regional Water Board may notify the Discharger to electronically submit
self-monitoring reports. Until such notification is given, the Discharger shall submit

discharge monitoring reports (DMRs) in accordance with the requirements described
below.

DMRs must be signed and certified as required by the standard provisions
(Attachment D). The Discharge shall submit the original DMR and one copy of the
DMR to the address listed below:

Submit monitoring reports to:

State Water Resources Control Board
Discharge Monitoring Report Processing Center
Post Office Box 671

Sacramento, CA 95812

Attachment E 15




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

3. All discharge monitoring results must be reported on the official USEPA pre-printed
DMR forms (EPA Form 3320-1). Forms that are self-generated or modified cannot
be accepted.

D. Other Reports
1. Operation and Maintenance

The Discharger shall report the following:

. Reporting
Activity ‘ Frequency
To inspect and document any operation/maintenance Annually

problems by inspecting each unit process. In addition,
calibration of flow meters, cleaning of chlorine contact
chamber and mechanical equipment shall be performed in a
timely manner and documented.

The amount of chemical used (i.e., chlorine, etc.) shall be Monthly

monitored daily and reported monthly. Measured in pounds
per day.

Attachment E 16




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

Attachment F — Fact Sheet — Table of Contents

AHAChMENT F — FACT SN@EL......c..eiee e er et srs st s s e e ensenenesen 3

L Permit INfOrMEALION.........ceooeee e et caesr e saesee st et s se s e s e e e ane 3

I Facility DESCHPHON ... ...ttt e 4

A. Description of Wastewater and Biosolids Treatment or Controls ...............ccoceevieeen..... 4

B. Discharge Points and Receiving Waters.............ccccovervneecrnnvnieriseneeennesserceesencennns 5

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data............... 5

D. ComplianCe SUMMAIY.......cccciiieriierinneeireieeeteeeeserasssresestssesssssessesessssessresessassssssssnessssssns 7

E. Planned Changes...........ccccciiiiiiiiiniiiiiccicirseseesessssssssesssssstsssssesssosesesesessssssssaenes 8

HI.  Applicable Plans, Policies, and Regulations..........cc.ccocovvmeeeeeerecrevririicice e irerssieeceesecssen 8

A, Legal AUtNONLIES ...t e r e en e 8

B. California Environmental Quality Act (CEQA) .......c.oeoeeeeoeeeeeeeeeeeee e eeves s 8

C. State and Federal Regulations, Policies, and PlanS ........o.coooeevemeeeeeeeeeeeeeeeee e, 8

D. Impaired Water Bodies on CWA 303(d) LiSt ......ccccuvrimrrernererneinrerneriesnresisecveennseenns 10

E. Other Plans, Polices and Regulations — Not Applicable ..........cccoevverveeeveerienecrenennn. 11

V. Rationale For Effluent Limitations and Discharge Specifications...........cccoovvovevevevercercrnreneen. 11

A. Discharge Prohibitions ..........c.cccccciiirininiiciniinrcrsninsisesessnsesesesesssesssesesesesessnssssssssassons 11

B. Technology-Based Effluent LIMitations..........cccocvevceverernienensersininssneenssssnsssessseennns 12

1. Scope and AULNOIILY ..........ccooiiiiiiee et s s ess e nene 12

2. Applicable Technology-Based Effluent Limitations.............cccoooeeeemeeeoneeee e, 13

C. Water Quality-Based Effluent Limitations (WQBELS).........cccccovvvevrvrereicrereerereernnee. 19

1. SCOPE ANA AULNOIILY ..o sttt eae st st s st seseesne s eas st s e asnenes 19

2. Applicable Beneficial Uses and Water Quality Criteria and Objectives....................... 19

3. Determining the Need for WQBELS ..........c.cccoeiimmirernninenneninrensse e esenerenssesessesssssenes 20

4. WQBEL CalCUIAHIONS .......cooviiie ettt st tess v eesesssasstesssas s enssnssssnesenssnsans 22

5. WQBEL Based on Basin Plan ObJECHVES ..ot veeseens 25

B. FINAI WQBELS ......c.onoectee ettt sttt en e s s e e n e 26

7. Whole Effluent TOXICItY (WET) ..ottt csteses e e reneesesesassessesessesesasesssnssann 27

D. Final Effluent LIMIAIONS c...ccooooeieeee ettt et ceesese st e eesas e ansseseesessaesenas 27

E. Interim Effluent LIMItAtiONS ......cccoiiriieecccec et eesteee e eneses e eesee s sesssesanas 34

F. . Land Discharge Specifications (Not APPlICADI)........ccccvveveeeeerererereeeeeerersreesesresesesessenns 36

G. Reclamation Specifications (NOt APPlICADI) .........ccceevevieviriirireirereereeeeeeeersessssenssessereens 36

V. Rationale for Receiving Water LIMtations ..............ccoieeeniiierincsieeee e seseeseenans 36

A, SUHACE WALET ...ttt et ee s ee e en v sessnnens 36

B. GrOUNAWALET ...ttt ettt et e s e e e e e e eneeee e rersans 36

VI. rationale for Monitoring and Reporting Requirements ...........o.ooeeeeeeeeereeeeeeeeeeeeeeeereeerereeennns 37

A, INFIUBNE MONIOTING ...ttt et st eeese e s sse e enssnsansensnass 37

B.  EffUeNt MONITOIING......c. oottt st et sses s e et saereasesesnes 37

C. Whole Effluent Toxicity Testing ReQUIr€MENLS ..........ccecveurreieiveereereerereeseseeseesessaesssssnes 37

D. Receiving Water MONItONNG .......ccccovviieieeeee ettt sassee s seeeen 38

1o SUMACE WALET ...ttt et ee sttt en e eeenenenes 38

2. Groundwater — NOt APPIICADIE .........c.cicieieitctiie ettt e e eneesesesesanesessseseeseneanns 38

E. Other Monitoring REQUIFEMENES .........c.coevcviiiereeeeceteeer e teresesvesesessneseese s sses e e eessesenas 38

VIl Rationale fOr PrOVISIONS ..........coocioiiieriecreictcece vt ves s stsse e esessssassensensstssessesensassnsssasenas 39

A, SEANAard ProVisSiONS .........c.c.c.ooiiiie et aree e 39

1. Federal Standard ProViSiONS ..........cccuieiioieeieciceeceeceetee et 39
Attachment F — Fact Sheet 1



COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083
NPDES NO. CA0104493
2. Regional Board ProViSIONS ...t s sesiesessssstsssssssssossaeseesesenesns 39
B.  SPECIal PrOVISIONS .........ccveiieiiiiinirinicrietntrtsree s s sesessess e seessnesesssssbebosesesessossassssssensnees 39
1. REOPENEI PTOVISIONS .....c.ccooviiiiiiiiiniinirrtistceeisas e teststs e resesne s ssssessessssessesstssssonssonsan 39
2. Special Studies and Additional Monitoring Requirements..............ccoeeoeveverrereeerenenes 39
3. Best Management Practices and Pollution Prevention (Not Applicable) .................... 40
4. Compliance SCheUIES..........cccociiii sttt e cee s en s sasaes 40
5. Construction, Operation, and Maintenance Specifications..............cccocoeeuevereeeeeenn.... 41
6. Special Provisions for Municipal Facilities (POTWS Only) .......cccoceuveevemeineircenniccnnee. 41
7. Other SPecial PrOVISIONS......cccoivieiieiiiierieecec st rsesserasrestessessesssssssessssosesseesenssssonessensnens 41
VI, PUDIIC PArtCIPAIION......c..ooiieeceeecctet ettt sr s raesae e sarsnsssesae st estessesanenssesoncoscennane 41
A. Notification of INterested Parti€s ......c..ccceeinieiniinereenesrres et sesssn s rone 42
B. WItten COMMENTS ...t e s as b sest et en e ann s sbobesenes 42
C. PUDIC HEAMNNG ....ce et r et s st emeoes 42
D. Waste Discharge Requirements PetitionsS ..........cccccooieeoeerercvieeeeerece et 43
E. Information and COPYING ..o etceevsevee et en e sas e ses st e enees et e sa e 43
Attachment F — Fact Sheet )



COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083
NPDES NO. CA0104493

ATTACHMENT F - FACT SHEET

As described in Section |l of this Order, this Fact Sheet includes the legal requirements and
technical rationale that serve as the basis for the requirements of this Order.

PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

WDID

7A330104012

Discharger

City of Coachella and the Coachella Sanitary District

Name of Facility

Coachella Sanitary District Wastewater Treatment Plant, Coachella

Facility Address

87-075 Avenue 54

Coachella, CA 92236

Riverside County

Facility Contact, Title and
Phone

Jerry Jimenez, Superintendent, (760) 391-5008
Eldon Lee, Director of Public Works, (760) 398-5744

Authorized Person to Sign
and Submit Reports

Jerry Jimenez, Superintendent, (760) 391-5008
Eldon Lee, Director of Public Works, (760) 398-5744

Mailing Address

1515 Sixth Street, Coachella, CA 92236

Billing Address SAME

Type of Facllity POTW

Major or Minor Facility Major

Threat to Water Quality 1

Complexity A

Pretreatment Program Y

Reclamation Requirements User Onsite

Facility Permitted Flow 2.4 (4.5) mgd

Facility Design Flow 2.4 (4.5) mgd

Watershed Coachella Subunit of the Whitewater Hydrologic Unit
Receiving Water Coachella Valley Storm Water Channel
Receiving_j Water Type Storm Water Channel

A. The Coachella Sanitary District is the operator of Coachella Sanitary District
Wastewater Treatment Plant, a publicly owned treatment works facility. The City of
Coachella owns the property at 87-075 Avenue 54, Coachella, CA 92236 on which the
Facility is located. Together the Coachella Sanitary District and the City of Coachella
are hereinafter referred to as Discharger.

B. The Facility discharges wastewater to Coachella Valley Storm Water Channel, a water
of the United States and is currently regulated by Order No. 00-032 which was adopted
on June 28, 2000 and expires on June 28, 2005.

C. The Discharger filed a report of waste discharge and submitted an application for
renewal of its Waste Discharge Requirements (WDRs) and National Pollutant Discharge
Elimination System (NPDES) permit on December 28, 2004. Supplemental Information
was requested on February 3, 2005 and received on February 10, 2005. A site visit was

Attachment F — Fact Sheet 3



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

conducted on December 8, 2004, to observe operations and collect additional data to
develop permit limitations and conditions.

Il. FACILITY DESCRIPTION

A. Description of Wastewater and Biosolids Treatment or Controls

1.

The City of Coachella owns and the Coachella Sanitary District operates the
wastewater collection, treatment and disposal system (hereinafter referred to as
facility) and provides sewerage service to the City of Coachella with an approximate
population of 30,000 people. The current wastewater treatment plant has a
treatment capacity of 2.4 million gallons-per-day (MGD) and is located in Section 15,
T6S, R8E, SBB&M.

. The wastewater treatment plant consists of an activated sludge treatment system

and an oxidation pond treatment system. The headworks consists of a wet well,
comminutor, and bar screen. Flow from the headworks is split between to two
secondary treatment systems; the activated sludge treatment system and oxidation
pond treatment system.

Effluent from each treatment system is chlorinated separately in dedicated channels
within the chlorine contact basin. The chlorinated flows combine after the contact
chamber and dechlorinated prior to discharge through Discharge 001. Wastewater
is discharged from Discharge 001 to the Coachella Valley Storm Water Channel, a
water of the United States.

The activated sludge treatment system capacity is 1.5 MGD and consists of two
process units operated in parallel. The activated sludge treatment system consists
of two contact stabilization tanks that provide aeration, clarification, reaeration, and
aerobic digestion. Each tank has a secondary treatment design capacity of 0.75
MGD. Raw wastewater is pumped into the contact stabilization chamber and mixed
with activated sludge. From the contact chamber, mixed liguor flows to the
secondary clarifier. Clarified effluent is measured at a parshall flume, located
between the two activated sludge tanks, prior to being treated with sodium
hypochloride for disinfection in a chlorine contact chamber.

The oxidation pond treatment system consists of two secondary oxidation ponds that
are operated in series. The oxidation ponds have a combined secondary treatment
capacity of 0.9 MGD. Each pond is equipped with five aerators. Wastewater is
pumped into the first pond and then flows into the second pond for additional
treatment. The effluent is measured at a parshall flume and then enters the chlorine
contact chamber for disinfection.

Disinfected wastestreams from the activated sludge and oxidation ponds are
combined after the chlorine contact chamber, dechlorinated with sodium meta-
bisulfite and discharged to the Coachella Valley Storm Water Channel.

Attachment F — Fact Sheet 4



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

7. Waste Activated Sludge (WAS) is pumped from the activated sludge treatment
system is routed to the aerobic digester section of the treatment unit. From the
aerated digester section, the WAS is pumped to eight sludge drying beds for drying.
The total area of the drying beds is about 5 acres. Each bed is 2 feet deep and
separated from the adjacent bed by 6 feet. The usual practice at the plant is to allow
the sludge to dry for 1 year. After complete drying, the sludge is disposed of at the
facility by incorporating it into the on-site soil. According to the RWD, the facility
generated 351 dry metric tons of sludge per 365 days during the previous reporting
period.

8. The Discharger owns and operates the wastewater collection system which provides
conveyance of raw wastewater to the treatment facility. Previous Order 00-032
indicated a total collection system length of approximately 63 miles. The collection
system is a separate sanitary sewer system, and the facility experiences less than
0.01 MGD of inflow and/or infiltration on average into its system.

B. Discharge Points and Receiving Waters

1. The final effluent is discharged to the Coachella Valley Storm Water Channel. The
Coachella Valley Storm Water Channel conveys the effluent to the Salton Sea. The
permitted maximum daily flow limitation is equal to the facility’s current design
capacity of the wastewater treatment plant as 2.4 MGD.

2. The discharge consists of disinfected secondary treated domestic wastewater.
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data

1. Effluent limitations contained in the previous Order 00-032 for discharges from the
activated sludge treatment system, Discharge Point 001 and representative
monitoring data from the term of the previous Order are as follows:

Parameter Effluent Limitation » Monitoring Data
(units) (From May 2001 — To September 2004)
Average Average Maximum | Maximum | Maximum | Maximum
Monthly Weekly Daily Average Average Daily
Monthly Weekly Discharge
Discharge | Discharge
Discharge Flow (MGD) -- - 1.5 1.3 -- 1.5
BOD (mg/L) 30 45 -- 319 1,100 1900
TSS (mg/L) 30 45 103.6 420 640
Settleable Matter (ml/L) 0.3 05 - 0.25 04 0.5
pH (ph units) - - 6.0-9.0 - - 7.29"
Percent Removal, BOD 85 - - 49.9% - -
(%)
Percent Removal, TSS 85 - - 48.6° - -
(%)

Attachment F — Fact Sheet




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083
NPDES NO. CA0104493

This represents the range of reported values of pH.
This value represents the lowest reported value of the minimum percent removal of the pollutant. For BOD, the Discharger

violated the minimum percent removal requirement five times; reported values in compliance with the minimum percent
remaval effluent limitation ranged from 90.8 to 98.9 percent. Further, for TSS, the Discharger violated the minimum percent
removal requirement three times during the permit term; reported values in compliance with the minimum percent removal
effluent limitation ranged from 85.9 to 98.1 percent.

2. Effluent limitations contained in the previous Order 00-032 for discharges from the
oxidation pond treatment system, and representative monitoring data from the term

of the previous Order are as follows:

Parameter Effluent Limitation ' Monitoring Data
(units) (From May 2001 — To September 2004)
Average Average Maximum | Maximum | Maximum | Maximum
Monthly Weekly Daily Average Average Daily
Monthly Weekly Discharge
Discharge | Discharge
Discharge Flow (MGD) - -- 0.9 1.3 -- 1.6
BOD (mg/L) 45 65 - 167 333.7 751
TSS (mg/L) 45 65 -- 93.6 193.3 300
Settleable Matter (ml/L) 0.3 0.5 -- 0.2 0.5 0.5
pH (ph units) - - 6.0-9.0 - - 7.29°
Percent Removal, BOD 65 - - 29.33 - -
(%)
Percent Removal, TSS 65 - - 21.6° - -
(%)

' Order No. 00-032 also included maximum daily and annual average effluent limitations for total dissolved solids of 2,500
mg/L and 2,000 mg/L, respectively, for discharges to the Coachella Valley Storm Water Channel. Available effluent
monitoring data indicate the Discharger has been in compliance with these effluent limitations.

This represents the range of reported values of pH.

This value represents the lowest reported value of the minimum percent removal of the pollutant. For BOD, the Discharger
violated the minimum percent removal requirement twice (November 2002 and April 2003); reported values in compliance
with the minimum percent removal effluent limitation ranged from 69.6 to 97.5 percent. For TSS, the Discharger violated the
minimum percent removal requirement twice, during the same months; reported values in compliance with the minimum
percent removal effluent limitation ranged from 68.9 to 95.9 percent.

3. The National Pollutant Discharge Elimination System Permit application described
the proposed discharge as follows:

Annual Average Effluent Flow — 1.13 MGD (activated sludge) and 0.83 MGD
(oxidation pond)

Maximum Daily Effluent Flow — 1.6 MGD (activated sludge) and 1.5 MGD (oxidation
pond)

4. The National Pollutant Elimination System Permit application described the effluent
characteristics as follows:

Parameter Activated Sludge Oxidation Pond
Treatment Treatment
System System

pH Maximum Daily (Minimum) 6.7 pH Units 6.7 pH Units

pH Maximum Daily (Maximum) 7.1 pH Units 7.1 pH Units

Attachment F — Fact Sheet 6




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

Parameter Activated Sludge Oxidation Pond
Treatment Treatment
System System
Flow Rate Maximum Daily 1.6 MGD 1.5 MGD
Fiow Rate Average Daily 1.13 MGD 0.83 MGD
BOD Maximum Daily 42 mg/L 68 mg/L
BOD Average Daily 14.4 mg/L 22.83 mg/L
Total Suspended Solids Maximum Daily 48 mg/L 48 mg/L
Total Suspended Solids Average Daily 9.8 mg/L 41.74 mg/L
Temperature Maximum Daily 66 °F/ 90 °F !
(Winter/Summer)
Temperature Average Daily 72.8 °F/ 82.5 °F !

(Winter/Summer)
Fecal Coliform Maximum Daily 30 MPN/100 ml
Fecal Coliform Average Daily 4.16 MPN/100 m! !

' These values represent the total combined discharge (effluent from the activated sludge treatment system and
the oxidation pond and wetlands treatment systems).

D. Compliance Summary

Based on a review of effluent monitoring data submitted by the Discharger for the period
from May 2001 through September 2004, the wastewater discharged from the wastewater
treatment facility was in chronic violation of effluent limitations for TSS, BOD, fecal coliform,
and toxicity established in Order No. 00-032 for the activated sludge and oxidation pond
treatment systems. The Regional Board issued a Cease and Desist Order (CDO), No. R7-
2004-0028, on March 30, 2004.

The CDO stated the Discharger had a total of 25 violations in 2001 (BOD, TSS, fecal
coliform, flow, and toxicity); 71 effluent discharge violations in 2002 (BOD and TSS); and
173 effluent discharge violations during 2003 (BOD and TSS). The CDO required the
Discharger to implement a pollution prevention plan and achieve short-term and long-term
goals as presented in the CDO. Short-term goals include submitting weekly sampling
analyses for BOD and TSS; submitting a technical report detailing improvements to the
automated chlorination system, expanding the district’s lab certification, and researching
the strategies for implementing a pretreatment program. The long-term goal is expansion
of the wastewater treatment plant to 4.5 MGD.

The Discharger has provided status reports measuring compliance with the CDO in the
monthly monitoring reports. The Discharger has modified the dechlorination section of the
automated chlorination and dechlorination system; the flow meter for sodium bisulfite
dosing has been replaced, and the chlorination system is operating in automatic mode.
The district’s lab is certified for TSS sampling and analysis, and additional TSS and BOD
sampling has been implemented to determine if there is additional solids loading during the
treatment process. The Discharger has installed a pump to convey effluent to irrigated
pastureland. Further, the Discharger stated that chlorine contact chambers are cleaned
quarterly or more often, as needed. The Discharger is also performing sludge volume
reduction through remediation in the oxidation ponds.

Attachment F — Fact Sheet 7




COACHELLA SANITARY DISTRICT

. COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083
NPDES NO. CA0104493

The Discharger is also increasing treatment plant capacity to 4.5 MGD through the addition
of oxidation ditches. The Discharger is also in the process of developing an Industrial
Pretreatment Program; survey forms have been distributed to commercial and industrial
users.

Since March 2004, the Discharger has been in compliance with effluent limitations for BOD,
TSS, fecal coliform established in Order No. 00-032. In addition, since May 2004, the
Discharger has been in compliance with toxicity discharge limitations.

E. Planned Changes

The City of Coachella and the Coachella Sanitary District plan to expand the capacity of the
wastewater treatment plant through the addition of an oxidation ditch treatment system with
a capacity of 3.0 MGD and the removal of the existing oxidation ponds (0.9 MGD). The
Discharger is completing this project through the State Water Resources Control Board
State Revolving Fund. Upon completion of the oxidation ditches, the proposed Order will
no longer authorize discharges from the oxidation pond treatment system to the Coachella
Valley Storm Water Channel. Further, upon completion of the oxidation ditches, the total
design capacity of the facility will be 4.5 MGD (1.5 MGD for the activated sludge treatment
system plus 3.0 MGD for the oxidation ditches). Construction is planned to begin in 2005
and is expected to be complete during the permit term.

Ill. APPLICABLE PLANS, POLICIES, AND REGULATIONS

The requirements contained in the proposed Order are based on the requirements and
authorities described in this section.

A. Legal Authorities

This Order is issued pursuant to section 402 of the Federal Clean Water Act (CWA) and
implementing regulations adopted by the U.S. Environmental Protection Agency
(USEPA) and Chapter 5.5, Division 7 of the California Water Code (CWC). It shall serve
as a NPDES permit for point source discharges from this facility to surface waters. This
Order also serves as Waste Discharge Requirements (WDRs) pursuant to Article 4,
Chapter 4 of the CWC for discharges that are not subject to regulation under CWA
section 402.

B. California Environmental Quality Act (CEQA)
This action to adopt an NPDES permit is exempt from the provisions of the California
Environmental Quality Act (Public Resources Code Section 21100, et seq.) in
accordance with Section 13389 of the CWC.

C. State and Federal Regulations, Policies, and Plans
1. Water Quality Control Plans. The Regional Water Board adopted a Water Quality

Control Plan for the Colorado River Basin (hereinafter Basin Plan) that designates
beneficial uses, establishes water quality objectives, and contains implementation

Attachment F — Fact Sheet 8



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

programs and policies to achieve those objectives for all waters addressed through
the plan. In addition, State Water Resources Control Board (State Water Board)
Resolution No. 88-63 requires that, with certain exceptions, the Regional Water
Board assign the municipal and domestic supply use to water bodies that do not
have beneficial uses listed in the Basin Plan. Beneficial uses applicable to the
Coachella Valley Storm Water Channel are as follows:

Discharge

Point Receiving Water Name Beneficial Use(s)
001 Coachella Valle;y Storm Existing:
Water Channel Freshwater replenishment (FRESH), Water Contact

Recreation (REC I)?, non-contact water recreation (REC-
2)?, warm freshwater habitat (WARM); wildlife habitat
(WILD), Preservation of Rare, Threatened or Endangered
Species (RARE).

2. Thermal Plan. The Thermal Plan does not apply to the Coachella Valley Storm
Water Channel.

3. National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA
adopted the NTR on December 22, 1992, which was amended on May 4, 1995
and November 9, 1999, and the CTR on May 18, 2000, which was amended on
February 13, 2001. These rules include water quality criteria for priority pollutants
and are applicable to this discharge.

4. State Implementation Policy. On March 2, 2000, State Water Board adopted the
Policy for Implementation of Toxics Standards for Inland Surface Waters,
Enclosed Bays, and Estuaries of California (State Implementation Policy or SIP).
The SIP became effective on April 28, 2000, with respect to the priority pollutant
criteria promulgated for California by the USEPA through the NTR and to the
priority pollutant objectives established by the Regional Water Boards in their
basin plans, with the exception of the provision on alternate test procedures for
individual discharges that have been approved by USEPA Regional
Administrator. The alternate test procedures provision was effective on May 22,
2000. The SIP became effective on May 18, 2000. The SIP includes procedures
for determining the need for and calculating water quality-based effluent
limitations (WQBELSs), and requires Dischargers to submit data sufficient to do
S0.

Section of perennial flow from approximately Indio to the Salton Sea

Unauthorized Use.

Rare, endangered, or threatened wildlife exists in or utilizes some of these waterway(s). If the RARE beneficial use may be affected by a
water quality contral decision, responsibility for substantiation of the existence of rare, endangered, or threatened species on a case-by-
case basis is upon the California Department of Fish and Game on its own initiative and/or at the request of the Regional Board; and such
substantiation must be provided within a reasonable time frame as approved by the Regional Board.

Attachment F — Fact Sheet 9



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

5. Antidegradation Policy. Section 131.12 of 40 CFR requires that State water
quality standards include an antidegradation policy consistent with the federal
policy. The State Water Board established California’s antidegradation policy in
State Water Board Resolution 68-16, which incorporates the requirements of the
federal antidegradation policy. Resolution 68-16 requires that existing water
quality is maintained unless degradation is justified based on specific findings. As
discussed in detail in this Fact Sheet, the permitted discharge is consistent with
the antidegradation provision of 40 CFR §131.12 and State Water Board
Resolution 68-16.

6. Anti-Backsliding Requirements. Sections 402(0)(2) and 303(d)(4) of the CWA
and 40 CFR §122.44(l) prohibit backsliding in NPDES permits. These anti-
backsliding provisions require that effluent limitations in a reissued permit must
be as stringent as those in the previous permit, with some exceptions in which
limitations may be relaxed. All effluent limitations in the Order are at least as
stringent as the effluent limitations in the previous Order.

7. Monitoring and Reporting Requirements. Section 122.48 of 40 CFR requires
that all NPDES permits specify requirements for recording and reporting
monitoring results. Sections 13267 and 13383 of the CWC authorize the
Regional Water Boards to require technical and monitoring reports. The
Monitoring and Reporting Program (MRP) establishes monitoring and reporting
requirements to implement federal and State requirements. This MRP is provided
in Attachment E.

8. Storm Water Requirements.

a. Federal regulations for storm water discharges were promulgated by the
United States Environmental Protection Agency (USEPA) (40 CFR Parts 122,
123, and 124). The regulations require specific categories of facilities which
discharge storm water associated with industrial activity to obtain National
Pollutant Discharge Elimination System (NPDES) permits and to implement
Best Conventional Pollutant Technology (BCT)) and Best Available
Technology Economically Achievable (BAT) to reduce or eliminate industrial
storm water pollution.

b. The State Water Resources Control Board (SWRCB) adopted Order No. 97-
03-DWQ (General Permit No. CAS000001), specifying waste discharge
requirements for discharges of storm water associated with industrial activities,
excluding construction activities, and requiring submittal of a Notice of Intent by

- industries to be covered under the Permit. Coverage under the General
Permit is not required because there are no storm water flows from the facility.

D. Impaired Water Bodies on CWA 303(d) List

The 2002 USEPA 303(d) List classifies Coachella Valley Storm Water Channel impaired
by pathogens. No TMDL has been developed to date.

Attachment F — Fact Sheet 10



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

E. Other Plans, Polices and Regulations — Not Applicable
IV. RATIONALE FOR EFFLUENT LIMITATIONS AND DISCHARGE SPECIFICATIONS

The CWA requires point source discharges to control the amount of conventional,
nonconventional, and toxic pollutants that are discharged into the waters of the United
States. The control of the discharge of pollutants is established through effluent limitations
and other requirements in NPDES permits. There are two principal bases for effluent
limitations. Section 122.44(a) of 40 CFR requires that permits include applicable
technology-based limitations and standards. Section 122.44(d) of 40 CFR requires that
permits include water quality-based effluent limitations to attain and maintain applicable
numeric and narrative water quality criteria to protect the beneficial uses of the receiving
water. Where numeric water quality objectives have not been established, 40 CFR
§122.44(d) specifies that WQBELs may be established using USEPA criteria guidance
under CWA section 304(a); proposed State criteria or a State policy interpreting narrative
criteria supplemented with other relevant information; or an indicator parameter.

Effluent and receiving water limitations in this Board Order are based on the Federal Clean
Water Act, Basin Plan, State Water Resources Control Board’s plans and policies, U. S.
Environmental Protection Agency guidance and regulations, and best practicable waste
treatment technology. While developing effluent limitations and receiving water limitations,
monitoring requirements, and special conditions for the draft permit, the following
information sources were used:

1. EPA NPDES Application Forms 1 and 2A dated December 28, 2004 (revised
February 10, 2005).

2. Code of Federal Regulations — Title 40
3. Water Quality Control Plan (Colorado River Basin — Region 7) as amended to date.

4. Regional Board files related to City of Coachella and Coachella Sanitary District
WWTP NPDES permit CA0104493.

A. Discharge Prohibitions
Effluent and receiving water limitations in this Board Order are based on the Federal
Clean Water Act, Basin Plan, State Water Resources Control Board’s plans and

policies, U. S. Environmental Protection Agency guidance and regulations, and best
practicable waste treatment technology.

Attachment F — Fact Sheet 11



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

B. Technology-Based Effluent Limitations
1. Scope and Authority

a. Secondary Treatment Standards. Regulations promulgated in 40 CFR
§125.3(a)(1) require technology-based effluent limitations for municipal
dischargers to be placed in NPDES permits based on Secondary Treatment
Standards or Equivalent to Secondary Treatment Standards.

The Federal Water Pollution Control Act Amendments of 1972 (PL 92-500)
established the minimum performance requirements for POTWSs [defined in
Section 304(d)(1)]. Section 301(b)(1)(B) of that Act requires that such treatment
works must, as a minimum, meet effluent limitations based on secondary
treatment as defined by the USEPA Administrator.

Based on this statutory requirement, USEPA developed secondary treatment
regulations, which are specified in 40 CFR 133. These technology-based
regulations apply to all municipal wastewater treatment plants and identify the
minimum level of effluent quality attainable by secondary treatment in terms of
biochemical oxygen demand (BODs), total suspended solids (TSS), and pH.

b. Equivalent Secondary Treatment Standards. Following publication of the
secondary treatment regulations, legislative history indicates that Congress was
concerned that USEPA had not “sanctioned” the use of certain biological
treatment techniques that were effective in achieving significant reductions in
BODs and TSS for secondary treatment. Therefore to prevent unnecessary
construction of costly new facilities, Congress included language in the 1981
amendment to the Construction Grants statues [Section 23 of Pub. L. 97-147]
that required USEPA to provide allowance for alternative biological treatment
technologies such as trickling filters or waste stabilization ponds. In response to
this requirement, definition of secondary treatment was modified on September
20, 1984 and June 3, 1985, and published in the revised secondary treatment
regulations contained in 40 CFR §133.105. These regulations allow alternative
limitations for facilities using trickling filters and waste stabilization ponds that
meet the requirements for “equivalent to secondary treatment.” These “equivalent
to secondary treatment” limitations are up to 45 mg/L (monthly average) and up
to 65 mg/L (weekly average) for BODs and TSS.

Therefore, POTWSs that use waste stabilization ponds, identified in 40 CFR
§133.103, as the principal process for secondary treatment and whose operation
and maintenance data indicate that the TSS values specified in the equivalent-to-
secondary regulations cannot be achieved, can qualify to have their minimum
TSS levels adjusted upwards.

Furthermore, in order to address the variations in facility performance due to

geographic, climatic, or seasonal conditions in different States, the Alternative
State Requirements (ASR) provision contained in 40 CFR §133.105(d) was

Attachment F — Fact Sheet 12



COACHELLA SANITARY DISTRICT,

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

written. ASR allows States the flexibility to set permit limitations above the
maximum levels of 45 mg/L (monthly average) and 65 mg/L (weekly average) for
TSS from lagoons. However, before ASR limitations for suspended solids can be
set, the effluent must meet the BOD limitations as prescribed by 40 CFR
§133.102(a). Presently, the maximum TSS value set by the State of California for
lagoon effluent is 95 mg/L. This value corresponds to a 30-day consecutive
average or an average over duration of less than 30 days.

In order to be eligible for equivalent-to-secondary limitations, a POTW must meet
all of the following criteria [40 CFR §133.101(g)]:

* The principal treatment process must be either a trickling filter or waste
stabilization pond.

» The effluent quality consistently achieved, despite proper operations and
maintenance, is in excess of 30 mg/L BODs and TSS.

« Water quality is not adversely affected by the discharge.

The treatment works as a whole provides significant biological treatment such
that a minimum 65 percent reduction of BODs is consistently attained (30-day
average).

2. Applicable Technology-Based Effluent Limitations

a. Previous Order 00-032 established technology-based effluent limits to meet
applicable secondary treatment standards for the activated sludge treatment
process and to meet alternative equivalent secondary treatment standards for the
oxidation pond system. These effluent [imitations have been carried over from
the previous Order with some modification as discussed below:

1) During the construction phase of the expansion project (addition of the
oxidation ditch treatment system), individual flow limitations and minimum
percent reduction of BOD and TSS are maintained for the oxidation pond and
activated sludge treatment systems. These limits are summarized in Tables
F-1 and F-2.

2) During the construction phase of the expansion project (addition of the
oxidation ditch treatment system), effluent limitations for the activated sludge
treatment system and the oxidation pond treatment system will be combined
using a flow-weighted approach and there shall be a single point for
compliance monitoring (Monitoring Location M-001C). These limits are
summarized in Table F-3. Upon completion of the construction and
certification of the oxidation ditch treatment system and commencement of
discharges from the system discharges from the oxidation ponds to the
Coachella Valley Storm Water Channel will no longer be authorized by this
Order and the limits summarized in Table F-3 will no longer apply. As

Attachment F — Fact Sheet 13



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

discussed below revised effluent limits will apply to the combined discharge
from the activated sludge and oxidation ditch systems.

(a) Combined effluent limitations calculation example:

Using the average monthly effluent limitation for BOD and TSS as an
example, the following demonstrates how the combined average monthly
effluent limitations for BOD and TSS were established for combined
discharges from the activated sludge and oxidation pond treatment
systems.

Step 1: For each treatment system determine the proportion of flow:

Activated Sludge: 1.5 MGD / 2.4 MGD = 0.625
Oxidation Pond: 0.9 MGD / 2.4 MGD = 0.375

Step 2: For each treatment system determine the allowable concentration
limit:

Activated Sludge: 0.625 * 30 mg/L = 19 mg/L
Oxidation Pond: 0.375 * 45 mg/L = 17 mg/L
Total allowable concentration limit = 36 mg/L

3) Mass-based effluent limitations have been established for the total combined
wastewater flow from the activated sludge treatment system (1.5 MGD) and
the oxidation ponds (0.9 MGD) beginning June 29, 2005 through completion
of the construction of the oxidation ditch treatment system and upon
commencement of discharges from the oxidation ditch treatment system.

b. Once construction of the oxidation ditch treatment system is complete and
certified and upon discharge to the Coachella Valley Storm Water Channel, an
effluent flow limit and a minimum percent reduction of BOD and TSS for the
oxidation ditch treatment system will apply. This limitation is provided in Table F-
4. Further, revised effluent limits summarized in Table F-5 will apply to the
combined discharges from this facility. The oxidation ditch and the activated
sludge treatment systems are secondary treatment systems capable of meeting
federal secondary treatment standards. The effluent limitations for the oxidation
ditch treatment system will be combined with the effluent limitations for the
activated sludge treatment system. Mass-based limits for the combined flow will
be based on a combined design flow of 4.5 MGD; 1.5 MGD for the activated
sludge system and 3.0 MGD for the oxidation ditches.

Attachment F — Fact Sheet 14



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083
NPDES NO. CA0104493

c. Basis for Limitations

Constituents

Basis for Limitations

Biochemical Oxygen
Demand (BOD)

Discharges to waters that support aguatic life, that is dependent on
oxygen. Organic matter in the discharge may consume oxygen as it
breaks down.

Total Suspended
Solids (TSS)

High levels of suspended solids can adversely impact aquatic habitat.
Untreated or improperly treated wastewater can contain high amounts of
suspended solids.

Hydrogen lon (pH)

Hydrogen lon (pH) is a measure of Hydrogen lon concentration in the
water. A range specified between 6 to 9 ensures suitability of biological
life. This limitation has been adopted in the Basin Plan of the Region.

Total Dissolved

High levels of TDS can adversely impact aquatic life. The TDS limit is
based on evaluation of plant performance data and consistent with the

Solids Basin Plan.
The design capacity of the treatment plant is 2.4 MGD, but upon
Flow completion of the oxidation ditch treatment system, the design capacity

will be 4.5 MGD.

Attachment F — Fact Sheet

15




- - - - g % SS.1 pue aog 10}
° Aousioy3 reaowsy
- - - - St asw mol4
wnuyxep winwiuip Ayoam Alqauopy
snoauejueIsu| snoauejueIsu] Aireq wnwixey abeloay obelony suun Jojoweled
suoneywi Juaniy3y
g100- uoneso] Buplopuop Je 100 1od abieyosiqg
walsAs uawyeal] abpnis pajeAnoy
10} suoljepwi Juanyg paseq-Abojouyoa] jo Alewwnsg
¢-4 9|1qeL
- - - - 59 % SSL pue gog 10}
° Aouaolyg jeacway
- - - - 60 asi Mmol4
wnuwixep wnwiuin Apjaam Alyjuopw
snoauejuejsuj snoauejuelsuj >__ND wnwixew wmmhw>< wmm._w>< SHUN lajawieled
suojjeywiq N3

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA0104493

V100-W uoneoo] Buplopuop 1e 100 ulod 8bieyosia
wiaysAs juswieal] puod uonepixo
1o} suoljeywi Juanjyg paseq-Abojouysa] jo Allewwng
I-4 9iqel

F-16

Attachment F — Fact Sheet



F-17

- - - - SS1 pue gOg 404
S8 % Kousioly3 reroway
- - - - o€ asw MO|3
wnwixepw wnwiun Apioom Kiyiuon
snoauejugisu} | snoauejueIsu| Aneq wnwixew abeiany abesany suun lajawesed
suocpeyw| Jusniy3

aL00-N uoneso] Buuoyuol je 100 Julod abieyasig
we)sAg Juswieal] yosyQg uonepIX) wol4 mojd
10} suoijejiwi Juanjy3g paseq-Abojouydsa] jo Alewwng
-4 si1qel

"G-4 9|qe] ul pazuewwns
ate sefireyosip yoyp uonepixo pue abpnjs payeAnoe pauiquos ay) o s|qed)dde suoienwn juaniyg Aldde 185Uo} Ou M SUOHEWI| JUBNYS PELIGWOD aSay)
‘lBUUBYD Jo1eM WIOIS Adjfep Bljeyoro) ey} o1 ableyosip uodn pue SeyoHpP UOREPIXO 8} jO UOROMIISUOD 8} JO UOHEO}ILSO pue uonajdwod uodn "qon 2

jo Ayoeden ubisap (10} B UO Paseq 8Ie SUOHENWY JUBN|Y8 PASE]-SSBIY "SAUDIIP UOIEPIXO 8y} JO UOIONIISU0d ay} Huunp Auo Ajdde suonejiwi) juanjye asey | )

06 09 - - - S}UN plepue]s Hd
- - - LP0'L 02/ Aep/sq| spllos

- - - 25 9¢e 7/6w papuadsng tejo|

- -— - € e 0.0¢

o' 0cs p/sql ® Aep-g puewaq

- - -- 2S 9¢ 7/6w uabAxQ [eolwsyoolg

wnuwixep wnwiuin Apjaam Alqiuopy
shoauejueIsul shoauejuelsuj Areg wnwixen abeiany abeilany spun i91pweled
suonejwIy uany3

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA0104493

0100-W uoneso] Buioyuop e |00 Wulod abieyasia
SWa)sAS juawieal ] puod uonepixp pue abpn|s pajeAjoy wol4 Moj4 pauiquio?)
10} suoneywiT Juanyg paseq-Abojouysa] jo Alewwng
€-d 9|qeL

Attachment F — Fact Sheet




‘9N St jo Auoeded
uBisap [e}0} B UO PASE( 8Je SUOIR)ILWI JUSN|jje POSBA-SSBIN "SaLDIIP UOIEPIXO 8y} JO UORONASUOD Jo uoiajdios uodn ejqesidde aie suonewl) JUaN|e 9soy |

0’6 09 -- -- -- Sjun pJepuels Hd

- - - 689°L 9zt Aepjsq| SpIos

- - = Gy ) 7/6w papuadsng [ejo

- - - ¢ ¢ A OOON

689} acl’'L ep/sq| ® Aep-g puewsq

- - -- Sy 0g /6w uebAxQ resiwsyoolg
winwixepy winwiuipy Apjoam Ayiuopy

snoauejuesuj shoaugjue)suj Aneg wnwixe abeiany abeiany suun Jdouweled

suopeywIT Juaniy3

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA0104493

; 100-W uonedo] Bulioyuop e 100 iod abieyosig
swalsAs Jusueal] saydq uonepixO pue abpn|g pajeanoy woi4 Mmoj4 pauiquiod)
10} suojjejiw) uanyg paseq-Abojouysa] jo Arewwng
G-4 9jqel

F-18

Attachment F — Fact Sheet



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

C. Water Quality-Based Effluent Limitations (WQBELS)

1. Scope and Authority

a. Effluent discharged from this facility could contain pollutants in sufficient
quantities to affect receiving water quality. Pursuant to Section 13263, Article 4,
Chapter 4 of the Porter Cologne Water Quality Control Act, the Regional
Boards are required to issue Waste Discharge Requirements for discharges
that could affect the quality of the State’s waters. Furthermore, Federal
Regulation 40 CFR 122.1 requires the issuance of NPDES permits for
pollutants discharged from a point source to the waters of the United States.

b. The U.S. Environmental Protection Agency published the adopted California
Toxics Rule (CTR) (40 CFR §131.38). The CTR promulgates new criteria for
both human health protection and protection of aquatic life. New numeric
aquatic life criteria for 23 priority toxic pollutants and numeric human health
criteria for 57 priority toxic pollutants are listed. In addition, the CTR contains a
compliance schedule provision, which authorizes the State to issue schedules
of compliance for new or revised NPDES permit limits based on the federal
criteria when certain conditions are met.

2. Applicable Beneficial Uses and Water Quality Criteria and Objectives

Table F-6 summarizes the applicable water quality criteria/objective for priority
pollutants reported in detectable concentrations in the effluent or receiving water.
These criteria were used in conducting the Reasonable Potential Analysis for this

Order.
Table F-6
Water Quality Criteria
Coachella Valley Storm Water Channel
CTR/NTR Water Quality Criteria
Freshwater Saltwater Human Health for
Consumption of:
Selected | Acute | Chronic | Acute | Chronic | Water & | Organisms
ar Organisms onl
CTR Criteria g y
No. | Parameter pg/L ug/L ng/L po/L ug/L ug/L ug/L
1 | Antimony 4,300 4,300
2 | Arsenic 36 340 150 69 36
4 | Cadmium 6.29 1737 | 6.29" 42.25 9.36
5a | Chromium (III) 550.30 | 4,616.80 | 550.30 !
5b | Chromium (VI) 11.43 16.29 11.43 1,107.75 50.35
6 | Copper 3.73 4312"' | 25.88" 5.78 3.73
7 | Lead 8.52 37325"' | 1454"' | 220.82 8.52
8 Mercury 0.051 0.051
Attachment F — Fact Sheet 19




COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083
NPDES NO. CA0104493

CTR/NTR Water Qualit

y Criteria

Freshwater Saltwater Human Health for
Consumption of:
Selected | Acute | Chronic | Acute | Chronic | Water & | Organisms
CTR Criteria Organisms only
No. | Parameter ug/L ug/L pg/L ug/L pg/L pg/L po/L
9 Nickel 8.28 1 ,2818.24 143.23" 74.75 8.28 4,600
10 | Selenium 5 5 290.58 71.14
11 | Silver 2.24 31.64" 2.24
12 | Thallium 6.3 6.3
13 | Zinc 85.62 85.62' |119.82'| 9514 85.62
14 | Free Cyanide 52 22 5.2 220,000
16 | 2,3,7,8-TCDD 1.4E-08 1.4E-08
21 | Carbon Tetrachloride 4.4 4.4
23 | Chlorodibromomethane 34 34
24 | Chloroethane No
Criteria
26 | Chloroform No
Criteria
27 | Dichlorobromomethane 46 46
34 | Methyl Bromide 4,000 4,000
35 | Methyl Chloride No
Criteria
36 | Methylene Chloride 1,600 1,600
39 | Toluene 200,000 200,000
85 | Bis(2- 59 5.9
Ethylhexyl)phthalate
75 | 1,2-Dichlorobenzene 17,000 17,000
77 | 1,4-Dichlorobenzene 2,600 2,600
79 | Diethyl Phthalate 120,000 120,000
105 | gamma-BHC 0.063 0.063
108 | 4,4-DDT 0.00059 0.00059
109 | 4,4-DDE 0.00059 0.00059
118 | Heptachlor Epoxide 0.00011 0.00011

1

3. Determining the Need for WQBELs

Based on a hardness value of 330 mg/L CaCQj in the Coachella Valley Storm Water Channel.

In accordance with Section 1.3 of the SIP, the Regional Board conducted a
reasonable potential analysis (RPA) for each priority pollutant with an applicable
criterion or objective to determine if a WQBEL is required in the Order. The
Regional Board analyzed effluent and receiving water data to determine if a
pollutant in a discharge has the reasonable potential to cause or contribute to an
excursion above a state water quality standard. For all parameters that have the
reasonable potential to cause or contribute to an excursion above a water quality
standard, numeric WQBELSs are required. The RPA considers criteria from the
CTR and NTR, and when applicable, water quality objectives specified in the Basin

Attachment F — Fact Sheet

20




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083
NPDES NO. CA0104493

Plan. To conduct the RPA, the Regional Board identified the maximum observed
concentration influent to the pond (MEC) and maximum background concentration
(B) in the receiving water for each constituent, based on data provided by the

Discharger.

Section 1.3 of the SIP provides the procedures for determining reasonable
potential to exceed applicable water quality criteria and objectives. The SIP
specifies three triggers to complete a RPA:

1) Trigger 1 — If the MEC is greater than or equal to the CTR water quality criteria
or applicable objective (C), a limit is needed.

2) Trigger 2 - If MEC<C and background water quality (B) > C, a limit is needed.

3) Trigger 3 — If other related information such as CWA 303(d) listing for a
pollutant, discharge type, compliance history, etc. indicates that a WQBEL is

required.

Sufficient data are needed to conduct a complete RPA. If data are not sufficient,
the Discharger will be required to gather the appropriate data for the Regional
Board to conduct the RPA. Upon review of the data, and if the Regional Board
determines that WQBELSs are needed to protect the beneficial uses, the permit will
be reopened for appropriate modification.

The RPA was performed for the priority poliutants for which effluent data were
available. These data were used in the RPA and are summarized in Table F-4.

Table F-7
Summary Reasonable Potential Analysis
Applicable . Maximum
Water Ngf(;::::‘ Receiving RPA
CNLR Parameter g:ta e“rtlz Concentration c onxz:\tt?';ti on f;il::’ Reason
(C) (MEC) (B) Limit?
pg/L ug/L polL

1 Antimony 4,300 0.3 0.39 No MEC<C, B<C
2 Arsenic 36 4 3 No MEC<C, B<C
4 Cadmium 6.29 0.05 0.07 (DNQ) No MEC<C, B<C
5a | Chromium (lll) 550.30 6.2 6.2 No MEC<C, B<C
5b | Chromium (VI) 11.43 5 (DNQ) 6 (DNQ) No MEC<C, B<C
6 Copper 3.73 12 10 Yes MEC>C, B>C
7 Lead 8.52 1.1 2.1 No MEC<C, B<C
8 Mercury 0.051 0.04 0.06 Yes B>C

9 Nickel 8.28 4 8 No MEC<C, B<C
10 Selenium 5 2 5 Yes B=C

11 Silver 2.24 0.03 (DNQ) 0.2 No MEC<C, B<C
12 | Thallium 6.3 0.02 (DNQ) <0.01 No MEC<C, B<C
13 Zinc 85.62 150 34 Yes MEC>C

14 | Free Cyanide 5.2 13 6 Yes MEC>C, B>C
Attachment F — Fact Sheet 21




COACHELLA SANITARY DISTRICT
COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083
NPDES NO. CA0104493

Applicable . Maximum
Water Maximum Receiving RPA
%LR Parameter g:ta;'rtlg Concentration Conx?:ter;tl on f:‘sel;g Reason
(C) (MEC) (B) Limit?
pI/L pgiL pglL
16 | 2,3,7,8-TCDD 1.4E-08 4.8E-09 No Data No MEC<C
21 Carbon Tetrachloride 4.4 0.5 <0.49 No MEC<C, B<C
23 | Chlorodibromomethane 34 2.3 <0.24 No MEC<C, B<C
24 | Chloroethane No Criteria 0.42 (DNQ) <0.21 No-Uc No Criteria
26 | Chloroform No Criteria 22 0.8 No-Uc No Criteria
27 [ Dichlorobromomethane 46 2.3 <0.32 No MEC<C, B<C
34 | Methyl Bromide 4,000 3 4.2 No MEC<C, B<C
35 | Methyl Chloride No Criteria 2.8 3.5 No-Uc No Criteria
36 Methylene Chloride 1,600 0.53 0.63 No MEC<C, B<C
39 | Toluene 200,000 8.8 0.31 No MEC<C, B<C
Bis(2-
68 Eth(ylh exylPhihalats 5.9 8.5 34 Yes MEC>C
75 | 1,2-Dichlorobenzene 17,000 0.3 <0.12 No MEC<C, B<C
77 1,4-Dichlorobenzene 2,600 1.6 <0.29 No MEC<C, B<C
79 | Diethyl Phthalate 120,000 1.99 (DNQ) <1 No MEC<C, B<C
105 | gamma-BHC 0.063 0.02 <0.005 No MEC<C, B<C
108 | 4,4-DDT 0.00059 0.02 <0.006 Yes MEC>C
109 | 4,4-DDE 0.00059 0.0027 (DNQ) <0.002 Yes MEC>C
118 | Heptachlor Epoxide 0.00011 0.01 <0.003 Yes MEC>C

Uc = Undetermined due to lack of water quality criteria

DNQ = Detected, but not quantified; this represents an estimated concentration

“<" Indicates the reported value is less than the method detection limit listed in the table

4. WQBEL Calculations

a. Water quality based effluent limits (final) are based on monitoring results and

following the calculation process outlined in Section 1.4 of the California Toxic
Rule and the Policy for Implementation of Toxics Standards for Inland Surface
Waters, Enclosed Bays and Estuaries of California. Table F-5 summarizes the
final WQBELSs for this Order using the process described below. A table
providing the calculation for all applicable water quality-based effluent
limitations for this Order is provided in Attachment H of this Order.

. WQBELS Calculation Example

Using cyanide as an example, the following demonstrates how water quality
based effluent limits were established for this Order. The process for
developing these limits is in accordance with Section 1.4 of the SIP.
Attachment H summarizes the development and calculation of all water quality-
based effluent limitations for this Order using the process described below.

Step 1: For each constituent requiring an effluent limit, identify the applicable
water quality criteria or objective. For each criterion determine the effluent
concentration allowance (ECA) using the following steady state equation:

Attachment F — Fact Sheet 22



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

ECA =C + D(C-B) when C>B, and
ECA=C When C# B,

Wher C = The priority pollutant criterion/objective, adjusted if
e necessary for hardness, pH and translators. In this Order
a hardness value of 330 mg/L (as CaCQ3) was used for
development of hardness-dependant criteria, and a pH of
7.2 was used for pH-dependant criteria.
D = The dilution credit, and
B = The ambient background concentration

As discussed below, for this Order, dilution was not allowed; therefore:
ECA=C
For free cyanide the applicable water quality criteria are (reference Table F-6):

ECAacute= 22 ug/L
ECAch(Qnicz 5.2 “g/L
ECAnuman heath= 220,000 l-lg/L

Step 2: For each ECA based on aquatic life criterion/objective, determine the long-
term average discharge condition (LTA) by multiplying the ECA by a factor
(multiplier). The multiplier is a statistically based factor that adjusts the ECA to
account for effluent variability. The value of the multiplier varies depending on the
coefficient of variation (CV) of the data set and whether it is an acute or chronic
criterion/objective. Table 1 of the SIP provides pre-calculated values for the
multipliers based on the value of the CV. Equations to develop the multipliers in
place of using values in the tables are provided in Section 1.4, Step 3 of the SIP
and will not be repeated here.

LTAacute = ECAacule X Multlp“eracu(e

LT Achronic= ECAchronic X Multiplierchronic

The CV for the data set must be determined before the multipliers can be selected
and will vary depending on the number of samples and the standard deviation of a
data set. If the data set is less than 10 samples, or at least 80% of the samples in
the data set are reported as non-detect, the CV shall be set equal to 0.6.

For free cyanide, the following data was used to develop the acute and chronic
LTA using Table 1 of the SIP:

Attachment F — Fact Sheet 23




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

No. of cv Multiplieracute Multiplierenronic
Samples
9 0.6 0.321 0.527

LT Aacute =22 pg/L x 0.321 = 7.06 pg/L

LTAchronic= 5.2 ug/L X 2.74 = 2.74 ug/L

Step 3: Select the most limiting (lowest) of the LTA.
LTA = most limiting of LTAacute OF LT Achronic

For cyanide, the most limiting LTA was the LTAgqute
LTA=2.74 ug/L

Step 4: Calculate the water quality based effluent limits by multiplying the LTA by
a factor (multiplier). Water quality-based effluent limits are expressed as Average
Monthly Effluent Limitations (AMEL) and Maximum Daily Effluent Limitation
(MDEL). The multiplier is a statistically based factor that adjusts the LTA for the
averaging periods and exceedance frequencies of the criteria/objectives and the
effluent limitations. The value of the multiplier varies depending on the probability
basis, the coefficient of variation (CV) of the data set, the number of samples (for
AMEL) and whether it is monthly or daily limit. Table 2 of the SIP provides pre-
calculated values for the multipliers based on the value of the CV and the number
of samples. Equations to develop the multipliers in place of using values in the
tables are provided in Section 1.4, Step 5 of the SIP and will not be repeated here.

AMEL aguatic iite = LTA X AMELmynipiier
MDELaquatic ite = LTA X MDELnuttiplier

AMEL multipliers are based on a 95™ percentile occurrence probability, and the
MDEL multipliers are based on the 99" percentile occurrence probability. If the
number of samples is less than four (4), the default number of samples to be used
is four (4).

For free cyanide, the following data was used to develop the AMEL and MDEL for
aquatic life using Table 2 of the SIP:

No. of o o
Samples Cv Multipliermper Multiplierame
9 06 3.11 1.55

AMELaqua‘ic life — 2.74 X 1.55 = 4.3 pg/L

Attachment F — Fact Sheet 24




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

MDELaquatic life = 274 X 311 = 85 Ug/L

Step 5: For the ECA based on human health, set the AMEL equal to the ECAnyman

health
AMELhuman health = ECAhuman health
For free cyanide:
AMELhuman heain = 220,000 pg/L
Step 6: Calculate the MDEL for human health by multiplying the AMEL by the ratio
of the MultipliermpeL to the Multiplierame.. Table 2 of the SIP provides pre-
calculated ratios to be used in this calculation based on the CV and the number of
samples.

MDELhuman heatth = AMELnyman heatn X (Multipliermper / Multiplieramet)

For free cyanide, the following data was used to develop the MDELnuman heath:

ngr?{pcl);s cv Multipliermpe Multiplierame. Ratio
9 0.60 3.11 1.55 2.01

MDELhuman heatth = 220,000 ug/L x 2.01 = 442,200 pg/L

Step 7: Select the lower of the AMEL and MDEL based on aquatic life and human
health as the water-quality based effluent limit for the Order.

For cyanide:
Mﬂm M-@QM ____AM EL human health M_DE_thrm_h_eﬂh
4.3 ug/L 8.5 ug/L 220,000 pg/L 442,200 ug/L

The lowest (most restrictive) effluent limits are based on aquatic toxicity and were
incorporated into this Order. These limits will be protective of aquatic life.

5. WQBEL Based on Basin Plan Objectives

The Basin Plan states that any discharge to the Coachella Valley Storm Water
Channel shall not cause concentration of TDS in the surface water to exceed a
maximum of 2,500 mg/L and an annual average of 2,000 mg/L. Therefore, effluent
limitations for TDS are included in the Order and are based on the maximum
effluent limitation provided in the Basin Plan.

Attachment F — Fact Sheet 25




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083
NPDES NO. CA0104493

The Basin Plan states that any discharge to a waterbody with a REC1 designated
use shall not have an Escherichia coli (E. coli) concentration in excess of a log
mean of Most Probable Number (MPN) of 126 MPN per 100 milliliters (based on a
minimum of not less than five samples for any 30-day period) nor shall any sample
exceed 400 MPN per 100 milliliters. Effluent limitations for E.coli are incorporated
in this Order. In addition, the Basin Plan contains receiving water limitations for
enterococci and fecal coliform. E.colif is an indicator parameter for enterococci and
fecal coliform. Therefore, effluent limitations for enterococci and fecal coliform are
not included in the Order.

The Basin Plan requires all waters shall be maintained free of toxic substances in
concentrations which are toxic to, or which produce detrimental physiological
responses in human, plant, animal, or indigenous aquatic life. Compliance with this
objective will be determined by use of indicator organisms, analyses of species
diversity, population density, growth anomalies, 96-hour bioassay or bioassays of
appropriate duration or other appropriate methods as specified by the Regional
Board. This Order establishes narrative toxicity limitations to comply with this
requirement.

. Final WQBELs

Summaries of the water quality effluent limitations required by this Order are
described in Table F-8 below.

Table F-8
Summary of Water Quality-based Effluent Limitations
Monitoring Location M-001C

. Effiluent Limitations

Parameter Units Average Monthly Maximum Daily
Total Dissolved Solids mg/L - 2,500
Residual Chlorine mg/L 0.01 -
Copper ' ua/l 2.9 5.8
Mercury ug/L 0.051 0.102
Selenium Hg/l 4.1 8.2
Zinc ' 1g/L 47 95
Free Cyanide Lo/l 4.3 8.5
Bis(2- ug/l 59 12
Ethylhexyl)Phthalate
4,4-DDT ug/L 0.00059 0.0012
4,4-DDE Hg/L 0.00059 0.0012
Heptachlor Epoxide ug/L 0.00011 0.00022

' Total Recoverable

-

Wastewater effluent discharged to the Coachella Valley Storm Water Channel
shall not have a Escherichia coli (E.coli) concentration in excess of a log mean of
Most Probable Number (MPN) of 126 MPN per 100 milliliters (based on a minimum
of not less than five samples during the calendar month) nor shall any sample
exceed 400 MPN per 100 milliliters.

Attachment F — Fact Sheet 26




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

Wastewater effluent discharged to the Coachella Valley Storm Water Channel
shall not have a residual chlorine concentration in excess of an instantaneous
maximum of 0.02 mg/L.

There shall be no acute or chronic toxicity in the treatment plant effluent nor shall
the treatment plant effluent cause any acute or chronic toxicity in the receiving
water. All waters shall be maintained free of toxic substances in concentrations
which are toxic to, or which produce detrimental physiological responses in human,
plant, animal, or indigenous aquatic life. Compliance with this objective will be
determined by use of indicator organisms, analyses of species diversity, population
density, growth anomalies, or bicassays of appropriate duration or other
appropriate methods specified by the Regional Board.

7. Whole Effluent Toxicity (WET)

Whole effluent toxicity (WET) protects the receiving water quality from the
aggregate toxic effect of a mixture of pollutants in the effluent. WET tests measure
the degree of response of exposed aquatic test organisms to an effluent. The WET
approach allows for protection of the narrative “no toxics in toxic amounts” criterion
while implementing numeric criteria for toxicity. There are two types of WET tests:
acute and chronic. An acute toxicity test is conducted over a shorter time period
and measures mortality. A chronic toxicity test is conducted over a longer period of
time and may measure mortality, reproduction, and growth.

The Basin Plan specifies a narrative objective for toxicity, requiring that all waters
be maintained free of toxic substances in concentrations that are lethal to or
produce other detrimental response on aquatic organisms. Detrimental response
includes but is not limited to decreased growth rate, decreased reproductive
success of resident or indicator species, and/or significant alterations in population,
community ecology, or receiving water biota.

In addition to the Basin Plan requirements, Section 4 of the SIP states that a
chronic toxicity effluent limitation is required in permits for all discharges that will
cause, have the reasonable potential to cause, or contribute to chronic toxicity in
receiving waters. Therefore, in accordance with the SIP, this Order requires the
Discharger to conduct chronic toxicity testing for discharges to the Coachella
Valley Storm Water Channel. In addition, the Order establishes thresholds that
when exceeded requires the Discharger to conduct accelerated toxicity testing
and/or conduct toxicity identification evaluation (TIE) studies.

D. Final Effluent Limitations

Summaries of the water quality effluent limitations required by this Order are
described in Tables F-9 through F-13 and the text below.

Attachment F — Fact Sheet 27




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

Proposed effluent limitations are based on secondary treatment standards, and
equivalent to secondary treatment standards, CTR, Colorado River Basin Plan Water
Quality Standards, and effluent limitations established in the previous Order.

1. Mass-based Effluent Limitations
Mass-based effluent limitations are established using the following formula:
Mass (Ibs/day) = flow rate (MGD) x 8.34 x effluent limitation (mg/L)
where: Mass = mass limitation for a pollutant (Ibs/day)

Effluent limitation = concentration limit for a pollutant (mg/L)
Flow rate = discharge flow rate (MGD)

Attachment F —- Fact Sheet 28




BAOWID
€€} H40 oF - - - §8=/< % Emo_k_wn_ mwm
[eroway
€€l H4D O - - - g8=/< % Wa0ied 4Og
- - - St aow mol4
E::w._xms_ wnwiuiy s Aneg Apjaam Ailqauon
siseq nosueuEISUl noauejuesu| winwixew obelany abeloay syuun Jo)oweled
suoljeywi uaniyy
g100-N uonjeso] bulioyjuopy e 100 Julod abieyosiqg
wajsAs juswieas) abpn|S pajeAlloy — suoleHWIT Juanjyg jeuld jo Alewwng
0lL-d4 9iqel
EAOWD
€€l H40 O - - - §9=/< % Emo_an_ mmm
PAOWO
€L H4D OF -- - - 9=/< % Ewo__mn_ QOM
- - - 60 asn Moj4
E:Em_xms_ wnwuy s Apea Apiaam Aywop
siseg noauguelsy| noauejuesuj wnwixepw obesony abeiony syun J9joweled

suoleyw wany3

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA0104493

V100-W uolieooT] bupioluop 1e LOo Jujod abieydsiqg

wa)sAS Juawneal] puod uollepixQ — suonejwi Juany3 jeuld jo Alewwns

6-d 9lqel

29

Attachment F — Fact Sheet



) - 200000 - 2100000 Aepysq ‘
dIS ‘1D — 21000 — 650000 /61 , 30a-+'t
- : - : e, , 91
diS ‘410 beo ¢to PEa [reyyd(iAxeyiAitn3
- gLl - 66 /617 -2)sig
- 10 - 600 Aep/sq
‘ apiueAn) eal
diS ‘11D - o8 — =y /B , 9piueA) eai4
‘ - 6l - G6'0 Aep/sqj
oul
dIS ‘410 — %6 — 7 67 , ouiz
. -~ 910 -- 800 fep/sq
wniusie
dIS ‘41D — — — - /67 1ustes
- 2000 - 1000 Aep/sqj
‘ Ainois
diS |Lo - 2010 - LS00 /6r W
- 2o - 900 Kep/sq|
¢ 18ddo
diS ‘H1D — 55 — =z 67 . 0
. - - - 020 Aepysq auLojyD
rdg 3 - - - 100 ~/Bw lenpisay
ueld uiseg 0'9 - -- -- SHUn piepuels Hd
uel4 uiseg - 0v0 .om - - Aep/sq Sp10S
. - 00s'e - -- 1/Bw paAossIq [B1o0 L
- - 1v0‘L 0z Aep/sqj spljos
€€ HJO oF — — =g 9 ST papuadsng felot
- - 101 0zL Aep/sq| 0,02 ® Aep-g
€€1 Y40 OF puewaq uabAxo
- - 2s 9¢ /6w [esIways0Ig
wnwiuly s Aireg Apjaam Ayuopw
siseg noauejueisuj whuwixep obelony obelony suun Jgjoweled

nosuejuelsuj

suoneywi juaniysg

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA0104493

01.00-W uoneao] bunoyuo Je Loo Wiod abieyosig

SWAISAS Juawieal] puod uonepixQ pue abpn|s pajeAldy paujquios) — suonews Juaniyg jeuld Jo Atewwnsg
Li-d ®|qel

30

Attachment F — Fact Sheet



31

~ ~ B - feacwiay

€€} 440 0% - §8=/< % 1soled SS1

- - - N =< o Jeaoway

€€} H4O OF g8 =/ % Jusoled A0g

- - - - 0e asw Mol
E::M._xms_ wnuwuIW S Airea Apieam Aruop

siseg nosueluBISy| noauejuejsuj wnwixepn abeiany abeiany suun lojpweled

suopenwIT uan|y3
alo0-W uoneoo Hulioyuoly 1e L0o Jutod abieyosiqg
wa)sAs jJuawieas] yoayQg uoljepixQ — SUORE}WIT Juanjyg jeulq Jo Alewwns
c¢l-d 9jqel
‘6002
‘62 aunp yBnouys 1ap1Q 3y Jo uondope jo alep ay) woly ajqeslidde ase J'A| UONOSS Ul PAQUISSP SUOITBYILLIL LIBIUL BY | "600Z ‘62 Sunp Jaye ajgeoidde ase suonejwr )
. - - ¥v00000°0 - 22000000 Aep/sqj opixod3
, op!
dIS "HiO - — >20000 " 110000 ~/61 lojyoeydap
) - - ¥20000°0 - Z10000°0 Aepy/sq| h

diS ‘’1o — — =100°0 — 550000 /677 , Laa-v'v
E:Ew_xus_ wnwiuw S Airea Apioam Aiuauow

siseg nosugjuESU| noauejuesu| wnwixep abesany abeiaay spun lajoweed

suoyeywI] uen|y3

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA0104493

Attachment F — Fact Sheet



. - - ce0 - 910 Aepysq|
dIS 'Hl0 — — 58 — ey /67 , dpluel) sa14
. - - g€ - 8L Aepysq
diS ‘HL1D - - <5 - v 67 Uiz
. - - 1E0 - S0 Aepsq|
dIS 410 — — z8 — = /b7 wnjusles
- - #00°0 - 2000 Aeprsq)
‘ Anosg
dIS ‘11D - - 2010 - LS00 i W
. - - ¢c0 - Lo Aepysq
diS '°10 — ” gc — 62 B , Jeddop
G20 - - - 2Lo Aepysq|
: auloly? fenpiso
rdd ‘3 50 - — — 100 ~/Bw 10lyD [enpisey
. . spun
ue|d uiseg 06 09 == =" - piepuels Hd
T - - G28'ch - - Aepysqi spios
Id uised — = 0052 _ - 7/6w PaAjosSI |Bl0L
-- - -- 689°L 9zLL Aep/sqj spllos
€€ H40 O — — — 5 08 Sy papuadsnsg |ejoL
- - - 689't 9z1'L Aep/sq D:02
€61 H40 O ® Aep-G puewsg
- - - Gp 0¢ /6w uabAxQ [eaiwayooig
E:Em_xms_ wnwuyy s Aea Aptaam Ayauopy
siseq nosueuEISU] noauejueisy| wnwixep abeiany abelany suun I3jaweled

suojjeywi uanjyg

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083

COACHELLA SANITARY DISTRICT
NPDES NO. CA0104493

O100-IN uones07] Bunoyuop 1e 1Lgo Julod ableyasiq
swasAg uswieal] YouQg uollepixQ pue abpn|s pajeAnldy pauiquio) — suojjejiwiT juanjyg jeuld jo Alewwns
gl-d39Iqel

32

Attachment F — Fact Sheet



"slapinw

001 Jod NdIN 00t peaoxa ajdwes Aue |[eys Jou (Yuow Jepusied ayl Buunp sejdwes aAlj uey) SS8| 10U JO WNWIUIW €

uo paseq) siay|iw 00 L jod NAN 921 J0 (NdW) JoquinN ejqeqoid ISOA JO ueaw Boj B Jo SS80xa ul UoNBIUS2UOI (10D
') 1100 BIYOLIBYIST B BARY 10U |[BYS [SUUBYD JaJEM WIOIS A8|leA BJjayoe0) ay) 0} pabieyosip Jusn|ys J8]emalSep o

"(SA.L) spijos paajossip [ejo} Jo /6w 000‘2
jo abeisAe |enuue ue pasoxa J0U [leyS |UUBYD JaJeM WIOIS AB][eA Bljl8yoe0) 8y} 0} pabieyosip Jusn|yo Jolemalsep q

‘pleog Jajep [euoibay ay) Aq payioads spoylaw ajeudoidde Jayjo Jo uonelnp ajeudoidde jo skesseolq 1o ‘saljewour
ymoub ‘Aysuap uonendod ‘Ausianip saioads Jo sasAjeur ‘swsiueblo J01eoIPUI JO SN AQ pauIWLIBIep 94 [[IM 9A1193[q0
SIyl yum aoueldwon s olenbe snouabipul Jo ‘fewiue ‘ueld ‘uewny ul sasuodsal [eo1bojoisAyd [eluswuiep aonpoid
YOIYM 10 0} OIX0} 88 YOIYm SUONBIUSIUOD Ul SOOUBISONS OIXO0) JO 994 paulelulew aq |jeys slojem jly (3 luswyoeny)
wetboid Buipoday pue Buloluoj SUl JO J°A UON0AS Ul paulap se ‘ayem BulAigoa. ay) ul ALIDIXO] D1UOIYD 10 81nde Aue
asneo juan|yo jue|d Juswieal) ayl |leys Jou juanjye Jueld juawiyeal) 8yl Ul ALIOIX0} 9]UOIYD 0 BINJk OU 8q |leys aiay] e

33

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

COACHELLA SANITARY DISTRICT
ORDER NO. R7-2005-0083

‘6002
‘62 aunp ybnouy) JepIO 8y Jo uondope Jo a1ep sy} wolj ajgedlidde a1e J'A| UCI0SS Ul PAqUOSap SUOHEHWI| WS 8y 6002 ‘62 dunr Jeye siqeondde ese suonenr .
- - £800000°0 - 1¥00000°0 Aep/sq
: apixodg iojyoeyds
dIS ‘H10 — — =20000 — 10000 =7 , 8pIxod3 Jopy H
4IS ‘HLO - - 00000 - 2200000 Aep/sq 1a0-4'1
- - 21000 - 650000 /6r1 g _
) - - ¥¥0000°0 - 2200000 Aep/sq .
dIS =10 - - 21000 - 650000 /61 y 3007y
- - 0 - . Aep/s b
dIS ‘H1D cc0 Pa areeyud(iAxayiiyig
R - -- cl -- 6'S 7/6r -2)sig
m WREBEN | wnuguy s fiea Ap1oam Ayuow
S siseg nosuejuelsu| noauejuesuj wnuwixep abesany abelony syun J9jawesed
2 suopeywi Juanyy3
%
o]
A
4

Attachment F — Fact Sheet



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

E. Interim Effluent Limitations

The Discharger may not be able to consistently comply with the new effluent
limitations for copper, zinc, free cyanide, bis(2-ethylhexyl)phthalate, 4,4,-DDE, 4,4'-
DDT, and heptachlor epoxide. Therefore, interim limitations have been set as follows:

1. The governing Water Quality Criteria (WQC) for copper is 3.73 ug/L, the
freshwater aquatic life criteria contained in the CTR. Copper has reasonable
potential to exceed water quality objectives, and final WQBELSs are required. The
WQBELSs calculated pursuant to SIP procedures are 2.9 yg/L average monthly and
5.8 ug/L maximum daily. The Discharger indicated in its February 10, 2005
Feasibility Study that it is infeasible to comply immediately with the WQBELs.
Therefore, pursuant to the provisions of the SIP, an interim effluent limit for copper
is required. The previous permit did not contain an effluent limit for copper, and it is
not possible to statistically determine current plant performance based on seven
data points. Therefore, the interim effluent limit is the Maximum Effluent
Concentration (MEC), 12 ug/L, for both the monthly average and daily maximum
interim limit. These interim effluent limits are based on the best professional
judgment of Regional Board staff.

2. The governing WQC for zinc is 85.62 ug/L, the saltwater aquatic life criteria
contained in the CTR. Zinc has reasonable potential to exceed water quality
objectives, and final WQBELs are required. The WQBELSs calculated pursuant to
SIP procedures are 47 ug/L and 95 ug/L maximum daily. The Discharger indicated
in its February 10, 2005 Feasibility Study that it is infeasible to comply immediately
with the WQBELSs. Therefore, pursuant to the provisions of the SIP, an interim
effluent limit for zinc is required. The previous permit did not contain an effluent
limit for zinc, and it is not possible to statistically determine current plant
performance based on seven data points. Therefore, the interim effluent limit is the
MEC, 150 ug/L, for both the monthly average and daily maximum interim limit.
These interim effluent limits are based on the best professional judgment of
Regional Board staff.

3. The governing WQC for free cyanide is 5.2 ug/L, the freshwater aquatic life criteria
contained in the CTR. Free cyanide has reasonable potential to exceed water
quality objectives, and final WQBELs are required. The WQBELSs calculated
pursuant to SIP procedures are 4.3 ug/L average monthly and 8.5 ug/L maximum
daily. The Discharger indicated in its February 10, 2005 Feasibility Study that it is
infeasible to comply immediately with the WQBELSs. Therefore, pursuant to the
provisions of the SIP, an interim effluent limit for free cyanide is required. The
previous permit did not contain an effluent limit for free cyanide, and it is not
possible to statistically determine current plant performance based on two detected
data points. Therefore, the interim effluent limit is the MEC, 13 ug/L, for both the
monthly average and daily maximum interim limit. These interim effluent limits are
based on the best professional judgment of Regional Board staff.

Attachment F — Fact Sheet 34



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

4. The governing WQC for bis(2-ethylhexyl)phthalate is 5.9 ug/L, the human health
criteria for the consumption of water and organisms contained in the CTR. Bis(2-
ethylhexyl)phthalate has reasonable potential to exceed water quality objectives,
and final WQBELs are required. The WQBELs calculated pursuant to SIP
procedures are 5.9 ug/L average monthly and 11.8 pg/L maximum daily. The
Discharger indicated in its February 10, 2005 Feasibility Study that it is infeasible
to comply immediately with the WQBELSs. Therefore, pursuant to the provisions of
the SIP, an interim effluent limit for bis(2-ethylhexyl)phthalate is required. The
previous permit did not contain an effluent limit for bis(2-ethylhexyl)phthalate, and
it is not possible to statistically determine current plant performance based on
three detected data points. Based on the monitoring data provided by the
Discharger, the MEC was 8.5 ug/L. The MEC is greater than the proposed final
average monthly effluent limit, but less than the proposed final daily maximum
effluent limit. Therefore the monthly average interim limit is set equal to the MEC
or 8.5 ug/L, and the daily maximum interim limit is set equal to the final limit of 11.8
ug/L. These interim effluent limits are based on the best professional judgment of
Regional Board staff.

5. The governing WQC for 4,4’-DDE is 0.00059 upg/L, the human health criteria for the
consumption of water and organisms contained in the CTR. 4,4’-DDE has
reasonable potential to exceed water quality objectives, and final WQBELs are
required. The WQBELSs calculated pursuant to SIP procedures are 0.00059 ug/L
and 0.00118 pg/L maximum daily. The Discharger indicated in its February 10,
2005 Feasibility Study that it is infeasible to comply immediately with the WQBELs.
Therefore, pursuant to the provisions of the SIP, an interim effluent limit for 4,4'-
DDE is required. The previous permit did not contain an effluent limit for 4,4'-DDE,
and it is not possible to statistically determine current plant performance based on
one detected data point. Therefore, the interim effluent limit is the MEC, 0.0027
ug/L, for both the monthly average and daily maximum interim limit. These interim
effluent limits are based on the best professional judgment of Regional Board staff.

6. The governing WQC for 4,4-DDT is 0.00059 ug/L, the human health criteria for the
consumption of water and organisms contained in the CTR. 4,4’-DDT has
reasonable potential to exceed water quality objectives, and final WQBELs are
required. The WQBELSs calculated pursuant to SIP procedures are 0.00059 ug/L
and 0.00118 ug/L maximum daily. The Discharger indicated in its February 10,
2005 Feasibility Study that it is infeasible to comply immediately with the WQBELSs.
Therefore, pursuant to the provisions of the SIP, an interim effluent limit for 4,4'-
DDT is required. The previous permit did not contain an effluent limit for 4,4-DDT,
and it is not possible to statistically determine current plant performance based on
one detected data point. Therefore, the interim effluent limit is the MEC, 0.02 ug/L,
for both the monthly average and daily maximum interim limit. These interim
effluent limits are based on the best professional judgment of Regional Board staff.

7. The governing WQC for heptachlor epoxide is 0.00011 ug/L, the human health

criteria for the consumption of water and organisms contained in the CTR.
Heptachlor epoxide has reasonable potential to exceed water quality objectives,

Attachment F — Fact Sheet 35



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R7-2005-0083
NPDES NO. CA0104493

and final WQBELSs are required. The WQBELSs calculated pursuant to SIP
procedures are 0.00011 ug/L and 0.00022 xg/L maximum daily. The Discharger
indicated in its February 10, 2005 Feasibility Study that it is infeasible to comply

immediately with the WQBELs. Therefore, pursuant to the provisions of the SIP, an

interim effluent limit for heptachlor epoxide is required. The previous permit did not
contain an effluent limit for heptachlor epoxide, and it is not possible to statistically
determine current plant performance based on one detected data point. Therefore,
the interim effluent limit is the MEC, 0.01 ug/L, for both the monthly average and
daily maximum interim limit. These interim effluent limits are based on the best

professional judgment of Regional Board staff.

Date Effluent

Limit Average Maximum
Parameter Unit Becomes Monthly Daily Effluent

Effective Effluent Limit Limit
Copper (interim) ug/L | June 29, 2005 12 12
Copper (final) pg/L | June 29, 2009 29 5.8
Zinc (interim) pg/L | June 29, 2005 150 150
Zinc (final) pg/L | June 29, 2009 47 95
Free Cyanide
(interim) pug/L | June 29, 2005 13 13
Z{ﬁ:l)cya”'de ugll | June 29, 2009 43 8.5
Bis(2-Ethylhexyl)Phthalate (interim) pg/L | June 29, 2005 8.5 12
Bis(2-Ethylhexyl)Phthalate (final) pg/L | June 29, 2009 5.9 12
4,4'-DDE (interim) pg/L | June 29, 2005 0.02 0.02
4,4'-DDE (final) yug/L | June 29, 2009 0.00059 0.0012
4,4-DDT (interim) pg/L | June 29, 2005 0.0027 0.0027
4,4'-DDT (final) pg/L | June 29, 2009 0.00059 0.0012
Heptachlor Epoxide (interim) pg/L | June 29, 2005 0.01 0.01
Heptachlor Epoxide (final) pg/l | June 29, 2009 0.00011 0.00022

F. Land Discharge Specifications (Not Applicable)

G. Reclamation Specifications (Not Applicable)

V. RATIONALE FOR RECEIVING WATER LIMITATIONS

A. Surface Water

The surface water receiving water limitations in the proposed Order are based upon
the water quality objectives contained in the Basin Plan. As such, they are a required

part of the proposed Order.

B. Groundwater

The groundwater receiving water limitations in the proposed Order are based upon the
water quality objectives contained in the Basin Plan. As such, they are a required part

of the proposed Order.

Attachment F — Fact Sheet

36




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

VI. RATIONALE FOR MONITORING AND REPORTING REQUIREMENTS

Section 122.48 of 40 CFR requires all NPDES permits to specify recording and reporting
of monitoring results. Sections 13267 and 13383 of the California Water Code authorize
the Water Boards to require technical and monitoring reports. The Monitoring and
Reporting Program, Attachment E of this Order, establishes monitoring and reporting
requirements to implement federal and state requirements. The following provides the
rationale for the monitoring and reporting requirements contained in the Monitoring and
Reporting Program for this facility.

A. Influent Monitoring

This Order carries forward the treatment plant influent monitoring requirements
without change.

B. Effluent Monitoring

Monitoring for those pollutants expected to be present in the combined discharge from
the treatment systems, M-001, will be required as shown on the proposed monitoring
and reporting program (Attachment E) and as required in the "Policy for
Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and
Estuaries of California" adopted March 2, 2000.

The Discharger is required to conduct monitoring of the permitted discharges in order
to evaluate compliance with permit conditions. Monitoring requirements are given in
the proposed monitoring and reporting program (Attachment E). This provision
requires compliance with the monitoring and reporting program, and is based on 40
CFR 122.44(i), 122.62, 122.63 and 124.5. The SMP is a standard requirement in
almost all NPDES permits (including the proposed Order) issued by the Regional
Board. In addition to containing definitions of terms, it specifies general
sampling/analytical protocols and the requirements of reporting of spills, violations,
and routine monitoring data in accordance with NPDES regulations, the California
Water Code, and Regional Board’s policies. The monitoring and reporting program
also contains sampling program specific for the Discharger’s wastewater treatment
plant. It defines the sampling stations and frequency, pollutants to be monitored, and
additional reporting requirements. Pollutants to be monitored include all pollutants for
which effluent limitations are specified. Further, in accordance with Section 1.3 of the
SIP, periodic monitoring is required for all priority pollutants defined by the CTR, for
which criteria apply and for which no effluent limitations have been established, to
evaluate reasonable potential to cause or contribute to an excursion above a water
quality standard.

C. Whole Effluent Toxicity Testing Requirements

Whole effluent toxicity (WET) protects the receiving water quality from the aggregate
toxic effect of a mixture of pollutants in the effluent. An acute toxicity test is conducted
over a short time period and measures mortality. A chronic toxicity test is conducted
over a longer period of time and may measure mortality, reproduction, and growth.

Attachment F — Fact Sheet 37



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083 ‘

NPDES NO. CA0104493

This requirement establishes conditions and protocol by which compliance with the
Basin Plan narrative water quality objective for toxicity will be demonstrated and in
accordance with Section 4.0 of the SIP. Conditions include required monitoring and
evaluation of the effluent for acute and chronic toxicity and numerical values for
chronic toxicity evaluation to be used as 'triggers' for initiating accelerated monitoring
and toxicity reduction evaluation(s).

The Whole Effluent Toxicity (WET) Testing Requirements contained in the Attachment
E, Monitoring and Reporting Program, Section V were developed based on the Draft
National Whole Effluent Toxicity Implementation Guidance Under the NPDES
Program developed by USEPA (Docket ID. No. OW-2004-0037). This is the most
current guidance available to the Regional Board. This Order includes a reopener to
allow the requirements of this section to be revised pending the issuance of final
guidance or policies developed by either the USEPA or State Water Board.

D. Receiving Water Monitoring
1. Surface Water

Receiving water monitoring is required to determine compliance with receiving water
limitations and to characterize the water quality of the receiving water. Requirements
are based on the Basin Plan.

2. Groundwater — Not Applicable
E. Other Monitoring Requirements
Water Supply Monitoring

The Discharger, in conjunction with the Total Dissolved Solids Study required in
Special Provision VI.C.2.1, shall obtain or acquire monthly source water data for total
dissolved solids, either through monitoring or obtaining the data from the drinking
water purveyor.

Biosolids/Sludge Monitoring

The Discharger shall maintain a permanent log of all solids hauled away from the
treatment facility for use/disposal elsewhere and shall provide a summary of the
volume, type (screenings, grit, raw sludge, digested sludge), use (agricultural,
composting, etc.), and the destination in accordance with the Monitoring and
Reporting Program of this Board Order. The sludge that is stockpiled at the treatment
facility shall be sampled and analyzed for those constituents listed in the sludge
monitoring section of the Monitoring and Reporting Program of this Board Order and
as required by Title 40, Code of Federal Regulations, Part 503. The results of the
analyses should be submitted to the Regional Board as part of the Monitoring and
Reporting Program.

Attachment F — Fact Sheet 38



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

Vil.

A.

RATIONALE FOR PROVISIONS

Standard Provisions

1. Federal Standard Provisions

Federal Standard Provisions, which in accordance with 40 CFR sections 122.41and
122.42, apply to all NPDES discharges and must be included in every NPDES permit,
are provided in Attachment D to the Order.

2. Regional Board Provisions

Regional Board Standard Provisions are based on the Clean Water Act, U.S. EPA
regulations, and the California Water Code.

. Special Provisions

1. Reopener Provisions

This provision is based on 40 CFR Part 123. The Regional Board may reopen the
permit to modify permit conditions and requirements. Causes for modifications
include the promulgation of new regulations, modification in sludge use or disposal
practices, or adoption of new regulations by the State Board or Regional Board,
including revisions to the Basin Plan.

2. Special Studies and Additional Monitoring Requirements

a. Toxicity Identification Evaluations or Toxicity Reduction Evaluations.
This provision is based on the SIP, Section 4, Toxicity Control Provisions.

b. Translator Study. This provision is based on the SIP that allows the use of a
translator for metals and selenium different than the U.S. EPA conversion
factor, provided the Discharger requests this action and completes a translator
study within two years from the date of the issuance of this permit as stated in
the SIP.

c. Pollutant Minimization Study. This provision is based on the SIP, Section
2.1, Compliance Schedules.

d. Antidegradation Analysis and Engineering Report for Proposed Plant
Expansion. This provision is based on State Water Resources Control Board
Resolution No. 68-16, which requires the Board in regulating the discharge of
waste to maintain high quality waters of the state (the Discharger must
demonstrate that it has implemented adequate controls (e.g., adequate
treatment capacity) to ensure that high quality waters will be maintained. This
provision requires the Discharger to certify that it has increased plant capacity
through the addition of a newly constructed oxidation ditch treatment system for

Attachment F — Fact Sheet 39




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

it to obtain alternative effluent limitations for the discharge from the oxidation
ditch treatment system. This provision requires the Discharger to report
specific time schedules for the ongoing and planned projects. This provision
requires the Discharger to submit the report to the Regional Water Board for
approval.

e. Operations Plan for Proposed Plant Expansion. This provision is based on
Section 13385(j)(1)(D) of the CWC and allows a time period not to exceed 90
days in which the Discharger may adjust and test the oxidation ditch treatment
system. This provision requires the Discharger to submit an Operations Plan
describing the actions the Discharger will take during the period of adjusting
and testing to prevent violations.

f. Total Dissolved Solids (TDS) Study. The purpose of this section is to provide
more detailed information on the Regional Board's development of salinity
standards pursuant to Section 303 and through the NPDES permitting authority
in the regulation of municipal and industrial sources (See Section 402 of the
Federal Water Pollution Control Act.). As part of the Regional Board's
development of salinity standards, the Regional Board is requiring a study to
determine what is a reasonable increase in salinity for municipal discharges to
surface waters and its impact on the beneficial uses of waters of the United
States. As part of the 1996 Review of the Water Quality Standards for Salinity
of the Colorado River System dated June 1996, the study proposed that an
incremental increase in salinity shall be 400 mg/L or less, which is considered
to be a reasonable incremental increase above the flow weighted average
salinity of the source water supply. As part of this permit, the discharger is
required to perform a study to evaluate whether a 400 mg/L incremental
increase in salinity above the source water is practical and if not, what
incremental increase is practical for their discharge. This report shall be
submitted to the Regional Board's Executive Officer prior to the filing date for
re-application.

3. Best Management Practices and Pollution Prevention (Not Applicable)
4, Compliance Schedules

a. This Order establishes final effluent limitations for copper, zinc, free cyanide,
bis(2-ethylhexyl)phthalate, 4,4’-DDE, 4,4'-DDT, and heptachlor epoxide that are
new limits for the facility. This Order also contains interim effluent limitations
and a compliance schedule that provides the Discharge time to bring their
facility into compliance with the newly established final limits. In accordance
with Section 2.1 of the SIP, interim limits and compliance schedules can only
be provided by the Board after the Discharger has submitted a report that
demonstrates and justifies that it is infeasible for the Discharger to achieve
immediate compliance with newly established final effluent limitations.
Infeasible means not capable of being accomplished in a successful manner
within a reasonable period of time, taking into account economic,

Attachment F — Fact Sheet : 40



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

environmental, legal, social and technological factors. The Discharger
submitted an Infeasibility Report on February 10, 2005 and provided a
compliance plan that identified the measures that will be taken to reduce the
concentrations of copper, zinc, free cyanide, bis(2-ethylhexyl)phthalate, 4,4’
DDT, 4,4-DDE, and heptachlor epoxide in their discharge.

The provision for compliance schedule is based on Section 2.1 (Compliance
Schedules) of the SIP. The proposed permit allows the Discharger up to 4
years from the date of issue of the proposed permit to be in compliance with
the final effluent limitations for copper, zinc, free cyanide, bis(2-
ethylhexyl)phthalate, 4,4’-DDE, 4,4’-DDT, and heptachlor epoxide. Based on
Regional Board's BPJ, 4 years is sufficient for the Discharger to achieve the
final effluent limitations for the pollutants. The Discharger is required to
implement its compliance plan submitted with the Infeasibility Report (February
10, 2005) and develop a pollution minimization plan to ensure that the
Discharger achieves compliance with the final limitations. Annual reporting is
required to inform the Regional Board about the progress made by the
Discharger to achieve compliance with the final limitations within the specified
time. During the interim period, the Discharger is required to meet the interim
limitations derived from facility performance data.

5. Construction, Operation, and Maintenance Specifications

These provisions are based on the requirements of 40 CFR 122.41(e) and the
previous Order.

6. Special Provisions for Municipal Facilities (POTWs Only)

a. Sludge Disposal Requirements. Requirements are based on the previous
Order and 40 CFR Part 503.

b. Pretreatment Program Requirements. Requirements are based on the
previous Order and 40 CFR Part 403.

7. Other Special Provisions

Special Provisions VI.C.7.a through VI.C.7.1, included to ensure the compliance with
requirements established in the Order, are based on the previous Order, the Clean
Water Act, U.S. EPA regulations, California Water Code, and Regional Board plans
and policies.

Vill. PUBLIC PARTICIPATION

The California Regional Water Quality Control Board, Colorado River Basin Region
(Regional Water Board) is considering the issuance of waste discharge requirements
(WDRs) that will serve as a National Pollutant Discharge Elimination System (NPDES)
permit for Coachella Sanitary District Wastewater Treatment Plant. As a step in the WDR

Attachment F — Fact Sheet 41




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA0104493

adoption process, the Regional Water Board staff has developed tentative WDRs. The
Regional Water Board encourages public participation in the WDR adoption process.

A. Notification of Interested Parties

The Regional Water Board has notified the Discharger and interested agencies and
persons of its intent to prescribe waste discharge requirements for the discharge and
has provided them with an opportunity to submit their written comments and
recommendations. Notification was provided through the following newspapers:
Desert Sun, Imperial Valley Press, Riverside Press Enterprise, and Salton Searfarer.

B. Written Comments

The staff determinations are tentative. Interested persons are invited to submit written
comments concerning these tentative WDRs. Comments should be submitted either in
person or by mail to the Executive Office at the Regional Water Board at the address
above on the cover page of this Order.

To be fully responded to by staff and considered by the Regional Water Board, written
comments should be received at the Regional Water Board offices by 5:00 p.m. on
May 31, 2005.

C. Public Hearing

The Regional Water Board will hold a public hearing on the tentative WDRs during its
regular Board meeting on the following date and time and at the following location:

Date: June 29, 2005

Time: 10:00 a.m.

Location: City Council Chambers
City of La Quinta
78-495 Calle Tampico
La Quinta, CA 92253

Interested persons are invited to attend. At the public hearing, the Regional Water
Board will hear testimony, if any, pertinent to the discharge, WDRs, and permit. Oral
testimony will be heard; however, for accuracy of the record, important testimony
should be in writing.

Please be aware that dates and venues may change. Our web address is
http://www.waterboards.ca.qov/coloradoriver/ where you can access the current
agenda for changes in dates and locations.

Attachment F — Fact Sheet 42



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R7-2005-0083

NPDES NO. CA(0104493

D. Waste Discharge Requirements Petitions

Any aggrieved person may petition the State Water Resources Control Board to
review the decision of the Regional Water Board regarding the final WDRs. The
petition must be submitted within 30 days of the Regional Water Board’s action to the
following address:

State Water Resources Control Board
Office of Chief Counsel

P.O. Box 100, 1001 | Street
Sacramento, CA 95812-0100

E. Information and Copying
The Report of Waste Discharge (RWD), related documents, tentative effluent
limitations and special provisions, comments received, and other information are on
file and may be inspected at the address above at any time between 8:30 a.m. and
4:45 p.m., Monday through Friday. Copying of documents may be arranged through
the Regional Water Board by calling (760) 346-7491.

F. Register of Interested Persons
Any person interested in being placed on the mailing list for information regarding the
WDRs and NPDES permit should contact the Regional Water Board, reference this
facility, and provide a name, address, and phone number.

G. Additional Information

Requests for additional information or questions regarding this order should be
directed to Jon Rokke at (760) 776-8959.

Attachment F — Fact Sheet 43




COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R5-2005-0083

NPDES NO. CA0104493

ATTACHMENT G - LIST OF PRIORITY POLLUTANTS

CTR Parameter CAS Suggested
Number Number | Analytical Methods

1 Antimony 7440360 | EPA 6020/200.8
2 Arsenic 7440382 | EPA 1632

3 Beryllium 7440417 | EPA 6020/200.8
4 Cadmium 7440439 | EPA 1638/200.8
Sa Chromium (III) 16065831 | EPA 6020/200.8
S5a Chromium (VI) 18540299 | EPA 7199/1636
6 Copper 7440508 | EPA 6020/200.8
7 Lead 7439921 | EPA 1638

8 Mercury 7439976 | EPA 1669/1631
9 Nickel 7440020 | EPA 6020/200.8
10 Selenium 7782492 | EPA 6020/200.8
11 Silver 7440224 EPA 6020/200.8
12 Thallium 7440280 | EPA 6020/200.8
13 Zinc 7440666 | EPA 6020/200.8
14 Cyanide 57125 EPA 9012A

15 Asbestos 1332214 | EPA/600/R-

93/116(PCM)
2,3,7,8-TCDD 1746016 | EPA 8290 (HRGC)

16 MS

17 Acrolein 107028 EPA 8260B

18 Acrylonitrile 107131 EPA 8260B

19 Benzene 71432 EPA 8260B
20 Bromoform 75252 EPA 8260B
21 Carbon Tetrachloride 56235 EPA 8260B

22 Chlorobenzene 108907 EPA 8260B
23 Chlorodibromomethane 124481 EPA 8260B
24 Chloroethane 75003 EPA 8260B
25 2-Chloroethylvinyl Ether 110758 EPA 8260B
26 Chloroform 67663 EPA 8260B
27 Dichlorobromomethane 75274 EPA 8260B
28 1,1-Dichloroethane 75343 EPA 8260B
29 1,2-Dichloroethane 107062 EPA 8260B
30 1,1-Dichloroethylene 75354 EPA 8260B
31 1,2-Dichloropropane 78875 EPA 8260B
32 1,3-Dichloropropylene 542756 EPA 8260B
33 Ethylbenzene 100414 EPA 8260B
34 Methyl Bromide 74839 EPA 8260B
35 Methyl Chloride 74873 EPA 8260B
36 Methylene Chloride 75092 EPA 8260B
37 1,1,2,2-Tetrachloroethane 79345 EPA 8260B
38 Tetrachloroethylene 127184 EPA 8260B
39 Toluene 108883 EPA 8260B
40 1,2-Trans-Dichloroethylene 156605 EPA 8260B
41 1,1,1-Trichloroethane 71556 EPA 8260B
Attachment G G-1



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT
ORDER NO. R5-2005-0083

NPDES NO. CA0104493

CTR Parameter CAS Suggested
Number Number | Analytical Methods
42 1,12-Trichloroethane 79005 EPA 8260B
43 Trichloroethylene 79016 EPA 8260B
44 Vinyl Chloride 75014 EPA 8260B
45 2-Chlorophenol 95578 EPA 8270C
46 2,4-Dichlorophenol 120832 EPA 8270C
47 2,4-Dimethylphenol 105679 EPA 8270C
48 2-Methyl-4,6-Dinitrophenol 534521 EPA 8270C
49 2,4-Dinitrophenol 51285 EPA 8270C
50 2-Nitrophenol 88755 EPA 8270C
51 4-Nitrophenol 100027 EPA 8270C
52 3-Methyl-4-Chlorophenol 59507 EPA 8270C
53 Pentachlorophenol 87865 EPA 8270C
54 Phenol 108952 EPA 8270C
55 2,4,6-Trichlorophenol 88062 EPA 8270C
56 Acenaphthene 83329 EPA 8270C
57 Acenaphthylene 208968 EPA 8270C
58 Anthracene 120127 EPA 8270C
59 Benzidine 92875 EPA 8270C
60 Benzo(a)Anthracene 56553 EPA 8270C
61 Benzo(a)Pyrene 50328 EPA 8270C
62 Benzo(b)Fluoranthene 205992 EPA 8270C
63 Benzo(ghi)Perylene 191242 EPA 8270C
64 Benzo(k)Fluoranthene 207089 EPA 8270C
65 Bis(2-Chloroethoxy)Methane | 111911 EPA 8270C
66 Bis(2-Chloroethyl)Ether 111444 EPA 8270C
67 Bis(2-Chloroisopropyl)Ether 108601 EPA 8270C
68 Bis(2-Ethylhexyl)Phthalate 117817 EPA 8270C
69 4-Bromophenyl Phenyl Ether | 101553 EPA 8270C
70 Butylbenzyl Phthalate 85687 EPA 8270C
71 2-Chloronaphthalene 91587 EPA 8270C
72 4-Chlorophenyl Phenyl Ether | 7005723 | EPA 8270C
73 Chrysene 218019 EPA 8270C
74 Dibenzo(a,h)Anthracene 53703 EPA 8270C
75 1,2-Dichlorobenzene 95501 EPA 8260B
76 1,3-Dichlorobenzene 541731 EPA 8260B
77 1,4-Dichlorobenzene 106467 EPA 8260B
78 3,3’-Dichlorobenzidine 91941 EPA 8270C
79 Diethyl Phthalate 84662 EPA 8270C
80 Dimethyl Phthalate 131113 EPA 8270C
81 Di-n-Butyl Phthalate 84742 EPA 8270C
82 2,4-Dinitrotoluene 121142 EPA 8270C
83 2,6-Dinitrotoluene 606202 EPA 8270C
84 Di-n-Octy! Phthalate 117840 EPA 8270C
85 1,2-Diphenylhydrazine 122667 EPA 8270C
86 Fluoranthene 206440 EPA 8270C
87 Fluorene 86737 EPA 8270C
88 Hexachlorobenzene 118741 EPA 8260B
89 Hexachlorobutadiene 87863 EPA 8260B
Attachment G G-2



COACHELLA SANITARY DISTRICT

COACHELLA SANITARY DISTRICT WASTEWATER TREATMENT PLANT

ORDER NO. R5-2005-0083
NPDES NO. CA0104493

CTR Parameter CAS Suggested
Number Number | Analytical Methods

90 Hexachlorocyclopentadiene 77474 EPA 8270C
91 Hexachlorocthane 67721 EPA 8260B
92 Indeno(1,2,3-cd)Pyrene 193395 EPA 8270C
93 Isophorone 78591 EPA 8270C
94 Naphthalene 91203 EPA 8260B
95 Nitrobenzene 98953 EPA 8270C
96 N-Nitrosodimethylamine 62759 EPA 8270C
97 N-Nitrosodi-n-Propylamine 621647 EPA 8270C
98 N-Nitrosodiphenylamine 86306 EPA 8270C
99 Phenanthrene 85018 EPA 8270C
100 Pyrene 129000 EPA 8270C
101 1,2, 4-Trichlorobenzene 120821 EPA 8260B
102 Aldrin 309002 EPA 8081A
103 alpha-BHC 319846 EPA 8081A
104 beta-BHC 319857 EPA 8081A
105 gamma-BHC 58899 EPA 8081A
106 delta-BHC 319868 EPA 8081A
107 Chlordane 57749 EPA 8081A
108 4,4’-DDT 50293 EPA 8081A
109 4,4’-DDE 72559 EPA 8081A
110 4,4’-DDD 72548 EPA 8081A
111 Dieldrin 60571 EPA 8081A
112 alpha-Endosulfan 959988 EPA 8081A
113 beta-Endosulfan 33213659 | EPA 8081A
114 Endosulfan Sulfate 1031078 | EPA 8081A
115 Endrin 72208 EPA 8081A
116 Endrin Aldehyde 7421934 | EPA 8081A
117 Heptachlor 76448 EPA 8081A
118 Heptachlor Epoxide 1024573 | EPA 8081A
119 PCB-1016 12674112 | EPA 8082

120 PCB-1221 11104282 | EPA 8082

121 PCB-1232 11141165 | EPA 8082

122 PCB-1242 53469219 | EPA 8082

123 PCB-1248 12672296 | EPA 8082

124 PCB-1254 11097691 | EPA 8082

125 PCB-1260 11096825 | EPA 8082

126 Toxaphene 8001352 | EPA 8081A

Attachment G




H uawyoeyy

UOIBNUIOUOD aFeIdAe uLd)-Juo = V11
2OURMO[[e UOLRNUIUO0D Juaniiq = VO
goneuI| Juenijya Ajrep wnuwixey = TN
uonewI[ JuINgJe Auont 33eIAY = THNVY
ireay uewrnyy = gy
ruU) ANfend) WM =D

'S3I0N
220000 110000 | 6S00°0 e 62000 S 61000 61000 €S0 9¢00°0 200 w®wo 00 20000 10T 110000 || sprxody Jofyoerdsy
811000 | 650000 e/u B/U B/u B/u efu B/u e/u B/u B/u e/ B/ ¢100°0 10°¢C 650000 4ad-.vv
811000 | 650000 | 91000 ITe 80000 (S9N £S000°0] €£€S000°0 £6°0 1000 Y00 [AXV €10 21000 10°C 650000 Lada-y'y
Aae AxaypA
g1 | 6 e/ e/ eu | eu | Em e/ e/ e/ eu | e wu | b8 10 65 _ﬁs:..%_em HIAtRE
'8 {4 '8 1re 194 (S | vL'C vL'C €60 (49 90°L [4%Y) (44 (4047 10°C 000°02¢ aprued?) 291
P1°66 Ly Y166 e wiLy Ge1 £e0e 91y €60 79°68 (S 0 +1°66 g/u B B/ urz
178 (1004 178 e 60v (S| ¥o'C ¥9'¢ £6°0 Y w9 [4N1] 0c g/ e/u e/ wniuasy
coro 1500 e/ B/U e/ e/u B/U B/u B/u e/u e/u B/U B/u o010 10°C 100 Amoson
8L’¢ 88'C 8L'S ITe 88°C SS'l1 98’1 L6'1 £S0 L'e 981 [4%1] 8L'S g/u e/u B/ Jseddo)
1/8n 1/3n "1/8n "1/8n /30 1/3n T/3n 1/3n 1/3n
oy 66 o $6 sapdppnw | owoxys o
TIAW | TNV | onenbe | soydninw | onenbe |sondnjnw QWM%MA oﬁw_\ﬂo awoIyd | = owosyo Mﬁo‘w MMH—M\_WM ~ un““_:owm %Umm i %ME I MMGMME = vOH
THAW | THAW | TEWY | TAY voa | vodm N TN ey Jewniiod Ainotg
I91BMYSOL] / IAIEMIES yI[esH ueWny
S pajoos

suone[nafe)) Iy onenby

suonemo[e) YI[EdH uewnyy

"JOPJO SIUI JO 'O’ Al UOHOBS 199US 1084 ‘4 JUBWIydeyY Ul pazuewwns ABojopoylew

8y} Ul paquosap Se paje|nojed alem pue Mojeq PezuewwnsS ale JaplQ SIy} 1o} padojaasp shul| Juan|ya peseq-Aljenb Jajem ay

suonenojes jwi Jusnyg paseg-Aljenp Jajepp Alewwing — H juswiyoeny

€677010VO 'ON S3AdN
£800-5002¢-24 "ON H3aYO

INV1d INJW1VY3HL HI1YMILSYM LOIH1SIQ AHVLINYS V113HOVOD

1011513 AWVLINYS VT13HOVOD




